7765
Parts List

5/20009 revised 5/2020 REV L
Form no. 56042525

Active Models:
56514926 (VD LP)

56514929 (MD LP GM3.0L)

56514931 (VD LP) O
Obsolete Models:

56514925 (VD Gas)

56514927 (VD Diesel)

(
56514928 (MD Gas)
56514930 (MD Diesel S4Q2)

® Advance

by Nilfisk



_ TABLE OF CONTENTS 5/2009
2 7765 11/2018

DESCRIPTION Page
Main Frame - Variable DUMP..........c.iviiise e 4-5
Main Frame - Manual Dump..
Main Broom ASSEMDIY..........c.cuiriirieiiieic s 8-9
Main Broom Lift LINKAGE........c.ueveereiieiciee sttt 10-11
Side Broom - Variable DUMP ..ottt 12-13
Broom and Brush Chamber DOOT ... ssseens 14-15
Hopper System - Manual DUMP ..o 16-17
Hopper System - Variable DUMP .........coirrnennsneensesseseeseeseeseeseeseeseessessesesseeeeessesseens 18-21
Hopper System - Filter and IMPElEr ..o e 22-25
Hopper System (Hopper COntrol VaIVe) ...........couirininininnneneneseeresseseesessesseseeeene 26-27
SCrUD DECK & BIUSNES ........cvvviiriiciciciitie et 28-29
Rear & Side SQUEBGEES ........vurieiiiriei ittt 30-31
SQUEETEE Lift ...t 32-33
SWING SQUEBGEE SUPPOME......cooveeceercrcreinereeseeseeseesessessessessessesseesesssessssessssssssessssssesessessenssnsens 34-35
SOIUHON TANK ... 36-37
SOIUtION FEEA LINKAGE. ...ttt 38-39
RECOVETY TANK.......cereiiiciiceee ettt 40-41
Tank Lid System [before January 2009] ..o seseeens 42-43
Tank Lid System [after December 2008] ...........ccouriniennininninneeeneeeeeseeeseeens 44-45
Vacuum MOtOr & FIOT...........couiuriiiiiiieeiie s 46-47
Front Wheel and Brake ...t 48-49
BraKe LINKAGE .. ..ot 50-51
REAIWREE ..o e 52-53
Forward-Reverse Control - GM 3.0 (Before SN1000034942) ..........cocovuvnerririnieneeneeneineirerneneene 54-55
Forward-Reverse Control - GM 3.0 [After SN1000034942]...........ccvumirnirniirinierenenenererneeeene 56-57
Forward-Reverse Control - GM 3.0 - FOOt Pedal ASSY. .........verrererrereerieneereireeneereeneeseereereeseeeens 58-59
Forward-Reverse Control - Mitsubishi Diesel [Before SN1000034942] ...........c.ccoerivnerreerirrenneen. 60-61
Forward-Reverse Control - Mitsubishi Diesel (After SN1000034942)..........coccoeririvnerreircrneeneen. 62-63
Operator COMPAMMENL ..ottt 64-65
Hydraulic Hose System - Variable DUMP ........oorineneeeeseeeseiseeeeseseene 66-67
Suction & Return Hoses - Variable DUMP ........covinininincreeeeeeseneeienan 68-69
Hydraulic Hose System - Manual DUMP..........ccorenenmnrenenreneeneeneeneeneeseeseeseeseeseeseeseeseeseeseens 70-71
Suction & Return Hoses - Manual DUMP.........ccviinneeeseneisessesseseeesennns 72-73
Main Broom Motor and FittiNgS ............ceiiiriiiisresssissie e 74
Side Broom Motor @nd FittiNgS .........c..veererrrererniereereineseesessessesssesesssssessessssssssesssssessessssssssssssssssnsenes 75
SCrub MOtOrS @Nd FItliNGS ......ovuveiieiiiieieissecs e 76
Squeegee, Scrub Deck Cylinders & FittiNgS..........cvuriirrninininrnsese e 77
Power Steering, Hopper Dump, Hopper Lift Cylinders & Fittings...........cocvereneereeneneereereereeneens 78-79
Rear Wheel MOtor & FItiNgS ..........ovuiriiiieiseseseiei e 80-81
Hydraulic Reservoir, Filter & FItiNgS ... 82-83
Drive Pump and Fittings (Before SN1000034942) ..........ccoovrurmermimnernerneeneineeneeseeneeseeseeseesssseesssseeseens 84
Drive Pump and Fittings (After SN1000034942) .........ccvuimriimiiineinirninenineiseenessseseeseesseseeseeseseens 85
Vacuum Motor @nd FItINGS.........cvieiiiiieeee s 86-87
Dust Control Impeller and FittiNgGS ...........c.vurerererirrereirneieerniesereesnesseseessessesesssssssssessssssssesssssesssssssssens 88
Power Steering Unit @nd FIINGS ..........oeiirriiiecsscsses e 89
Main Control Valve and FIttingS ..o 90-91
Return Manifold and Fittings - Variable DUMP..........oorinrnrnnerenesereseeseeseese e 92-93
Return Manifold and Fittings - Manual DUMP .........ccoeeeeeeeeeseeneens 94-95
Cylinder Control Valve and Fittings ..........c.ccoimmnnneeseeeeeessessessenenans 96-97
Auxiliary PUMP & FItiNgS [GAS]......cveevreerrererreereinerneeneeneenesnessessesssssessssssesesssssessesssssessessssssssssssssces 98
Auxiliary Pump & Fittings [DIESEI] ......covureiriiiiiiniineineineiseseiseise e seeees 99
Battery Group SYSIEM ... e 100-101
ENGiNg COVEr ASSEMDIY .......ovuerireiceeie et nseeee 102-103
FUBITANK = GBS ... e 104-105
GM 3.0 Liter Gas Engine (Air Filtration SYStem) .........ccccveiineineneseeeeeecnens 106-107
GM 3.0 Liter LP Engine (Air Filtration System) IMPCO.........cccovovrninirerreeeeneeeneeens 108-109
GM 3.0 Liter LP Engine (Air Filtration System) PSI...........ccccovnmnnnnnnennenenenes 110-111
GM 3.0 Liter Engine - Gas & LP (Supports, Brackets) ..o 112-113
GM 3.0 Liter Engine - Gas & LP (Exhaust System)..........ccvuruerrmeenrenrnmeneeneneeneenseneeneeneeneens 114-115
GM 3.0 Liter Engine - Gas & LP (Fan, Radiator HOSES)..........ccvumivneeninieneineineineineinieneineinienes 116-117
Fuel Tank ASSEMDIY = LP ..o 118-119
Mitsubishi S4Q2 Tier 2 - Diesel Engine (Fan, Exhaust, HOSES).........c.cccocnvveerienieneenieneene. 120-121
Mitsubishi S4Q2 Tier 2 - Diesel Engine (Supports, Throttle) ..o 122-123
Mitsubishi S4Q2 Tier 2 - Diesel Engine (Fuel System) ... 124-125

FORM NO. 56042525 Mitsubishi S4Q2 Tier 2 - Diesel Engine (Air Filtration System)..........cccovenenenieneerneneerncene. 126-127




5/2009

1172018

TABLE OF CONTENTS (con't)
7765

DESCRIPTION Page

Mitsubishi S4Q2 Tier 4 - Diesel Engine (Fan, Exhaust, HOSES).........c.ccocnerivneininineiniiniineen. 128-129
Mitsubishi S4Q2 Tier 4 - Diesel Engine (Supports, Throttle) ..........c.coverirnninncninieneen. 130-131
Mitsubishi S4Q2 Tier 4 - Diesel Engine (Fuel System).........cccvvvinerirneneneneieneis 132-133
Mitsubishi S4Q2 Tier 4 - Diesel Engine (Air Filtration System) ... 134-135
Fuel Tank - DIESEL.........ocvvririeriirininereneieeseeeeiseene
Radiator ASSEMDIY .........ccoceieriirirrirnercreeeee s
DBCAIS ..o
Steering and Instrument Panel............ccccoovvvvevirncciinis
Instrument Panel Connections ..........c.ccceeeerveenrerneeeeneene.
Spare Parts — Gas & LP ...
Spare Parts — Diesel (Variable DUMP).......coccriceeiceeesee s
Spare Parts — Diesel (Manual DUMP)........coeuuremirerereinieeeiseseeisesese st sssssessessessenes
Engine Service Parts - Mitsubishi S4Q2 Diesel....................

Engine Service Parts - GM 3.0 Gas-LP IMPCO...................

Engine Service Parts - GM 3.0 Gas-LP PS..........ccccorvvnnvee.

Machine Harness Routing Diagram Gas-LP-Diesel
Hydraulics Schematic - Variable Dump .........cccccoevvveeinnnn.

Hydraulics Schematic - Manual DUMP .......c.ccovevrirerninnnn.

Electrical Schematic (Gas/LP/Diesel).......c.covvvererververeinnnn. .
OPHONS ..t
Overhead GUAId OPON ..ottt sttt et bbb ees
Side Broom Option - Manual DUMP .......cccoeeervenierneninns .
Broom OPtiONS .......cocveeerieiecrec e

Back-Up Alarm Option
Lights Options ........ccveeveerevreeneerernennee
Lights & Turn Signals Option
Warning Lights w/o Overhead Guard Option
Warning Lights for Overhead Guard Option ...........cccccovveeee
CUD LIGht OPLION ...
Fire Extinguisher Option
Debris Basket Option ...
Suspension Seat Option
SEALBEIE OPHON ...ttt bbb
ESP Option (Detergent & SOIUtION TaNK)..........covereeierieneinieninnneeneneseeneisee s
ESP Option (Recovery Tank & Detergent Pump) .
ESP Option (Instrument Panel) .........ccccovveenrerreieirneninenn.

ESP Option (WIring) ........cvevreeerneerereieereeee e

Tire OPHONS ...

Vacuum Wand Option
Wet Sweep Bypass Option..........cccveeeereeeeersenierenninns

Auxiliary LP Tank Option ........cccoveerereeerireeeneeeiseiens
Dual Feed LP Tanks OPtON.........cccucuiveicirieiiecieteee ettt nes
Solution Off in NEULral OPLION........c.vueiiieeieiie e
Stainless Steel Variable Dump Hopper Option
Stainless Steel Manual Dump Hopper Option......................
Extended Bumpers Option ...,
Wrap-Around Bumpers Option
High Torque Drive Wheel Motor Option
Hopper High Temperature Shutdown Option..........c..cccco......

Clogged Filter Indicator Option............ccccoveverveeiereneins
125 Gallon Solution & Recovery Tanks OptioN............ovrrrrrerrenrereeneeneeneeneeneeneeseeseeseeseeseeees
Power Spray Wand Option
Timed Filter Shaker Option
Broom Selector GUIGE ...........cvevrecerereerereicseresesnins
BruSh SelECtor GUIAE .........cuuiureiieicicieee s

*

*

Model No. Serial No.

WHEN ORDERING PARTS
Use the numbers from the “Ref. No.” columns in this parts list.
Specify the model number and serial number of the machine.

Use the space below to record the model number and serial number for future reference.

FORM NO. 56042525




5/2009
8/2011

MAIN FRAME - VARIABLE DUMP

7765

FORM NO. 56042525




5/2009 | MAIN FRAME - VARIABLE DUMP

1112018 | 7765

Item Ref.No. Qty Description

1 2-00-02369 1 Nut-Hex-Jam .38-16 Zn

2 2-00-05261 Nutsert, 1/4-20

3 56002665 Scr-Hex Thd to Hd 1/2-13 X 1.25

4 2-00-05807 3/4” Spring Washer

5 2-00-05187 3/8-16 X 1.0, Carriage Bolt

6 2-00-00530 5/16" Lock Washer

7 2-00-00221 Bolt-Hex Head. Finished, 1/4-20x3/4 LG
8 8-21-04015 Bumper

9 56514815 Cover-Strg Gear Assy

10 56514813 Cover-Support Wing Lh

11 56514814 Cover, Support Wing Rh

12 7-21-04030 Edging-Brush Drive Support

13 7-21-04031 Edqing-Brush Drive Support

14 56001939 Washer, Flat SAE 5/16

15 2-00-05255 Nut
16 56009016 Nut Hex Jam 1/2-13
17 2-00-0472172Z Rubber Grommet

18 2-00-00225 Screw, 5/16 - 18 X 1.5 HHC

19 56002667 Screw, Hex 5/16-18 X .75

20 7-75-01167 Spacer

21 7-81-00189 Support-Safety Arm (Right)

22 56002098 Washer, Flat SAE 1/4

FNG) TG N N A NG BN O SN () 1< )l ) N BN NG P TN (=) BR[O | O TN

23 2-00-00518 Washer.Lock,1/4” Helical Spring

FORM NO. 56042525




5/2009

MAIN FRAME - MANUAL DUMP

7765

DIESEL

DIESEL

©
<
-
=
=
o]
o
=2
~

FORM NO. 56042525




5/2009 | IMAIN FRAME - MANUAL DUMP
7765

ltem Ref.No. Qty Description
156514840 1 Main Frame

256514815 1Cover, Steering Gear Assy.

32-00-052614Insert, 1/4-20 Threaded

42-00-037024Flat Washer, .562 x .265 x .062

52-00-005184Lock Washer, 1/4 Helical Spring

62-00-002214Bolt, 1/4-20 x 3/4 Fin. Hex Head

77-21-040319Edgqing, Brush Drive Support

82-00-047211 Rubber Grommet

FORM NO. 56042525




_ MAIN BROOM ASSEMBLY
8 7765

5/2009

FORM NO. 56042525

SEE BROOM

LIFT LINKAGE ﬁm




52009 | MAIN BROOM ASSEMBLY
212012 | 7765

ltem Ref.No. Qty Description
10882-040 1Hydraulic Motor, Broom Drive

22-00-007221Key-Woodruff 1/4 x 1

38-16-000411 Arm, Drive Broom

42-00-023106Lock Washer, 3/8 Helical Spring

52-00-002326Screw, 3/8-14 x 3/4 HHC

68-33-09046-1 1 Hub, Broom Driver

78-58-051601 Plate, Hub Locking

82-00-005187Lock Washer, 1/4 Helical Spring

92-00-030393Screw, 1/4-20 x .625 HSHC

10 See Broom Options

112-00-00522 1 Lock Washer, 3/4 Helical Spring
12 Intentionally Omitted

132-00-04889 1 Bearing

142-00-04886 2 Screw, 3/8-16 x 1/2 HSHC
158-33-09090 1 Idler

168-16-00039 1 Arm, Idler

1756514825 2Pivot Collar (Weldment)

182-00-04943 2 Spring Pin. 3/8 x 1.50
192-00-00221 8 Screw, 1/4-20 x 3/4 HHC
207-16-07274 2 Gasket, Cover Plate
217-29-00148 3 Gasket, Broom Arm
227-710-05137 1 Shaft

237-55-08119 2 Lift Pin (with Cotter Pin)
247-03-04151 1 RH Arm Assembly

7-03-041521 LH Arm Assembly

25565148272 End Clamp

262-00-02587 4 Screw, 1/4-20 x 1.25 HHC
272-00-00586 4 Nut, 5/16-18 x .500 x .187 Hex Jam
282-00-00530 4 Lock Washer, 5/16 Helical Spring
292-00-05103 4 Flat Washer, SS, .750 x .343 x .050
302-00-03997 2 Flange Bearing, 3.75 x 1.00
312-00-00196 4 Carriage Bolt, 5/16-18 x 1.0
3256514826 1Shaft, Broom Chamber (Weldment)

338-55-08098 4 Dowel Pin

342-00-04887 1 Screw, 3/4-10 x 1.25 HHC
352-00-04890 1 Retaining Ring, 3.341 Int.
362-00-02558 2 Lubrication Fitting, 45° 1/8 NPT
378-75-01157 1 Flat Washer, 3/4

382-00-00432 4 Screw, 1/4-20 x %

FORM NO. 56042525




_ MAIN BROOM LIFT LINKAGE

10 7765

5/2009

10/2013

FORM NO. 56042525




5/2009 MAIN BROOM LIFT LINKAGE
112018 | 7765

ltem Ref.No. Qty Description
156514828 1 Weldment-Crank

256514829 2 Link

356001834 1Screw, Hex 5/16-18 X 1.25

42-00-023692Nut-Hex-Jam .38-16 Zn

52-00-050591Scr-Hex 1/2-13 X 3.75

67-41-050842 Weldment Lever

77-89-067001 Bracket

82-00-000392 _ Screw #10-24

956002093 4Screw, Hex 1/4-20 X 1.00

1056002667 1Screw, Hex 5/16-18 X .75

112-00-00498 2 Lock Washer, #10 Ext.
122-00-00518 6 Washer.Lock,1/4” Helical Spring
132-00-00530 4 5/16” Lock Washer

142-00-00566 1 Fitting, Lubrication, Straight, 1/8 Npt
1556002025 1 Nut, Hex 5/16-18

162-00-00594 6 Nut, Hex 1/4-20

1756002768 2Nut, Hex Nyl Loc 10-24

1856002037 2Screw, Hex 5/16-18 X .88

1956001874 2Screw, Hex 1/4-20 X 2.00

202-00-03382 1 Spring Washer

212-00-03589 1 Collar, Set Screw

2256002098 4Washer, .Flat SAE 1/4

2356002770 1Nut, Hex Nyl Loc 1/2-13

242-00-05982 2 Washer, Felt

257-08-00493 1 Bracket-Main Broom Adj.
267-09-01057 2 Bushing, Brush Lift
277-15-01022 1 Collar-Setscrew
287-31-06059 2 Handle

297-41-05082 1 Weldment-Lever
307-42-05086 1 Link-Broom Lift
317-66-00142 1 Rod-Adjusting

327-76-00130 2 Spring, Conical Compression
338-39-00003 1 Knob

FORM NO. 56042525




5/2009
212012

SIDE BROOM - VARIABLE DUMP

7765

12

FORM NO. 56042525




5/2009 SIDE BROOM - VARIABLE DUMP
62017 | 7765

Item Ref.No. Qty Description
156001993 3Scr-Pan Phil 10-24 X .50

256002098 2 Wsh, Flt SAE 1/4

356002155 3Scr-Hex 1/4-20 X .75

456002252 3Scr, Hex 1/4-28 X .62

556002708 3Nut, Hex Nyl Loc 1/4-20

656002768 3Nut, Hex Nyl Loc 10-24

756002802 3Scr- Hex SS 5/16-18 X 2.00

856002856 3Nut, Hex Nyl Loc SS 5/16-18

956002859 1Wsh-FlIt SAE SS 1/4

1056002938 3Wsh-Flt SAE SS 5/16

1156003079 1Scr, Hex Hd Loc 3/8-16x.75

122-00-05976 1 Scr, Soc Hd 1/4-28 X 1.50
137-09-01134 1 Bushing
147-08-00841 1 Bracket Side Broom

1556514783 1Weldment-Arm - Side Broom

160885-061 1 Motor - Main Broom

[12-00-065471 Key

[10880-293 1 Seal Kit- 0885-061 (Up to Serial No. 750056)

[10780-144 1 Seal Kit- 0885-061 (Serial No. 750056 & Above)

172-00-03808

Washer, .770 ID X 1.50 OD X .063 Thick

1

182-00-03979 1 Flat Washer, 1.00 X .39 X .062
192-00-04210 2 Clamp
202-00-04378 1 P-Clamp
212-00-04603 1 Clamp-Hose (Double) 1/2 O.D.
222-00-04918 Ref Fitting. -6 SAE X -4 Ors, Str.
237-10-00029 1 Cable
247-25-06038 1 Weldment Flange
257-79-00092 1 Strap
268-08-03107 1 Broom - Side
278-15-01003 1 Set Screw Collar
282-00-00585 2 5/16-18, Hex Nut
292-00-02303 2 Lock Washer, 5/16 H.S. Med.
302-00-03569 2 Bolt, Carriage

[1=Not Shown

FORM NO. 56042525




5/2009
212020

BROOM & BRUSH CHAMBER DOOR

7765

14

FORM NO. 56042525




212020 7765

52009 | BROOM & BRUSH CHAMBER DOOR

ltem Ref.No. Qty Description
156514779 1Door, Left Hand Broom Chamber

256514780 1Door, Right Hand Broom Chamber

37-25-080332Flap, Broom Chamber Door

456514781 2 Strap, Door Flap

556514782 4Strap, Broom Chamber

67-25-080342Flap. Broom Chamber

77-79-000541Strap, Broom Chamber Flap

87-25-080321Flap. Broom Chamber

97-08-004871Bracket, Flap (Weldment)

107-29-00147 1 Gasket

112-00-00221 23 Screw, 1/4-20 x 3/4 HHC
123-73-01020 6’ Gasket

132-00-00518 36 Lock Washer, 1/4 Helical Spring
1456394411 2Latch-Flush Mount-Black

15 DELETED

1656002840 8Nut Hex Nyl Loc-Thin 1/4-20

172-00-04880 8 Screw, 1/4-20 x 3/4 BHS
1856002098 8 Wsh Fit SAE 1/4

192-00-04190 8 Carriage Bolt, 1/4-20 x .63
202-00-01490 13 Screw, 1/4-20 x .875 HHC
217-25-08036 1 Flap, Front Broom Chamber

FORM NO. 56042525




5/2009
6/2017

HOPPER SYSTEM - MANUAL DUMP

7765

16

FORM NO. 56042525




512009 HOPPER SYSTEM - MANUAL DUMP
6/2017 7765

Item Ref.No. Qty Description
17-79-000914 Hopper Flap Strap

22-00-0020515Screw, 1/4-20 x 1.000 HHC

37-13-071694 Hopper Flap Clamp

47-25-080504  Hopper Flap

57-30-080132  Cable Guide

67-10-000271 Hopper Lift Cable

77-08-008601Pulley Mounting Bracket

87-13-071704 Cable Retainer Clip

97-60-001604  Cable Pulley

107-41-00029 1 Hopper Latch
1156514840 1 Main Frame

128-76-00045 1 Spring

137-25-08051 1 Baffle Flap
1456514845 1 Baffle Clamp

157-08-00861 2 Hopper Pivot Plate
1656514847 1 Hopper

172-00-03589 1 Collar

187-31-06073 1 Hopper Dump Handle

1956514843 1 Right Hand Cover

2056514844 1 Center Cover

2156514848 1 Left Hand Cover

222-00-00518 17 Lock Washer, 1/4 Helical Spring
232-00-00594 19 Nut, Hex 1/4-20

242-00-01255 11 Screw, 5/16-18 x .875 HHC
252-00-00530 11 Lock Washer, 5/16 Helical Spring
2656001858 8Screw, 3/8-16 x 1.250 HHC

272-00-00402 10 Flat Washer, 3/8 Bs
282-00-02310 8 Lock Washer, 3/8 Helical Spring
292-00-02360 14 Nut, Hex 3/8-16

302-00-02711 1 Screw, 3/8-16 x2.750 HHM
312-00-00240 4 Screw, 1/2-13 x 1.250 HHC
322-00-02312 4 Lock Washer, 1/2 Helical Spring
337-41-00031 1 Handle Latch

342-00-00235 1 Screw, 3/8-16 x 1.750 HHC
352-00-00409 8 Flat Washer, 5/16 BS
362-00-00585 9 Nut, Hex 5/16-18
377-25-08052 1 Lower Baffle Flap

3856514849 1 Lower Baffle Clamp

392-00-00198 1 Carriage Bolt, 1/4-20 x 2.000
4056002708 1Nut, Fiber Lock 1/4-20

412-00-00405 4 Flat Washer 1/2 B.S

FORM NO. 56042525




_ HOPPER SYSTEM - VARIABLE DUMP (Active Models) 5/2009

18 7765 1112018

Apply Never-Seize to @
Rod End Busings

(7) - Hopper Down Switch Mounting:
Adjust against cylinder to activate @
when Hopper is down with
either open or closed door

(50) - Dump Door Switch Mounting:
Adjust to activate with (16)

full open Door @ (66) - Position Carriage Bolts

@ @ @ as shown

FORM NO. 56042525




52009 | HOPPER SYSTEM - VARIABLE DUMP (Active Models)
11/2018 7765

KitltemRef. No.QtyDescription
156514763 1Hopper Weldment
256514764  1Bracket, Impellor Mounting and Guard
30882-041  1Vac Fan Motor
48-23-00012 1Impellor
57-17-05013Ref.Cylinder
67-55-08117 3 Pin
78-15-01003 6 Collar
87-17-05020Ref.Cylinder
98-14-01010 1Clevis-Dump Cylinder
107-55-08127 1Hinge Pin-Hopper
117-29-00233 1Gasket, Dump Door

1356514897 1Clamp Hopper Flap

147-25-08068 1Flap, Hopper
1556514765 1Door Hopper Dump

1656002708 42Nut, Hex Nyl Loc 1/4-20
177-55-08121 1 Pin-Lift

187-68-05019 1Seal, Outer Door
1956514896 1Inner Seal Strap
2056514895 10Quter Seal Strap
217-68-05014 2Seal, Door Side
2256514894 2Clamp Door Side Seal
247-68-05018 1Seal, Dump Door
412-00-00776 2Cotter Pin
422-00-02558 1Grease Fitting

442-00-00566 4Fitting. Lubrication, Straight, 1/8 NPT
508-82-00058 2 Switch

542-00-00594 4Nut, Hex 1/4-20

557-21-04041 1Edging. Hopper

562-00-02227 1Key. .125 x .750 Sq
572-00-04603 2Clamp. Hose (Double) 1/2 O.D.

592-00-05382 2Hole Plug
612-00-0022138Screw, HHC 1/4-20 x .750 Gr 8 Zn

652-00-0051822Lock Washer, 1/4 Med. Section Zn
662-00-0357524Carriage Bolt, 1/4-20 x .750 Gr 5 Zn
702-00-00585 4Hex Nut, .13-18 Finished
712-00-00530 8Lock Washer, 5/16

722-00-00409 8Flat Washer, .688 x .344 x .063
7356002667 4Screw, Hex .5/16-18 x .75
742-00-02655 4Screw, Hex Head, Finished, 5/16-18
752-00-00402 2Washer, 25/64" ID x 3/4” OD
762-00-03412 1Lock Nut, 3/8-24

772-00-00484 1Flat Washer .625 x .375 x .046
782-00-01372 4Nut, Hex #8-32 Fiber Lock
792-00-02296 2LK Wash Ext Tooth STL/ZN
802-00-00090 4Screw, 8-32 x 1.50 LG RHM
812-00-00432 2Flat Washer, 3/4” ID

822-00-03170 2Flat Washer 1.50D x.75ID x .13
832-00-04841 2Nut, Hex Slotted 3/4-16 x 1.125 x .641
842-00-05277 2Socket Head Cap Screw 1/2" x 3/4”
852-00-00466 4Wshr-Flat .625x .203 x .031
862-00-00460 2Wshr-Flat .438 x .192 x 031
8756002098 34Flat Washer SAE 1/4.

88310USP  2Washer External Star 3/16
8956001939 8Flat Washer SAE .5/16

9056002025 4Nut, Hex .5/16-18
912-00-0022138Scw-HHC .250-20 x .75 Gr 8 Gn
9256514812 RefFrame

FORM NO. 56042525




_ HOPPER SYSTEM - VARIABLE DUMP (Reference - Obsolete Models) 5/2009
20 7765 11/2018

P
e S

[ models 56514850, 56514852, 56514854 ]
e

~

-~ TORQUE TO
// 192 in-lbs

~
LOCTITE
SETSCREW

@

LOCTITE
SETSCREW

NOTE :

ADJUST BRACKETS SO
DOOR CYLINDER TRAVELS
FULL STROKE TO OPEN
AND CLOSE

g LOCTITE
T~ SETSCREW
LOCTITE
SETSCREW

APPLY NEVER-SEIZE
TO ROD END BUSHINGS

NOTE
ADJUST AGAINST CYLINDER
TOACTIVATE WHEN HOPPER
1S DOWN WITH EITHER
OPEN OR CLOSED DOOR

HOPPER DOWN
SWITCH MOUNTIN

WIRE
HARNESS

UMP DOOR
WITCH MOUNTING

wo S =

NOTE: ADJUST TO ACTIVATE
WITH FULLY OPEN DOOR

FORM NO. 56042525




112018 | 7765

5/2009 | HOPPER SYSTEM - VARIABLE DUMP (Reference( - Obsolete Models)

21

Item Ref.No. Qty Description
156514763 1 Hopper

256514764 1Bracket, Impellor Mounting and Guard

30882-041 1 Vac Fan Motor

48-23-000121 Impellor

57-17-05013Ref. _ Cylinder

67-55-081173 Pin

78-15-010036 Collar

87-17-05020Ref. _ Cylinder

98-14-010101 Rod End

107-55-08127 1 Rod

117-29-00233 2 Gasket, Dump Door
1356514897 1 Clamp, Hopper Flap

147-25-08068 1 Flap, Hopper

1556514765 1 Dump Door, Hopper

16560027083 1Nut, 1/4-20 Insert Fiber

177-55-08121 1 Pin

187-68-05019 1 Seal, Outer Door

1956514896 1 _Strap, Inner Seal

2056514895 1 _Strap, Outer Seal

217-68-05014 2 Seal, Door Side

2256514894 2Clamp, Door Side Seal

247-68-05018 1 Seal, Dump Door
412-00-00776 2 Cotter Pin

422-00-02558 1 Lube Fitting

442-00-00566 4 Lube Fitting

508-82-00058 2 Switch

542-00-00594 6 Nut, Hex 1/4-20 x .437 x .218
557-21-04041 1 Edging, Hopper

562-00-02227 1 Key

572-00-04603 2 Clamp

592-00-05382 2 Hole Plug

602-00-03702 17 Washer, .625 x .281 x .063
612-00-00221 33 Screw, 1/4-20 x .750 HHC
652-00-00518 16 Lock Washer, Helical Spring
662-00-03575 12 Carriage Bolt, 1/4-20 x .750
702-00-00585 4 Hex Nut, .13-18 Finished
712-00-00530 8 Lock Washer, 5/16 Med.
722-00-00409 8 Flat Washer, .688 x .344 x .063
7356002667 4Screw, Hex .5/16-18 x .75 HHC

742-00-02655 4 Screw, .313-18 x 4.50 HHC
752-00-00402 2 Flat Washer, .750 x .391 x .093
762-00-03412 1 Lock Nut, .38-24 (1-piece)
772-00-00484 1 Spacer, .625 x .375 x .047
782-00-01372 4 Nut, 8-32 Fiber Insert
792-00-02296 2 LK Wash Ext Tooth STL/ZN
802-00-00090 4 Screw, 8-32 x 1.50 PH RHM
812-00-00432 2 Flat Washer, 1.125 x .766 x .063
822-00-03170 2 Spacer, .75-1.50 x .125
832-00-04841 2 Nut, .75-16 Slotted Hex
842-00-05277 2 Screw, .50-13 x .75 HSHC
852-00-00466 4 Wshr-Flat .625X.203X.031 STL.
862-00-00460 2 Wshr-Flat .438X.192X.031 STL.

FORM NO. 56042525




_ HOPPER SYSTEM - FILTER & IMPELLER (Active Models) 5/2009

22 7765 11/2018

Loctite \
Set Screws

—

Cable Tie—(52) Harness
X to Frame

FORM NO. 56042525




5/2009 HOPPER SYSTEM - FILTER & IMPELLER (Active Models)
11/2018 | 7765

KititemRef. No. QtyDescription
122-00-00491  1Grommet, Rub .75-.375
165600270842Nut, Hex Nyl Loc 1/4-20
2356514893 1Air Deflector, Top
2556514766 2Rear Clamp
2656514767 1Door-Filter Access
2756514768 1Bracket Door Filter RH
2856514769 1Bracket Door Filter LH
297-24-04046 1 Filter Panel

56382784 1Filter Panel Poly High Flow (Optional)

3056514770 1Filter Clamp, Weldment
317-39-00027  2Knob Assembly
3256514771 2Shaker Arm
3356514772 1Plate, Shaker Motor
340860-623 1Motor, Filter Shaker (12 V)
3556514773 1Cover, Filter Shaker Motor
3656514774 1Weight, Filter Shaker
378-10-00036 1 Cable
388-41-00040 2 Latch
397-29-00234  1Gasket, Hopper Access Door
407-29-00235  1Gasket, Hopper Access Door
457-55-08146 _ 1Pin, Shaker Pivot
462-00-03589 4  Collar
4856514776 1Bumper
497-89-07423  2Rod, Threaded
508-82-00058 2 Switch
5125201A 2 Knob
522-00-04345  115.35 In Cable Tie Blk Nylon
538-09-01082  2Bushing, Star
542-00-00594  4Nut, Hex 1/4-20
592-00-02587  2Screw, 1/4-20 x 1.250 HHC
612-00-00221 38Screw, HCC 1/4-20 x .750 Gr 8 Zn
632-00-02312  4Lock Washer, 1/2 ID Med Sec Zn
652-00-00518 22l ock Washer,1/4 Med. Section Zn
662-00-03575 24 Carriage Bolt, 1/4-20 x .750 Gr 5 Zn
682-00-00263  1Set Screw, HSKCP #10-24 x 3/8
6956002841 2Nut, Hex Nyl Loc Thin 3/8-16
875600209834FIat Washer SAE 1/4.
9356001831 4Screw-Hex, 1/2-13 x 1.25
9456001879 4Washer, Flat SAE 1/2
95 Frame and Shaker Attachments

FORM NO. 56042525




5/2009
11/2018

HOPPER SYSTEM - FILTER & IMPELLER (Reference)e-Obsolete Models)

7765

24

FORM NO. 56042525




112018 | 7765

5/2009 | HOPPER SYSTEM - FILTER & IMPELLER (Reference - Obsolete Models))

25

Item Ref. No. Qty Description
122-00-00491 1 Grommet

1656002708 6Nut, 1/4-20 Insert Fiber

2356514893 1 _Air Deflector, Top

2556514766 2 Rear Clamp

2656514767 1 Filter Access Door

2756514768 1Bracket, Door Filter Access (RH)

2856514769 1Bracket, Door Filter Access (LH)

297-24-04046 1 Filter Panel

56382784 1Filter Panel Poly High Flow (Optional)

3056514770 1Filter Clamp, Weldment

317-39-00027 2 Knob Assembly

3256514771 1 Shaker Arm

3356514772 1 Plate, Shaker Motor

340860-623 1 Motor, Shaker

3556514773 1Cover, Filter Shaker Motor

3656514774 1Weight, Filter Shaker

378-10-00036 1 Cable

388-41-00040 2 Latch

397-29-00234 1 Gasket, Hopper Access Door
407-29-00235 1 Gasket, Hopper Access Door
457-55-08146 1 Pin, Shaker Pivot
462-00-03589 4 Collar

4856514776 1 Bumper

497-89-07423 2 Stud

5125201A 2 Knob

522-00-04345 1 Tye-Rap

538-09-01082 2 Bushing

542-00-00594 2 Nut, Hex 1/4-20 x .437 x .218
592-00-02587 2 Screw, 1/4-20 x 1.250 HHC
602-00-03702 20 Washer, .625 x .281 x .063
612-00-00221 8 Screw, 1/4-20 x .750 HHC
622-00-00240 4 Screw, 1/2-13 x 1.250 HHC
632-00-02312 4 Lock Washer, 1/2 HS Med.
642-00-04159 4 Washer, 9/16 x 1 3/8 x .109
652-00-00518 8 Lock Washer, Helical Spring
662-00-03575 12 Carriage Bolt, 1/4-20 x .750
672-00-02676 2 Screw, 1/2-13 x.75
682-00-00263 1 Setscrew, 1/4-20 x .250 HSKCP

6956002841 2 Nut, 3/8-16 Stop

FORM NO. 56042525




5/2009
2/2013

HOPPER SYSTEM [HOPPER CONTROL VALVE]

7765

26

©
I
)
N
<
)
@
)

\ s
o/ D

8-33-02178
7-33-02225

7-33-02194

8-33-02201

o) I —

7-33-02734

FORM NO. 56042525




5/2009 HOPPER SYSTEM [HOPPER CONTROL VALVE]
22013 7765

Item Ref.No. Qty Description
12-00-049262Fitting-90 Saeb To Ors4

22-00-049702Fitting. Str. -8 Ors X -8 Sae

32-00-048952Fitting-Straight Connector

42-00-049172Fitting, Reducer, -6 Orb - -4 Orb

58-88-000531 Valve - Control

FORM NO. 56042525




5/2009 ‘

SCRUB DECK & BRUSHES

7765

28

Apply Never Seize

To Solution
Control Valve

FORM NO. 56042525




5/2009 SCRUB DECK & BRUSHES
11/2018 | 7765

Item Ref.No. Qty Description
1 56514805 153" Scrub Deck

*2 0702-069 3Drive Brush Assembly

3 0782-111 3Hyd. Scrub Motor

56219932 6Clamp-Hose SAE #6

2-00-05662 2 Fitting, Tee

56110318 2“U” Bolt 10-24 x R.69

4
5
6 7-25-02053 1 90° Nipple
7
8

2-00-05686 1 Nipple

9  2-00-05681 3 Nipple

11 56449850 1Hose, Spiral

12 7-33-02324 3 Hose-Water Feed - 12.5”

13 2-00-00596 6 Nut, 1/2 - 13

14 2-00-02312 6 Washer, .50 Split

15 56001954 4Washer, Flat SAE #10

16 2-00-00241 6 Bolt, 1/2-13x1.75LG

17 2-00-00530 3 Lockwasher, 5/16

18 2-00-05087 3 Screw, 5/16 with Nylok

19 56002768 4Nut, Hex Nyl Loc 10-24

*0702-069 SERVICE PARTS

Item Ref. No. Qty Description
17-33-090131 Drive Hub

27-58-051811 Hub Plate

37-03-040701_Brush Drive Arm

47-09-010622 Spacer

57-76-000892 _Latch Spring

67-41-000072 _ Brush Latch

72-00-046632 Roll Pin

82-00-005302 5/16 Lock Washer

956001862 2 Screw

102-00-02587 2 Screw
112-00-00518 2 1/4 Lock Washer
122-00-03702 2 Washer

FORM NO. 56042525




_ REAR SQUEEGEE ASSY

30 7765

5/2009

2/2020

Item  Ref.No. Qty

Description
156514832 1Squeegee - Weldment
27-20-060091Duct - Squeegee Inlet
37-75-011642 Spacer - Bushing
47-75-012181 Spacer-Squeegee
556514860 1Kit. Rear Skirt. Squeegee
67-75-011911Spacer Squeegee 60 IN.
77-79-000851Strap - Squeegee Clamp
87-13-071572Clamp - End Squeegee
97-13-071562  Clamp - Nut
1056109704 4 Knob — Squeegee

FORM NO. 56042525

Item Ref. No. Qty

Description

1156304266 2 Caster Assembl
122-14-00184 2 Wheel

1356394317 2Nut-Push-Retaining-.375 X .781

1456002091 2Screw. 3/8-16 x 2.000 HHC

152-00-00402 4 Flat Washer, .750 x .390 x .094
162-00-00615 2 Nut, Finish Hex

172-00-02360 2 Nut, 3/8 -16 Hex

182-00-05302 2 Screw, 3/8-16 x 1.25 HHC S8
1956002368 2Bolt, Hex Tap 5/16-18 x 1.75 SS

202-00-05343 2 Bolt, Carriage. .38-16 x 3.50




52009 | SIDE SQUEEGEE SYSTEM

812012 | 7765

Item Ref. No. Qty Description

156002491 14Nut Hex Nyl Loc SS 1/4-20

256002859 14Wsh Flt SAE SS 1/4

356002883 14Scr Hex SS 1/4-20 X 1.00

456514859 1Kit, Side Skirt, Squeegee

57-79-000862Strap Side Squeegee

656514792 1Side Squeegee Weldt RH

756514793 1Side Squeegee Weldt LH

82-00-005964Nut-Full Hex-Fin .50-13 ZN

92-00-023122Lock Washer, 1/2 HS Med.

102-00-05320 2 Hair Pin
117-55-08121 2 Pin - Lock Up
127-55-08145 2 Pin - Lift

FORM NO. 56042525




_ SQUEEGEE LIFT 5/2009

32 7765 6/2017

T o

N
~N o

BE N
[

APPLY NEVERSEI ZE\ ii
I

HUN
- NN

USE PRIMER "T"
& LOCTITE 609

FORM NO. 56042525




5/2009 SQUEEGEE LIFT
6/2017 | 7765

Item Ref.No. Qty Description
12-00-053451Screw, 3/4-10 X 4.0 HHC

27-75-011661 Spacer

356514810 1 Bracket

42-00-004102Flat Washer, .875 x .375 x .060

52-95-041821Nut, 3/8-18 Hex Stop

656001858 1Bolt, 3/8-16 x 1.25 HHC

77-17-050191 __Lift Cylinder

82-00-005221Lock Washer, 3/4 Helical Spring
92-00-032931Nut, 3/4-10 Fin. Hex Head

1056514811 1 Arm. Squeegee Lift

117-55-08147 1 Pin Assembly

122-00-05320 1 Cotter Pin

132-00-04886 2 Set Screw, 3/8-16 x 1/2 (Allen Set)
142-00-04892 2 Fitting, 90° Elbow (O-Ring)
152-00-05356 2 Screw, 3/8-18 x 1.25 Hex Head
162-00-00586 2 Nut, 5/16-18 Jam

172-00-05103 4 Flat Washer .750 x .343 x .50
182-00-00644 4 Nut, 5/16-18 Fiber Insert Hex NOTE 1
197-13-05074 1 Chain, Squeegee Lift

2056514835 1Bracket . Squeegee Lift NOTE 1

212-00-02708 2 Screw, 5/16-18 x 1.0 HHM NOTE 1

NOTE 1: Part of Kit 0780-467

FORM NO. 56042525




5/2009
2/2020

SWING SQUEEGEE SUPPORT
7765

34

(8X) APPLY
NEVER SEIZE

(2X) APPLY

REF MAIN FRAME

NEVER SEIZE
(

&

APPLY LOCTITE
TO SETSCREWS

)

6X

(

FORM NO. 56042525




5/2009 SWING SQUEEGEE SUPPORT
212020 | 7765

Item Ref.No. Qty Description

1 7-33-02380 1 Hose-Vacuum - 78.50” NOTE 1
2 56001939 4 Wsh, Flt Sae 5/16
3 56304266 1 Wheel, Caster
4 56385090 1 Vacuum Hose Kit NOTE 1, NOTE 2
5 56385089 1 Strap-Python-16 NOTE 1, NOTE 2
6 56002769 12 Nut, Hex Nyl Loc 3/8-16
7 56003302 8 Scr Hex Thd/Hd Ss 5/16-18x1.25
8 56009086 4 Nut, Hex Jam 5/16-18
9 56514788 4 Arm-Squeegee
10 56001858 4 Screw, Hex 3/8-16 x 1.25
11 56514791 2 Bracket, Angle
12 7-09-01057 8 Bushing, Brush Lift
13 8-15-01002 6 Collar, W/Setscrew
14 7-13-07104 4 Hose Clamp NOTE 1, NOTE 2
15 56109196 2 Tie, Cable Nylon 6/6
16 2-00-00615 1 Nut, Hex, 5/8-11
17 56002701 12 Nut, Hex Nyl Loc 5/16-18
18 56514790 2 Pin-Rear Weldment
19 56514785 1 Pivot Bracket, Left
20 56514786 1 Pivot Bracket, Right
21 56002747 8 Screw, Hex Thd To Hd 3/8-16 X 1.50
22 2-00-00225 4 Screw, 5/16 - 18 X 1.5 Hhc
23 7-710-05174 2 Shaft
24 7-76-00114 2 Spring
25 7-76-00050-1 2 Spring-Extension NOTE 1, NOTE 2
26 56514787 2 Support-Squeegee
27 56514789 1 Weldment-Squeegee Support
28 56507900 1 Trim-Edge-.18x13.00

NOTE 1: Part of Kit 0780-467
NOTE 2: Vacuum Hose Kit 56385090 is for machines built after July 10 2017.

FORM NO. 56042525




36

SOLUTION TANK
7765

5/2009

11/2011

FORM NO. 56042525




5/2009 SOLUTION TANK
9/2017 | 7765
ltem Ref.No. Qty Description

1 56002063 3 Wsh, Fit SAE 3/8

2 56002747 1 Scr-Hex 3/8-16 X 1.50

3 56002491 2 Nut, Hex Nyl Loc SS 1/4-20

4 56002769 1 Nut-Hex Nyl Loc 3/8-16

5 56002801 2 Scr- Hex SS 1/4-20 X .50

6 56002856 4 Nut, Hex Nyl Loc SS 5/16-18

7 56002859 2 Wsh-FIt SAE SS 1/4

8 56003302 4 Scr- Hex SS 5/16-18 X 1.25

9 56002954 6 Scr, Hex Hd Loc 1/2-13x1.50
10 56009085 1 Nut-Hex Jam 3/8-16
11 2-00-05940 2 1/4 Npt Plug Nylon
12 2-00-06528 1 Reducer 1/4"Npt X 1/8"Npt Nylon
13 2-00-06529 1 Elbow 1/4 Npt 90 Elbow
14 56514830 1 Solution Tank, Stainless Steel (Standard)

56514871 Solution Tank, Mild Steel (Option)

15 56514831 2 Spacer
16 2-00-00405 4 Flat Washer, 1.063 X .531 X .094
17 56440213 1 Hose Clamp
18 2-00-02220 1 Clamp, Hose
19 56900737 4 Washer, Sealing
20 2-00-05132 1 Fitting-Elbow
21 2-00-05686 1 Fitting, 3/4” Npt Nipple, Nylon
22 2-00-05724 1 Fitting, Plug, 3/4” Npt
23 7-24-04022 1 Strainer, Pump Inlet
24 7-25-02046 1 Fitting
25 7-25-02095 1 Drain Plug Assy
26 7-29-00100 2 Gasket-Tank Drain
27 7-29-00176 1 Seal, Solution Tank
28 7-32-03020 1 Holder, Hose
29 7-33-02178 1 Hose-Sol Tank To Valve
30 7-33-02335 1 Hose
31 7-82-00017 1 Switch, Liquid Level
32 56009016 2 Nut, 1/2-13

FORM NO. 56042525




5/2009
2/2012

SOLUTION FEED LINKAGE

7765

38

FORM NO. 56042525




5/2009 | SOLUTION FEED LINKAGE
11/2018 | 7765

Item Ref.No. Qty Description
156002701 3Nut, Hex Nylon Loc 5/16 - 18

27-41-050861Solution Control Lever

37-09-010573 Bushing

456001834 2Screw, 5/16 - 18 x 1.250

556514784 1Solution Control Link

62-00-034072  Hose Clamp

77-25-020521Hose Fitting, 3/4 Barbed. 14 NPT Nylon

82-00-035862Pipe Nipple, 3/4 NPT x 2.00 short

956002098 2Flat Washer, SAE 1/4

102-00-00518 2 Lock Washer, Helical Spring 1/4 Med

112-00-00221 Screw, 1/4 - 20 x .750 HHC

2
122-00-05132 1 Fitting. 3/4 NPT, 3/4 Barbed. 90°, Nylon
137-08-00437 1 Bracket, Solution Pipe
147-88-00027 1 Ball Valve
152-00-03382 1 Spring Washer, .875 x .500 x .015
1656001939 2Flat Washer, SAE 5/16
177-41-05085 1 Solution Valve Lever
182-00-02360 2 Nut, Hex 3/8 x 16
192-00-00211 1 Screw, 5/16 - 18 x 1.750 HHC
208-39-00002 1 Knob
212-00-05724 1 Plug, Pipe, 3/4 NPT, Nylon
222-00-05686 1 Ftg-3/4 Npt X 2 Nipple Nylon

FORM NO. 56042525




5/2009
2/2020

RECOVERY TANK

7765

40

FORM NO. 56042525




5/2009 RECOVERY TANK
2/2020 7765

Item Ref. No. Qty Description
156001834 1Scr-Hex 5/16-18 X 1.25

256001858 4Scr-Hex 3/8-16 X 1.25

356001939 6 Wsh, Fit SAE 5/16

456002063 5 Wsh, FIt SAE 3/8

556002747 1Scr-Hex 3/8-16 X 1.50

656002221 1Scr-Hex 5/16-18 X 1.00

756002850 8Nut Hex Nyl Loc-Thin Ss 1/4-20

856002701 2Nut, Hex Nyl Loc 5/16-18

956002708 1Nut, Hex Nyl Loc 1/4-20

1056002769 2Nut-Hex Nyl Loc 3/8-16

1156002807 5Scr- Hex SS 1/4-20 X .75

1256002826 4Nut, Hex Nyl Loc-Thin 5/16-18

132-00-04687 2 Lk Wash Hel..25scr Med Sec S/S

1456009016 2Nut, Hex Jam 1/2-13

1556009085 1 Nut-Hex Jam 3/8-16

1656514753 1 Support

1756514841 1 Weldment Bracket

1856486112 1 Clamp

198-43-00002 1 Loom - Electrical

2056514775 1Recovery Tank - Stainless Steel (Standard)

56514870 1Recovery Tank - Mild Steel (Option)

212-00-00183 1 Screw, 1/4-20, Round Head
222-00-02216 1 Hose Clamp

232-00-03569 2 Bolt, Carriage

2456900737 7 Washer, Sealing

252-00-04801 Flat Washer, 1.00 X .39 X .06

3
267-13-05073 1 Chain-Squeegee Lift
287-25-02095 1 Drain Plug Assy
297-29-00146 1 Gasket
307-32-03020 1 Holder, Hose
317-33-02336 1 Hose, 50.00
327-34-09018 1 Sleeve-Insulating
337-56-05023 1 Weldment-Fitting
347-75-01130 1 Spacer
357-76-00103 1 Gas Spring
367-78-05009 2 Stop, 1/2-13
387-82-00021 1 Switch Float (Red)
398-09-01083 1 Connector, Bulkhead

408-80-05014 2 Stud, 1/2-13unc-2a X 2.50

41563232604 _ Clamp Cable

FORM NO. 56042525




_ TANK LID SYSTEM [BEFORE JANUARY 2009] 5/2009

42 7765 6/2017

==/ =/ | )
~ S
| f\\\\ ya Y/ RECOVERY

- — S
\\\/ j\b/ V; TANK

(

Vs

FORM NO. 56042525




52009 | TANK LID SYSTEM [BEFORE JANUARY 2009]
6/2017 | 7765

Item Ref. No. Qty Description
156514794 1Recovery Tank Lower Cover

256514795 1Recovery Tank Upper Cover

356514796 1 Solution Tank Cover

42-00-037022 Flat Washer, 1/4

53-73-000762.33' Edging

62-00-027082Screw, 5/16-18 x 1.0 HHC

72-00-018036 Flat Washer, 5/16

82-00-006441Nut, Hex Fiber Insert 5/16-18

956514833 2 Strap

107-08-00490 1 Bracket

117-34-09020 1 Lower Cover Insulation
127-34-09019 1 Lower Cover Insulation
137-34-09021 1 Lower Cover Insulation
147-29-00229 1 Gasket, Center Section
157-66-00145 1 Cover Support Rod
167-29-00228 1 Gasket, Perimeter
177-76-00104 2 Gas Spring
187-80-05067 4 Stud (13 mm)
197-13-07102 4 Clip

2056001968 1Screw, 1/2-13 x 1.50 HHC

212-00-00518 6 Lock Washer, 1/4

222-00-00594 2 Nut, Hex 1/4-20 x .437 x .218
232-00-04876 8 Screw, 1/4-20 x 1/2 BHS
242-00-00205 14 Screw, 1/4-20 x 1.0 HHC
252-00-00596 1 Nut, Hex 1/2-13 x .750 x .437
262-00-00530 8 Lock Washer, 5/16 Helical Spring
272-00-00585 6 Nut, 5/16-18

288-41-00033 1 Latch Assembly

292-00-00049 4 Screw, 10-24 x 1/2

302-00-01974 2 Sealing Washer, .562 x #10 x .065
312-00-00519 4 Lock Washer, #10 Helical Spring
322-00-00605 4 Nut, Hex MS #10-24 x .375 x .125
332-00-00208 2 Screw, 5/16-18 x 3/4 HHC
347-23-03048 1 Spring Washer, .750 x .312 x .013
352-00-00409 3 Flat Washer, 5/16

362-00-04707 31 Pop Rivet, .125 Dia.
377-79-00081 2 Strap, Gasket Retainer
387-79-00082 1 Strap, Gasket Retainer
395600200631 Flat Washer #6

407-79-00087 2 Strap, Gasket Retainer

410780-467 1 Vac Hose

Key No.s 4, 5 and 6 must be ordered together for proper fit.

Lid Gasket Kit: 0880-644

FORM NO. 56042525




5/2009
2/2020

7765

_ TANK LID SYSTEM [AFTER DECEMBER 2008]
44

FORM NO. 56042525




5/2009 TANK LID SYSTEM [AFTER DECEMBER 2008]
202020 | 7765

ltem Ref.No. Qty Description
156109425 1Weldment, Cover Lower

256109428 1Cover-Upper Weldment

356382993 1Cylinder-Hood-16.9 In TSB-FC-2013-137

456514833 2 Strap

52-00-019746 Sealing Washer

656514923 1Uni-Grip Gasket Sd-136

77-29-002281Gasket-Cover-Recovery Tank

87-29-002291Gasket-Cover-Recovery Tank

97-34-090191Insulation-Lower Cover

107-34-09020 1 Insulation-Lower Cover
117-34-09021 1 Insulation-Recovery Tank Top Cover
127-66-00145 1 Rod Cover Support

137-79-00081 2 Strap-Gasket Retainer
147-79-00082 1 Strap-Gasket-Retainer
157-79-00087 2 Strap-Gasket Ret. Rec Lid 7700
1656514796 1 _Cover, Weldment

172-00-00049 10 Scw-Rhm 10-24 X .50 Zn PI

185600209312Scr Hex 1/4-20 X 1.00

1956002667 4Scr Hex 5/16-18 X .75

2056001939 5 Wsh Fit Sae 5/16

215600200631Washer, .375 X .156 X .046

222-00-00518 12 Washer.Lock,1/4” Helical Spring
242-00-00530 4 5/16" Lock Washer
2556003406 2Nut Hex Nyl Loc M10 X 1.50

262-00-00605 8 Nut-Hex-Mac-Scr 10-24 Stl/Zn
2756002701 1Nut Hex Nyl Loc 5/16-18

282-00-04707 31 Rivet

297-23-03048 1 Washer-Spr-Shakeproof
308-41-00033 2 Latch Assembly

3156003957 3 Wsh-Fit 10MM

322-00-00519 10 Lk Wash 10 Med Sec Zn

3356394398 1Handle-Pull-Stainless Steel

FORM NO. 56042525




5/2009
11/2018

VACUUM MOTOR & FLOAT

7765

46

FORM NO. 56042525




5/2009 VACUUM MOTOR & FLOAT
12018 | 7765

KititemRef. No. QtyDescription

156001833 6Scr, Hex 1/4-20 X 1.50
256001906 6Wsh, Fit Std 1/4

356002827 4Screw, Hex SS 5/16-18 X 3.50
42-00-03959 1Clamp. 4.5 Dia

57-20-06004 1 Fan Duct

656109431 1Edging

77-26-04011 1 Float Ball

87-68-00025 1 Screen

97-79-00061  2Strap-Float Ball
107-81-00134  2Support-Screen
110782-145 1Vacuum Motor

[156382842 Block-Hyd Motor Manifold
[17-70-00020 Seal Kit

[17-14-07007 Coil

[17-12-02019 Valve
125600187812Screw, Hex 1/4-20 X 1.25
1356002801 4Screw, Hex SS 1/4-20 X .50
142-00-00402  1Washer, 25/64” ID X 3/4” Od
152-00-00518 16Washer.Lock.1/4” Helical Spring
162-00-00530  85/16” Lock Washer
1756009086 4Nut, Hex Jam 5/16-18
182-00-00594 12Nut, Hex 1/4-20
195600270818Nut, Hex Nyl Loc 1/4-20
202-00-03412  1Nut, Lock 3/8-24
212-00-04115 1 Rivet
232-00-04976  1Fitting. -4 Orb X -4 Ors Elbow, 45
247-16-07276 1 Cover, Fan
257-34-04002 1 Impeller
267-75-01159 6 Spacer
275600209812Washer. Flt SAE 1/4
282-00-00484  1Flat Washer .625 X .375 X .046

[ 1= Not Shown

FORM NO. 56042525




_ FRONT WHEEL & BRAKE

48 7765

5/2009

6/2012

FORM NO. 56042525




52009 | FRONT WHEEL & BRAKE
1112018 | 1768

Item Ref.No. Qty Description
156003080 2Scr, Soc Hd 3/8-16 X 0.75

256009116 5 Nut- Lug 1/2-20

356382856 1Guide-Hopper UHMW

42-00-046212  Bearing Cup

52-00-020791Bearing Cone W/ Seal

62-00-023126 Washer, 1/2” Lock

72-00-024361 Pin, Cotter

82-00-026896Screw, 1/2-13 X 1.00 Lg, HHC

956003826 5Screw, SHCS 1/4-20 X .75

102-00-04622 1 Cone Timken Bearing
112-00-05024 1 Washer-Flat

122-00-05026 1 1” X 14 Slotted Nut
137-03-09007 1 Front Axle

147-08-02006 1 Weldment-Brake Caliper Assy
157-08-02007 1 Brake Disc

167-33-09027 1 Hub-Front Wheel
177-89-08098 1 Wheel Assembly, Front
188-11-00030 1 Grease Cap

198-80-05036 5 Stud

FORM NO. 56042525




_ BRAKE LINKAGE 5/2009

50 7765 212020

DRIVE
COMPART.
SIDEWALL

MP.
FI?OOR FRAME

FORM NO. 56042525 o




52009 | BRAKE LINKAGE

52020 | 7769

Item Ref. No. Qty Description

17-70-051451  Cross Shaft

256514754 1 Brake Pedal

38-50-050631 Pad, Brake Pedal

47-41-050831Lever, Parking Brake

57-10-000191Cable, Parking Brake

67-75-010962Spacer, Lever Mounting

77-08-005011Bracket, Brake Pulley

87-08-005021Bracket, Brake Cross Shaft

97-66-001432 __ Rod, Brake

107-55-08122 2 Pin, Brake Clevis

118-14-01001 2 Clevis, 3/8 Rod
128-14-01007-1 2 Clevis, Brake Pedal
138-09-01065 1 Bushing, Pulley
148-60-00140 1 Pulley

1556002747 1Screw, 3/8-16 x 1.50 HHC

1656002841 1Nut Hex Nyl Loc-Thin 3/8-16

17 DELETED

1856009085 4Nut Hex Jam 3/8-16

192-00-00206 5 Screw, 5/16-18 x 1.0
202-00-01770 1 Screw, 5/16-18 x 2.75 HHC
212-00-04801 4 Wshr-Flat .875x.380x.120th Zn
2256003222 2Pin Cot Hair .125 X Dia.50/.75

237-76-00102 1 Spring

2456001882 2 Pin Cot .06 X .75

255600270112Nut Hex Nyl Loc 5/16-18

267-15-01014 2 Collar w/setscrew, 1.625 x 1.00 x .750

2756001834 1Screw, 5/16-18 x 1.25 HHC

2856385491 1Clamp-P-.50 Dia G S

2956002667 2Scr Hex 5/16-18 X .75

30# 56003463 1 Screw, 5/16-18 x 3.25 HHC

3156001939 1 Wsh Flt SAE 5/16

327-75-01126 2 Spacer, .500 x .327 x .780 (Part of #4)

3356004121 2Pin-Clevis .51x1.125 SS

# = Revised or new since last update

FORM NO. 56042525




5/2009
2/2013

7765

B e
52

FORM NO. 56042525




5/2009 REAR WHEEL
112018 | 7765

Item Ref.No. Qty Description
156001995 4Scr-Hex 1/2-13 X 1.75

256002770 4Nut-Hex Nyl Loc 1/2-13

356009116 6Nut- Lug 1/2-20 NOTE 1

456109705 1Adapter-Hydraulic Motor

556109737 1Wheel Motor Kit NOTE 2

8-70-00026 (Key: - one comes w/motor) NOTE 2

0880-586 _ (Motor Seal Kit: - Service Part) NOTE 2

0880-238  (Shaft Seal Kit: - Service Part) NOTE 2

556109707 1Wheel Motor NOTE 3

8-70-00026 (Key — one comes w/motor) NOTE 3

56463039  (Nut-Hex Slotted — one comes w/motor) NOTE 3

56109718 Seal Kit (for 56109707) NOTE 3

656383262 1 Washer Trust

756900602 1 Reducer-O-Ring

82-00-002201Screw - 1/4-20 X .625 Hhc

92-00-002404Screw, 1/2-13 X 1.250 HHC

102-00-00518 2 Washer.Lock,1/4” Helical Spring
112-00-00566 1 Fitting, Lubrication, Straight, 1/8 Npt
1256009089 1 1/2-20 Hex Jam Nut

132-00-01260 2 DOWEL PIN, .250 X .625
142-00-02312 4 Washer, 1/2” Lock

152-00-02568 1 Fitting, Lubrication, 45, 1/8 Npt
1656003826 1Screw, SHCS 1/4-20 X .75

172-00-03761 1 Key- 1/4 Sq. X 1.75 Steel
182-00-04455 1 Bearing, Thrust (Timken #T581)
192-00-04456 1 Bearing. Cup (Timken #15245)
202-00-04748 2 Ring-"0"

212-00-04803 2 Cotter Pin (1/8 Dia. X2 Lg.)
222-00-04841 1 Nut, Hex Slotted 3/4-16 X 1.125 X .641
232-00-04892 1 Fitting-90$ Elbow (O-Ring)
242-00-05358 2 Fitting. -10 SAE X -10 ORS, Swivel
252-00-05545 1 Fitting, -4 Ors Swivel 90$ Elbow
267-29-05037 1 Spur Gear Rear Wheel
277-30-08012 1 Guide, Rack

287-33-09063 1 Hub - Drive Wheel NOTE 1
297-58-05229 1 Plate - Bearing Mounting
307-62-00006 1 Rack

317-80-05056-1 6 Stud NOTE 1

327-81-00125 1 Support, Rear Wheel
337-89-08069 1 Tire & Outer Rim NOTE 1

[10780-711 1Tire, Rear Wheel Non Marking

[156380882 1Directional Rear Wheel Kit

[17-85-060081Tire, Rear Wheel (Hvy Duty Option)

[ 156504483 1Tire, Rear Wheel (Directional) TSBUS2008-1006

342-00-04841 1 Nut, 3/4-16 x 1.125 x .641 Slotted Hex NOTE 2
3456463039 1Nut, Hex, Slotted NOTE 3

[1=Not Shown
NOTE 1: All of these parts can be ordered together in Tire & Hub Service kit 0780-657. Hub Assembly w/pressed-in studs (Item No.’s 28 & 31): 0780-656

NOTE 2: Used on machines up to Serial No. 1000032514.
NOTE 3: Used on machines Serial No. 1000032514 and above.

FORM NO. 56042525




_ FORWARD-REVERSE CONTROL - GM 3.0 (BEFORE SN1000034942)
54 7765

5/2009

6/2017

FORM NO. 56042525




52009 | FORWARD-REVERSE CONTROL - GM 3.0 (BEFORE SN1000034942) I
6/2017 | 7765 55

ltem Ref.No. Qty Description
17-03-041051 Transmission Arm

22-00-0050124Lock Washer, 1/4 Int.

37-75-010896 Isolator

42-00-005946 Nut, 1/4-20 Hex

57-58-053611Plate, Hydrostat Arm

62-00-002196Screw. 1/4-20 x 1/2 HHC

72-00-005301Lock Washer, 5/16 Med Helical Spring

82-00-002251Screw, 5/16-18 x 1.5 HHC

97-75-011101Spacer, Transmission Arm

102-00-00246 1 Screw, 1/4-20 x 2.25 HHC
1156002708 3Nut, 1/4-20 Fiber Insert
128-16-00025 1 Centering Control

137-16-00009 1 Cable, Forward/Reverse Cable
142-00-03702 5 Washer, .625 x .281 x .063
152-00-01769 2 Screw, 1/4-20 x 1.75
167-75-01274 2 Spacer, 1/4 OD x 1/2 1D x 5/8
177-25-021112Rod End, 1/4 Female

187-66-00147 1 Rod. 1/4-28 x 3.0 Centering Control Adjustment
192-95-01999 3 Nut, 1/4-28 x .437 x .156 Hex Jam
202-00-00405 1 Flat Washer, .750 x .281 x .062
212-00-00240 1 Screw, 1/2-13 x 1.25 HHC
222-00-04936 1 Nut, 1/2-13 Elastic Lock
237-34-09034 1 Reflective Sleeve, 1” dia. x 16”
242-00-00402 2 Flat Washer, .750 x .390 x .093
252-00-02310 2 Lock Washer, 3/8 Helical Spring

2656001858 2Bolt, 3/8-16 x 1.25 Hex Head

2756486112 1 Clamp

282-00-00221 1 Screw, 1/4-20 x .750 HHC

FORM NO. 56042525




_ FORWARD-REVERSE CONTROL - GM 3.0 [AFTER SN1000034942]
56 7765

5/2009

4/2014

FORM NO. 56042525




5/2009 FORWARD-REVERSE CONTROL - GM 3.0 [AFTER SN1000034942] _
62017 | 7765 57
Item Ref.No. Qty Description
156486112 1 Clamp

256001939 1 Wsh. Fit SAE 5/16

356002470 1Scr Hex Thd/Hd 3/8-16 X 2.00

456002063 3 Wsh, Flt SAE 3/8

556002094 1Scr, Hex 5/16-18 X 1.50

656002663 2Scr, Hex 3/8-16 X 1.00

756002841 1Nut. Hex Nyl Loc-Thin 3/8-16

956455799 1

Hydroback

1056383880 1Rod End Throttle Kit TSB-FC-2014-007

1156379077 1Adjuster Pintle G/LPG Arm Weld

1256514946 1Pintle Arm Weldment

1356001858 2Bolt, Hex Head. 3/8-16 X 1 1/4SS

142-00-00221 1 Bolt-Hex Head. Finished. 1/4-20x3/4 LG
152-00-00402 2 Washer, 25/64” ID X 3/4” OD
162-00-02310 2 Washer-Lock, 3/8”, Helical Spring
172-00-03702 1 Washer, .625 X .281 X .063
187-16-00009 1 Cable. Fwd / Rev

197-34-09034 1 Reflective Sleeve. 1" Dia. X 16”

FORM NO. 56042525




_ FORWARD-REVERSE CONTROL - GM 3.0 - FOOT PEDAL ASSY
58 7765

5/2009

6/2017

AN .
. y J/
s e P
B Ve

N

@-6-

FORM NO. 56042525




52009 | FORWARD-REVERSE CONTROL - GM 3.0 - FOOT PEDAL ASSY

6/2017 | 7765

59

ltem Ref.No. Qty Description
1 56514806 2 Bracket. Foot Pedal Mount
2 56514807 1 Foot Pedal
3 2-00-00402 2 Flat Washer, .750 x .390 x .093
4 2-00-03569 4 Carriage Bolt, 5/16-18 x 3/4
5 56514808 1 Bracket, Foot Pedal Prox. Switch
6 2-00-00409 2 Flat Washer, .687 x .344 x .062
7 2-00-00585 4 Nut, 5/16-18 Fiber Insert Hex
8 56385042 2 Proximity Sensor Kit NOTE 3 TSB-FC-2017-042
8 56385041 2 Sensor-Proximity-Inductive NOTE 4
9 56514809 1 Bracket, Accel. Cable Mounting NOTE 1
9 56514940 1 Bracket, Accel. Cable Mounting NOTE 2
10 8-14-01006 1 Clevis
11 7-16-00009 1 Cable. Forward/Reverse Cable
12 2-95-01999 1 Nut, 1/4-28 x .437 x .156 Hex Jam
13 2-00-00221 2 Screw, 1/4-20 x 3/4 HHC
14 2-00-03702 2 Washer, .625 x .281 x .063
15 56002708 2 Nut, 1/4-20 Fiber Insert
16 2-00-04563 1 Shoulder Screw, 1/4 x 5/8
17 2-00-01246 1 Nut, #10-24 Elastic Stop

NOTE 1: Used on machines up to Serial No. 1000034942.

NOTE 2: Used on machines Serial No. 1000034942 and above.
NOTE 3: Machines built before Serial No. 1000063922 need to order Proximity Sensor Kit 56385042 when replacing the original Reverse
Proximity Switch. When replacing the Forward Proximity Switch order 56385041.
NOTE 4: Machines built after Serial No. 1000063921 can order Proximity Sensor 56385041 for either the forward or reverse Proximity Switch.

FORM NO. 56042525




I | FORWARD-REVERSE CONTROL - MITSUBISHI DIESEL [BEFORE SN1000034942] | 5/2009

60 7765 4/2014
25 22
24 10
(e 22 35
Eé) @ \‘ fl 34 2 1 33 40

FORM NO. 56042525




512009 | FORWARD-REVERSE CONTROL - MITSUBISHI DIESEL [BEFORE SN1000034942] | |GGG
6/2017 | 1765 61

ItemRef. No.Qty Description

1 2-00-00594 11 Nut, Hex 1/4 - 20 x .437 x .218
2 2-00-00518 3 Lock Washer. Helical Spring 1/4 Med
3 2-00-00530 5 Lock Washer, Helical Spring 5/16 Med
4 2-00-00225 1 Screw, 5/16-18 x 1.500 HHC
5 7-03-04105 1 Transmission Arm
6 7-75-01089 6 Isolator, 1/4-20
7 2-00-00246 1 Screw, 1/4-20 x 2.250 HHC
8 7-58-05220 1 Transmission Arm Plate
9 7-75-01110 1 Spacer. Transmission Arm
10 2-00-00221 5 Screw, 1/4-20 x .750 HHC
11 2-95-01999 4 Nut, Hex Jam 1/4-28 x .437 x .156
12 7-66-00147 1 Rod. 1/4-28 x 3.000
13 56383880 2 Rod End Throttle Kit TSB-FC-2014-007
14 2-00-02312 1 Lock Washer. Helical Spring 1/2 Med
15 2-00-02352 1 Nut, Hex 1/2-13 x .875 x .484
16 8-16-00025 1 Centering Control
17 2-00-00501 14 Lock Washer, 1/4 Int.
18 2-00-00240 1 Screw, 1/2-13 x 1.250 HHC
19 1 Centering Control Bracket
20 2-00-00585 4 Nut, Hex 5/16-18 x .500 x.265
21 2-00-00208 2 Screw, 5/16-18 x .750 HHC
22 56514806 2 Forward Reverse Pedal Bracket
23 56514807 1 Forward Reverse Pedal
24 2-00-00402 2 Flat Washer, .750 x .390 x .093
25 2-00-03569 4 Carriage Bolt, 5/16 - 18 x .75
26 56514808 1 Bracket, Foot Pedal Prox. Switch
27 56385042 2 Proximity Sensor Kit NOTE 1 TSB-FC2017-042
27 56385041 2 Sensor-Proximity-Inductive NOTE 2
3 2-00-04563 1 Screw, #10-24 x .625 x .375 SH
32 8-14-01006 1 Clevis
33 7-16-00009 1 Forward / Reverse Cable
34 56514809 1 Cable Mounting Bracket
35 2-00-03702 2 Flat Washer, .750 x .281 x .062
36 56486112 1 Hose Clamp, .500
37 2-00-00405 2 Flat Washer, .500
38 7-03-04106 1 Transmission Arm
39 2-00-01246 1 Nut, Hex Fiber Insert #10-24
40 7-34-09018 1 Insulating Sleeve

41 56002708

42 2-00-00219
43 7-08-01209
44 7-08-00585

Nut, Hex Fiber Insert 1/4-20
Screw, 1/4-20 x .500 HHC
Bracket. Forward/Reverse Cable
Hydroback Bracket

= = (o |—

NOTE 1: Machines built before Serial No. 1000063922 need to order Proximity Sensor Kit 56385042 when replacing the original Reverse
Proximity Switch. When replacing the Forward Proximity Switch order 56385041.
NOTE 2: Machines built after Serial No. 1000063921 can order Proximity Sensor 56385041 for either the forward or reverse Proximity Switch.

FORM NO. 56042525




5/2009
4/2014

FORWARD-REVERSE CONTROL - MITSUBISHI DIESEL (AFTER SN1000034942)

7765

62

FORM NO. 56042525




6/2017 | 7765

5/2009 | FORWARD-REVERSE CONTROL - MITSUBISHI DIESEL (AFTER SN1000034942) _

63

Item Ref.No. Qty Description
12-00-005943Nut, Hex 1/4 - 20 x .437 x .218

22-00-005183Lock Washer, Helical Spring 1/4 Med

32-00-005302Lock Washer, Helical Spring 5/16 Med

456383880 1Rod End Throttle Kit TSB-FC-2014-007

556002094 1Screw, Hex 5/16 — 18x1.50

656514942 1 Plate, Pintle Arm

756514941 1 Adjuster, Pintle Arm

856455799 1 Hydroback

102-00-00221 5 Screw, 1/4-20 x .750 HHC

112-95-01999 4 Nut, Hex Jam 1/4-28 x .437 x .156

1256514946 1 Pintle Arm Weldt

1356002063 3 Wsh, Fit SAE 3/8

1456002663 2Screw, Hex 3/8 — 16 x 1.00

1556001892 1Screw, Hex 3/8 — 16 x 2.75

1656002841 1Nut, Hex Nyl Loc Thin % - 16

172-00-00585 4 Nut, Hex 5/16-18 x .500 x.265
1856514806 2Forward Reverse Pedal Bracket

1956514807 1Forward Reverse Pedal

202-00-00402 2 Flat Washer, .750 x .390 x .093
212-00-03569 4 Carriage Bolt, 5/16 - 18 x .75
2256514808 1Bracket, Foot Pedal Prox. Switch

2356385042 2Proximity Sensor Kit NOTE 1 TSB-FC2017-042
2356385041 2Sensor-Proximity-Inductive NOTE 2

242-00-04563 1 Screw, #10-24 x .625 x .375 SH
258-14-01006 1 Clevis

267-16-00009 1 Forward / Reverse Cable
2756514940 1Bracket, Accel Cable Mount

282-00-03702 2 Flat Washer, .750 x .281 x .062
2956486112 1 Hose Clamp. .500

302-00-01246 1 Nut, Hex Fiber Insert #10-24
317-34-09018 1 Insulating Sleeve

3256001939 1Washer, Fit SAE 5/16

NOTE 1: Machines built before Serial No. 1000063922 need to order Proximity Sensor Kit 56385042 when replacing the original Reverse
Proximity Switch. When replacing the Forward Proximity Switch order 56385041.
NOTE 2: Machines built after Serial No. 1000063921 can order Proximity Sensor 56385041 for either the forward or reverse Proximity Switch.

FORM NO. 56042525




5/2009
8/2014

OPERATOR COMPARTMENT

7765

64

FORM NO. 56042525




52009 | (OPERATOR COMPARTMENT
6/2017 | 7765

KititemRef. No. QtyDescription
156001836 2Scr, Hex 1/4-20 X .62 NOTE 1
256001939 5Wsh, Fit SAE 5/16
356002063 1Wsh, Fit SAE 3/8
45600209814 Wsh. Fit SAE 1/4
55600294810Scr Hex Hp Loc-1/4-20 X 0.75
656002701 6Nut, Hex Nyl Loc 5/16-18
75600270810Nut, Hex Nyl Loc 1/4-20
856002768 4Nut, Hex Nyl Loc 10-24
956003284 3Nut, Hex Nyl Loc 1/4-28
1056002124 2Screw10-24 X .62 Pnh Ph
1156009142 1Nut, Hex Machine 1/4-28
1256514798 1Bracket Throttle Control Mtg NOTE 1
1356514799 1Bracket Throttle Cable Mtg NOTE 1
1456514836 1Drive Compartment
1556514838 1Cover Weldment
1656383292 1Seat-11.25 IN. Mount NOTE 3
177-72-05005 1 Slide-Seat
188-41-05074 _ 1Lever-Throttle Control Weldt NOTE 1
1956514797 1Handle Seat Cover Latch
2056514800 1Panel-Access
212-00-00196 _ 1Bolt-Car, .31-18 X 1 Gr 5 Zn NOTE 1
222-00-00426  2Washer-Flat .500 X .219 X .063
232-00-00519  2Washer-Lock, #10-24, Helical Spring
242-00-00626 1 10-32 Nut
252-00-02011  1Plug, Plastic, .44 Dia NOTE 1
262-00-03061 4Screw, #10-24 X 1.00 Truss Head
272-00-04873 1Cable Clamp NOTE 1
282-00-05868  1Switch Plug. Sealed Panel NOTE 1
297-10-00024  1Cable-Throttle-80" LG. NOTE 1
307-14-07006 __1Clevis NOTE 1
317-25-02050  1Rod End-Spherco NOTE 1
327-31-06061 _ 1Grip, Cover Latch
337-39-00017 __1Knob-Solution Control NOTE 1
347-55-08116 1 Pin-Striker
358-13-07094  1Conduit Clamp NOTE 1
367-21-04045  1Edging Brake Link
378-41-00037  1lLatch, Rotary
387-11-04080  1Indicator-Mil Light NOTE 2
392-00-05827  1Switch Body-High Current NOTE 2
[12-00-05988 1 Actuator Throttle Efi425 NOTE 2
402-00-04514 _ 19/16 In Hole Plug Black
412-00-00220  6Scw-Hhc .25-20 X .63 Gr 8 Zn
4256507115 4Nut Insert 1/4-20
4356002752 1Scr Soc Hd 3/8-16 X 1.00
4456002769 1Nut Hex Nyl Loc 3/8-16
452-00-00402  6Wshr-FI..750x.391x.093 Stl Zn
462-00-03702  4Wshr-FI..625x.281x.063 Stl.Zn
4756383189 1Arm Rest Kit-R/H Only NOTE 4

[1=Not Shown

NOTE 1: These parts are only used on Diesel models.

NOTE 2: These parts are only used on Gasoline/Petrol and LPG models.

NOTE 3: Seat 7-69-00008 has been replaced in production with Seat 56383292. If you need to replace Seat 7-69-00008 please order Seat Kit 56109296.
NOTE 4: Arm Rest Kit 56383189 is only for use on Seat 56383292.

FORM NO. 56042525




_ HYDRAULIC HOSE SYSTEM - VARIABLE DUMP

66 7765

5/2009

1

19

/]

I

™K

o

"= TOP HOSE

@ TO RETURN MANIFOLD

FROM RESERVOIR

1

TO DOUBLE GEAR PUMP
PRIORITY PORT - TOP

L —29

|_—18
| —12
12

TO DOUBLE GEAR PUMP

c(21— SECONDARY PORT - BOTTOM
TO POWER TO VAC MOTOR
STEERING | RECOVERY TANK

UNIT 7

FORM NO. 56042525




5/2009 HYDRAULIC HOSE SYSTEM - VARIABLE DUMP
112018 | 7765

Item Ref. No. Qty Description

1<8-33-02277 2 Hydraulic Hose ORS 4-STR 110”
3<8-33-02328 1 Hydraulic Hose ORS 4-90° to STR 78.5”
4<7-33-02194 1 Hydraulic Hose ORS 4-90° to STR 80"
5<7-33-02332 2 Hydraulic Hose ORS 8-90° to STR 102"
7+8-33-02327 1 Hydraulic Hose ORS 8-STR 94"
7*8-33-02195 1 Hydraulic Hose ORS 8-STR 69.5”
8+7-33-02225 1 Hydraulic Hose ORS 4-90° to STR 38"
9+7-33-02189 2 Hydraulic Hose ORS 4-90° to STR 26"

1

10< 8-33-02218 Hydraulic Hose ORS 4-STR 60"

11< 8-33-02178 Hydraulic Hose ORS 4-STR 15"
12+ 7-33-02223 2 Hydraulic Hose ORS 8-45° to STR 87"
13+ 8-33-02202 1 Hydraulic Hose ORS 8-90° to STR 20"

—

15+  7-33-02191
17+ 7-33-02225
18+  8-33-02218
198-33-02320

Hydraulic Hose ORS 4-90° to STR 42"
Hydraulic Hose ORS 4-90° to STR 38"
Hydraulic Hose ORS 4-STR 60"

Hydraulic Hose ORS 4 90° to STR 64"

N [—= [—= |—

207-33-02327

21+ 7-33-02334
22+ 7-33-02546
24+  8-33-02214

Hydraulic Hose ORS 8-90° to STR 15.25”
Hydraulic Hose ORS 4-90° to STR 52.25”
Hydraulic Hose ORS 8-90° to STR 42.5”
Hydraulic Hose ORS 8-STR 29"

N [—= = |—

26+ 7-33-02403
27< __ 8-33-02178
28<  8-33-02201
20+  8-33-02189

Hydraulic Hose, ORS 4-90° to STR 29”
Hydraulic Hose ORS 4-STR 15"
Hydraulic Hose ORS 8-45° to STR 18"
Hydraulic Hose ORS 4-STR 65"

—_ = = =

327-33-02326
332-00-04987
38+  7-33-02190
[39]  2-00-05353

Hydraulic Hose ORS 8-90° to STR 17"
ORFS Union, 13/16-16

Hydraulic Hose ORS 4-STR 67"
Clamp NOTE 1

—_ = = =

* = Diesel Only
+ = Components of 0760-961, 7765 common hydraulic hose kit.
< = Components of 0760-962, 7765 VD hydraulic hose kit.

NOTE 1: Clamp added in production on machines Serial No. 1000065486 and above.

FORM NO. 56042525




I | SUCTION & RETURN HOSES - VARIABLE DUMP 52009
68 7765
DUMP )
CYLINDER
30 I SIDE BROOM MOTOR
< tJ
\ " DUST CONTROL MOTOR
| 2
w0 LIFT CYLINDER
O 16
SQUEEGEE o
VACUUM O
MOTOR
HOPPER CONTROL VALVE
e }: 6
39 —— CYLINDER CONTROL VALVE
MAIN \
BROOM SIDE
MOTOR BROOM

MAIN

CONTROL
VALVE

I—ﬁ

DRIVE &
AUXILIARY

UNIT

PUMP

RETURN MANIFOLD

SCRUB BRUSH MOTOR

POWER STEERING CYLINDER / /i[

DRIVE WHEEL MOTOR '//”/r
31

OIL COOLER [ en—pig!

FORM NO. 56042525

!
&
@ﬁ SCRUB
DECK ‘] %

CYLINDER

SQUEEGEE DECK CYLINDER

POWER
STEERING

/" VALVE
&
o

STRAINER

—=—— RESERVOIR

FILTER




5/2009 SUCTION & RETURN HOSES - VARIABLE DUMP
2/2010 7765

ltem Ref.No. Qty Description
2*7-33-02333 1 Hydraulic Hose ORS 4-90° to STR 119"
6*7-33-02734 1 Hydraulic Hose ORS 8-90° to STR 68"
8*7-33-02225 1 Hydraulic Hose ORS 4-90° to STR 38"
1

14#  7-33-02186

Hydraulic Hose ORS 4-STR 30"

15#  7-33-02191

Hydraulic Hose ORS 4-90° to STR 42"

16" 8-33-02192

Hydraulic Hose ORS 8-STR 80"

23#  8-33-02184

Hydraulic Hose ORS 4-STR 50.5”

25#  7-33-02197

Hydraulic Hose ORS 8-45° to STR 52.5”

30#  7-33-02224

Hydraulic Hose ORS 4-90° to STR 155"

31#  7-33-02551

Hydraulic Hose ORS 8-90° to STR 35"

34#  7-33-02331

Hydraulic Hose ORS 16-STR 46" NOTE 1

34# 56109710

Suction Hose NOTE 2

357-33-02244

Hydraulic Hose 1.0" ID Low Pressure 33"

36#  7-33-02180

Hydraulic Hose ORS 4-STR 37"

37*  8-33-02183

1

Hydraulic Hose ORS 4-STR 49"

39#  8-33-02200

1

Hydraulic Hose ORS 4-90° to STR 55"

# = Components of 0760-961, 7765 common hydraulic hose kit.
* = Components of 0760-962, 7765 VD hydraulic hose kit.

NOTE 1: Used on machines up to Serial No. 1000032514,
NOTE 2: Used on machines Serial No. 1000032514 and above.

FORM NO. 56042525




_ HYDRAULIC HOSE SYSTEM - MANUAL DUMP

70 7765

5/2009

—.. TO DOUBLE GEAR PUMP
6 PRIORITY PORT - TOP

12— TO DOUBLE GEAR PUMP

""""" SECONDARY PORT - BOTTOM
TO POWE TO VAC MOTOR
STEERING | RECOVERY TANK

UNIT 4

SIDE BROOM
OPTIONAL
(SIDE BROOM VALVE

24
24

g € ‘E & FITTINGS ADDED
g e WITH OPTION)

71013-2revK/6-06
FORM NO. 56042525




5/2009 HYDRAULIC HOSE SYSTEM - MANUAL DUMP
2/2010 7765

ltem Ref.No. Qty Description
18-33-021921Hydraulic Hose ORS 8 Str. to JIC 8 Str. 80"

3+7-33-02224 1 Hydraulic Hose ORS 4-90° to Str. 155"
4+8-33-02327 1 Hydraulic Hose ORS 8-Str.to 8 Str. 94”
4*8-33-02195 1 Hydraulic Hose ORS 8-Str.to 8 Str. 69.5”

57-33-021861Hydraulic Hose ORS 4-Str. Ends 30"

6+7-33-02225 1 Hydraulic Hose ORS 4-90° to Str. 38”

7+< 8-33-02200 1 Hydraulic Hose ORS 4-90° to Str. 55"

8+8-33-02214 2 Hydraulic Hose ORS 4-Str. to 4 Str. 29"

98-33-021841Hydraulic Hose ORS 4-Str. to 4 Str. 50.5”

10+ 8-33-02202 1 Hydraulic Hose ORS 8-90° to 8 Str. 20"

11+ 7-33-02546 1 Hydraulic Hose ORS 8-90° to 8 Str. 42.5”

12+  7-33-02334 1 Hydraulic Hose ORS 4-90° to 4 Str. 52.25”
13+ 7-33-02403 1 Hydraulic Hose ORS 8-90° to 8 Str. 29"
147-33-02197 1 Hydraulic Hose ORS 8-45° to 8 Str. 52.50”
177-33-02331 1 Hydraulic Hose ORS 16-Str. Ends 46” NOTE 1
1756109710 1Suction Hose NOTE 2

187-33-02225 1 Hydraulic Hose ORS 4-90° to Str. 38”
157-33-02327 1 Hydraulic Hose ORS 8-90° to 12 Str. 15.25”

16+  7-33-02191 1 Hydraulic Hose ORS 4-90° to Str. 42”

19+  7-33-02189 2 Hydraulic Hose ORS 4-90° to Str. 26
20+  8-33-02218 1 Hydraulic Hose ORS 4-Str. 60

21+  8-33-02189 1 Hydraulic Hose ORS 4-Str. 65"
22+  7-33-02223 2 Hydraulic Hose ORS 8-45° to Str. 87"

237-33-02326 1 Hydraulic Hose ORS 8-90° to 8 Str.17”
24+<  8-33-02216 2 Hydraulic Hose ORS 4-Str. 88"
257-33-02244 1 1.0” Low Pressure 33" (see page 62-63)

28+  7-33-02190
297-33-02187

30+  7-33-02428
31+  7-33-02551

Hydraulic Hose ORS 4-90° to Str. 67”
Hydraulic Hose ORS 8-Str. 42"

Hydraulic Hose ORS 8-90° to Str. 57”
Hydraulic Hose ORS 8-90° to Str. 35”

— = = [—=

* = Diesel Only
+ = Hoses are components of 0760-961 7765 common hydraulic hose kit.
< = Hoses for Side Broom Option

NOTE 1: Used on machines up to Serial No. 1000032514,
NOTE 2: Used on machines Serial No. 1000032514 and above.

FORM NO. 56042525




_ SUCTION & RETURN HOSES - MANUAL DUMP 5/2009
72 7765
/3
SQUEEGEE
VACUUM
MOTOR
of
! BR'\C/;(A)',\'} OPTION
MOTOR CYLINDER RO
BROOM
CONTROL VALVE
27 :VALVE
MAIN \ T 9o ©
CONTROL T 5—\ o ©0 0 O
VALVE\O 00
rg—@-—o o 9
29 4 M :
‘ﬁ_/\_
POWER
14 STEERING
G_ED—‘ ?9 % /. UNIT
o5 g ‘
———0 A STRAINER
DRIVE & /
AUXILIARY Z
PUMP Ra% 17
RETURN 25/ &
MANIFOLD @n[
9 v
SCRUB -~
BRUSH g SCRUBDECK
MOTOR CYLINDER . FILTER
POWER 30/
STEERING =4 3
CYLINDER 31
|] g — - @i:@’—[
DRIVE
WHEEL SQUEEGEE 8 X_RESERVOIR
OIL COOLER MOTOR DECK CYLINDER
71013-3/1-06
FORM NO. 56042525




5/2009 SUCTION & RETURN HOSES - MANUAL DUMP
2/2010 7765

ltem Ref.No. Qty Description
18-33-021921Hydraulic Hose ORS 8 Str. to JIC 8 Str. 80”
3+7-33-02224 1 Hydraulic Hose ORS 4-90° to Str. 155"
57-33-021861Hydraulic Hose ORS 4-Str. Ends 30"

7+< 8-33-02200 1 Hydraulic Hose ORS 4-90° to Str. 55”

98-33-021841Hydraulic Hose ORS 4-Str. to 4 Str. 50.5”

147-33-02197 1 Hydraulic Hose ORS 8-45° to 8 Str. 52.50”
177-33-02331 1 Hydraulic Hose ORS 16-Str. Ends 46” NOTE 1
1756109710 1Suction Hose NOTE 2

187-33-02225 1 Hydraulic Hose ORS 4-90° to Str. 38”
257-33-02244 1 1.0” Low Pressure 33"

277-33-02180 1 Hydraulic Hose ORS 4-Str. to 4 Str. 37”
297-33-02187 1 Hydraulic Hose ORS 8-Str. 42"

30+  7-33-02428 1 Hydraulic Hose ORS 8-90° to Str. 57

317-33-02551 1 Hydraulic Hose ORS 8-90° to Str. 35”

+ = Hoses are components of 0760-961 7765 common hydraulic hose kit.
< = Hoses for Side Broom Option

NOTE 1: Used on machines up to Serial No. 1000032514,
NOTE 2: Used on machines Serial No. 1000032514 and above.

FORM NO. 56042525




_ MAIN BROOM MOTOR & FITTINGS

74 7765

5/2009

TO UNION FITTING THEN
TO PRESSURE PORT OF 5
DUST CONTROL MOTOR

P-4381-2/9607

Item Ref.No. Qty Description
10882-040 1 Main Broom Motor
56479577 Motor Seal Kit (Service Part)
22-00-0488520RFS 90° Elbow. 3/4-16 to 13/16-16
38-33-02214Ref. Hose
42-00-0489510RFS Connector, 7/16-20 to 9/16-18
58-33-02200Ref. Hose
62-00-04987Ref.ORFS Union, 13/16 - 16

FORM NO. 56042525

TO PRESSURE PORT OF
DUST CONTROL MOTOR

TO"1" PORT ON MAIN
CONTROL VALVE

TO RETURN MANIFOLD




5/2009 | SIDE BROOM MOTOR & FITTINGS

212020 | 7765

TO PORT "1" ON SIDE

BROOM CONTROL VALVE TO PORT*3" ON SIDE

BROOM CONTROL VAVLE

S=—
—

6
1 \ \ 1
w 7
10 f@ TO “A” PORT
T~ SIDE BROOM 2
MOTOR

TO TOP OF
RETURN BLOCK

TO “B” PORT
SIDE BROOM MOTOR

Item Ref.No. Qty Description
12-00-0491820RFS Connector, 9/16-18

20885-061 1 Hydraulic Motor

[10880-293 1Seal Kit for 0885-061 (Up to Serial No. 750056)

[]0780-144 1Seal Kit for 0885-061 (Serial No. 750056 & Above)

[12-00-065471 Key

37-33-02181Ref.  Hose

42-00-053732Fitting. Union 9/16 - 18 ORS

58-33-02277Ref.  Hose

656002098 6 Wsh Fit Sae 1/4

72-00-049263 _Fitting, 90°

87-88-000771Valve, Housing - 3 way

92-00-051621 _Fitting, Run tee

1056001874 2 Screw

112-00-00518 2 Lock Washer

1256002025 2 Nut Hex 5/16-18

[1= Not Shown
FORM NO. 56042525




_ SCRUB MOTORS & FITTINGS

76 7765

5/2009

6/2014

Item Ref.No. Qty Description
12-00-049741Fitting - 10 SAE - 8 ORS
22-00-049214Fitting - 10 SAE - 90° - 8 ORS

356900602 1Reducer W/O Ring E00026
42-00-049701Fitting - 8 SAE - 8 ORS

57-33-023261 Hose - 17” 90° End
67-33-023271Hose - 15.25” 90° End

70782-111 3 Scrub Motor Hyd.
[]0780-070 1 Seal Kit for Motor 0782-111

[1= Not Shown

FORM NO. 56042525




52009 | SQUEEGEE, SCRUB DECK CYLINDERS & FITTINGS

7765

TO "C2" PORT ON CYLINDER
CONTROL VALVE

TO "C1" PORT ON
CYLINDER CONTROL
VALVE

/TOA"CS" PORT ON CYLINDER
3\ /CONTROL VALVE

— 0 "C4" PORT ON CYLINDER
CONTROL VALVE

5

Item Ref.No. Qty Description
12-00-0489240RFS 90° Elbow, 7/16-20 to 9/16-18

27-17-050191Hydraulic Cylinder (Squeegee)

37-17-050111Hydraulic Cylinder (Scrub Deck)

48-33-02189Ref.  Hose

58-33-02218Ref.  Hose

67-33-02189Ref.  Hose

FORM NO. 56042525




_ POWER STEERING, HOPPER DUMP, HOPPER LIFT CYLINDERS & FITTINGS 5/2009

78 7765

TO WORK PORT "C" ON HOPPER PUMP VALVE

TO WORK PORT "D" ON
HOPPER DUMP VALVE

RETURN MANIFOLD

TO WORK PORT "A" ON
9 HOPPER DUMP VALVE
1 UL 5
1 TO WORK PORT "B" O
3 HOPPER DUMP VALVE

w

HOPPER LIFT HOPPER DUMP 5 16
(VARIABLE DUMP ONLY) (VARIABLE DUMP ONLY)

TO PORT "R" ON POWER
STEERING UNIT

19

TO PORT "L" ON POWER
STEERING UNIT

POWER STEERING

FORM NO. 56042525




5/2009 POWER STEERING, HOPPER DUMP, HOPPER LIFT CYLINDERS & FITTINGS _
7765 79

ltem Ref.No. Qty Description
17-33-02194Ref.  Hose

22-00-0489220RFS 90° Elbow, 7/16-20 to 9/16-18

37-33-02195Ref.  Hose

47-17-050201 Dump Cylinder

57-33-02191Ref.  Hose

68-33-02183Ref.  Hose

77-17-050101 Steering Cylinder

[17-70-000212Dump and Steering Cylinders Seal Kit

87-17-050131 _Lift Cylinder

[10880-506 1Lift Cylinder Seal Kit

92-00-0489510RFS Connector, 7/16-20 to 9/16-18

108-33-02178 Ref.  Hose

127-33-02225 Ref.  Hose

132-00-04927 2 Run Tee Fitting

158-88-00045 1 Fitting. Check Valve

162-00-04997 Fitting Adapter, 9/16-18 ORFS - 1/4-18 NPT
172-00-04994 1 Adapter Fitting

182-00-05054 1 Adapter Fitting

197-33-02225 Ref.  Hose

[ 1= Not Shown

FORM NO. 56042525




5/2009
1172018

REAR WHEEL MOTOR & FITTINGS

7765

80

©

AN

a

O
—

FORM NO. 56042525




52009 | REAR WHEEL MOTOR & FITTINGS
112018 | 7765

Item Ref.No. Qty Description
12-00-006441Nut, Fiber Lock 5/16 - 18 THD's

27-23-030481Spring Washer, .750 x .312 x .013

35600919391Flat Washer, SAE 5/16

456009086 1Nut, Hex Jam 5/16-18

57-13-071101 Hose Clamping Unit

67-09-011212 Split Hose Bushing.

72-00-017701Screw, 5/16-18 x 2.750 HHC

82-00-053582 Fitting

97-33-022232 Hose

108-33-02184 1 Hose

1156109705 1Adaptor-Hydraulic Motor NOTE 2
1256900602 1Reducer W/O Ring NOTE 2

132-00-04748 1 Ring — “0" NOTE 2
142-00-05545 1 Elbow, 90 Deg Swivel NOTE 2
152-00-04892 1 Elbow, 90 Deg Adaptor NOTE 2

1656109707 1Wheel Motor NOTE 2

[18-70-000261 (Key —one comes w/motor) NOTE 2
[156463039 1 (Nut-Hex Slotted — one comes w/motor) NOTE 2
[156109718 1 Seal Kit (for 56109707) NOTE 2

[18-03-020351 _Fitting NOTE 1

[17-03-000541 Fitting NOTE 1

[]2-00-046202 Seal NOTE 1

[12-00-048951 Fitting NOTE 1

[156109736 _1Wheel Motor Kit NOTE 1

[10880-238 1 Motor Seal NOTE 1

[10880-237 1Shaft Seal for Eaton P/N 110-1085-004 NOTE 1
[10880-586 1Shaft Seal for Eaton P/N 110-1085-006 NOTE 1

[1=Not Shown

NOTE 1: Used on machines up to Serial No. 1000032514.
NOTE 2: Used on machines Serial No. 1000032514 and above.

FORM NO. 56042525




_ HYDRAULIC RESERVOIR - FILTER & FITTINGS 5/2009
82 7765 7/2013

TO CASE DRAIN ON
DUST CONTROL MOTOR

TO CASE DRAIN ON
SQUEEGEE VAC MOTOR

TO CYLINDER
CONTROL VALVE (T-PORT)

TO AUXILIARY PUMP
ON TRANSMISSION

FORM NO. 56042525




5/2009

6/2017

HYDRAULIC RESERVOIR - FILTER & FITTINGS

7765

Item Ref. No. Qty

Description

156508846 1Elow Barbed Hyd Fitting NOTE 2

22-00-052612 Nutsert, 1/4-20

356514778 1 Cover-Reservoir

42-00-0004914Scw-Rhm 10-24 X .50 Zn PI

52-00-002052Bolt-Hex Head, Finished. 1/4-20

62-00-005182Washer.Lock,.1/4” Helical Spring

72-00-0051914Washer-Lock. #10-24, Helical Spring

82-00-022201

Clamp, Hose

956329145 1Clamp Hose Sae 24 E00047 NOTE 2

102-00-03940 6 Screw-T/C HH #10-24 X .50 LG
112-00-04895 3 Fitting-Straight Connector
122-00-05073 1 Fitting. -16 Orb. Str Hose Barb
132-00-05362 1 Plug-1/2 Npt Hex Soc Pipe
147-24-04031 1 Filter-Return (Immersed)
1556107825 1 Filler Cap

168-21-04055 12 Edging

178-48-05034 1 Gauge, Fluid Level (Hydraulic Qil)
188-24-04115 1 Strainer NOTE 1

192-00-05354 1 Fitting. 3/4 NPT x 1 7/16-12 NOTE 1
207-33-02331 1 Hose NOTE 1

21561097101 Hose NOTE 2

227-33-02225 1 Hose

237-33-02224 1 Hose

247-33-02333 1 Hose

252-00-05177 1 Plug. 7/16-20 O-Ring NOTE 3
267-33-02244 1 Hose

NOTE 1: Used on machines up to Serial No. 1000032514,
NOTE 2: Used on machines Serial No. 1000032514 and above.
NOTE 3: Manual Dump Only.

FORM NO. 56042525




_ DRIVE PUMP & FITTINGS (BEFORE SN1000034942) 5/2009
84 7765 6/2017

TO VAC MOTOR —

TO FRONT PORT ON
DRIVE WHEEL MOTOR

TO REAR PORT ON
DRIVE WHEEL MOTOR

Item Ref.No. Qty Description

12-00-0497910RFS Connector, 1 1/16-12 to 13/16-16
22-00-0492610RFS 90° Elbow. 9/16-18
37-60-050261  Drive Pump

42-00-0492210RFS 90° Elbow. 1 1/16-12 to 13/16-16
52-00-049781 Tee Fitting
67-60-05027Ref.Auxiliary Pump (Double Gear)
77-33-02197Ref.  Hose

87-33-02223Ref.  Hose

956001858 2Screw. .375-16 x 1.25 HHC

107-33-02186 Ref. Hose

110880-685 1 Kit, Pump Assembly

122-00-02310 2 Lock Washer, Helical Spring
138-33-02192 1 Hose. ORS 8-STR. 74"
142-00-00402 2 Flat Washer, .750 x .391 x .093

FORM NO. 56042525




212013 | 7765

5/2009 DRIVE PUMP & FITTINGS [AFTER SN1000034942]

8-33-02192 @,. |

Item Ref.No. Qty Description
156514943 1 Drive Pump

[156305360 1 Seal Kit (for 56514943)

[156111605 1 Relief Valve 3500 PSI (for 56514943)

22-00-0497910RFS Connector, 1 1/16-12 to 13/16-16

32-00-049781 __ Tee Fitting

42-00-0492210RFS 90° Elbow, 1 1/16-12 to 13/16-16

52-00-054911 __ Fitting - 90°

656488002 1 O-Ring

756002063 2Washer, Flat — SAE 3/8

856003029 2Screw, Hex Loc 3/8 — 16 x 1.25

7-33-02186

7-33-02223

FORM NO. 56042525




_ VAC MOTOR & FITTINGS 5/2009

86 7765 212010

RECOVERY TANK COVER
8-33-02327 REF
e g TO AUXILIARY PUMP
{ Iﬁ G Y~

VAC MOTOR
(REF 0782-145)

8-33-02192 REF
TO TEE FITTING ON
TOP OF DRIVE PUMP

7-33-02224 REF 7101 1-17/2-06

CASE DRAIN TO RESERVOIR

FORM NO. 56042525




5/2009 VAC MOTOR & FITTINGS
212010 | 7765

Item Ref. No. Qty Description
1 2-00-04885 2 Fitting, 90° Elbow (O-Ring)

2 2-00-04976 1 Fitting, -4 ORB x -4 ORS, 45° Elbow

FORM NO. 56042525




_ DUST CONTROL IMPELLER & FITTINGS

88 7765

5/2009

6/2012

To Port "2" On Main
Control Valve

ltem Ref.No. Qty Description
12-00-048921Fitting, 90° #4 SAE x #4 ORS
22-00-048851Fitting. 90° #8 SAE x #8 ORS
30882-041 1 Dust Control Motor
47-33-02332Ref. Hose
57-33-02333Ref. Hose
62-00-049701Fitting. STRT #8 SAE x #8 ORS

FORM NO. 56042525




5/2009

POWER STEERING UNIT & FITTINGS

7765

P4834/9705

TO PRIORITY
PORT ON DOUBLE
GEAR PUMP

Item Ref.No. Qty Description

17-60-050291Power Steering Unit

22-00-0493220RFS Boss Reducer, 3/4-16 to 9/16-18

32-00-052642 _Fitting, Straight

42-00-0491810RFS Connector, 9/16-18

67-33-02334Ref.  Hose

87-33-02225Ref. Hose

97-33-02191Ref. Hose, 67”

3

TO POWER STEERING

CYLINDER

TO POWER STEERING

8 CYLINDER

TO PORT “T” ON CYLINDER
CONTROL BLOCK

FORM NO. 56042525




_ MAIN CONTROL VALVE & FITTINGS 5/2009

90 7765 212020

TO HOPPER DUMP VALVE

TO DUST CONTROL MOTOR

TO RETURN MANIFOLD
TO PORT "2" ON
SIDE BROOM VALVE
TO MAIN BROOM MOTOR (BOTTOM PORT)

“\—TO AUXILIARY PUMP

FORM NO. 56042525




5/2009

MAIN CONTROL VALVE & FITTINGS
21020 | 7769

Item Ref.No. Qty Description
1 7-88-00071 1 Valve
2 2-00-04970 4 Fitting - Straight
3 2-00-04885 2 ORFS 90° Elbow, 3/4-16 to 13/16-16
4 2-00-04892 1 ORFS 90° Elbow, 7/16-20 to 9/16-18 (Gas Only)
5 8-33-02326  Ref. Hose

5# 7-33-02325 Ref. Hose (Gas Onl
6 7-33-02205 Ref. Hose
7 7-12-02003 2 Cartridge Solenoid Valve N.O.
8 7-12-02004 1 Cartridge Sol Valve 2pos 4way
9 7-14-07005 2 Coil
10 7-12-02002 1 Cartridge Relief Valve
9+ 2-00-04978 1 Fitting - 90 °©
11**  2-00-04895 1 Fitting — Straight
127-12-02001 1 Cartridge Priority Flow Div.
132-00-04986 2 Screw, 1/4 - 20 x 4.500 HHC
142-00-00518 2 Lock Washer, 1/4 Split
152-00-00594 2 Nut, Hex 1/4 - 20 x .437 x .218
162-00-03702 6 Flat Washer For 1/4 Bolt
18**  2-00-04895 1 Fitting - Straight
184 2-00-04885 1 ORFS 90° Elbow. 3/4-16 to 13/16-16 (Gas Only)

** = Diesel Only
# = Gas Only

FORM NO. 56042525




_ RETURN MANIFOLD & FITTINGS - VARIABLE DUMP 5/2009

92

7765 9/2010

FROM SIDE BROOM VALVE

FROM
RESERVOIR

9

¢

MAIN FRAME
BACKBONE

FROM DRIVE PUMP

)
B

FROM CASE <9
DRAIN REAR ~ &
WHEEL MOTOR ’{‘9 -
) Wy
W <

FROMCASE DRAIN

MAIN BROOM MOTOR

FROM FRONT
PORT OF HOPPER — ]
LIFT CYLINDER

d

FORM NO. 56042525

FROM CONTROL
VALVE (PORT TI)

FROM CASE DRAIN
ON DRIVE PUMP

71011-7revE/1-06




52009 | RETURN MANIFOLD & FITTINGS - VARIABLE DUMP
6/2017 | 7765

ItemRef. No.QtyDescription
156002603 2Screw. 1/4-20 x 3.0 HHC

27-48-00019  1Return Manifold

32-00-04929 1Reducer (O-Ring Face). ORS 8 to 4

42-00-04939  1Nut for Reducer

52-00-04885 20RFS 90° Elbow, 3/4-16 to 13/16-16

67-33-02197 1 Hose

77-33-02551 1 Hose

856109203 1Valve-Check

97-33-02244 1 Hose

102-00-05073  1Fitting. Straight Barbed Stem. 1-11 1/2 x .50 x 2.57

112-00-04895  5Fitting, ORFS Connector, 7/16-20 to 9/16-18

128-33-02184 1 Hose

138-33-02200 1 Hose

1456109204 1Check Valve Kit

157-33-02180 1 Hose

167-33-02186 1 Hose

178-33-02183 1 Hose

182-00-02220 1Clamp. 13/16 to 1.50 Hose

192-00-00407  2Flat Washer, .56 x .26 x .063

202-00-00518  2Lock Washer, %4

FORM NO. 56042525




7765

_ RETURN MANIFOLD & FITTINGS - MANUAL DUMP
94

5/2009
9/2010

FROM SIDE BROOM VALVE
8-33-02184

FROM

RESERVORR @’@ @
0p
%8

18
17
10
FROM CASE
DRAIN REAR
WHEEL MOTOR 2\
8-33-02184 ”ﬁf
FROM CASE DRAIN 15
MAINBROOM MOTOR
8-33-02200
FROM CONTROL
VALVE (PORT TI)
7-33-02180
FROM CASE DRAIN
ON DRIVE PUMP
7-33-02186
\\é’/
o
é\?'
OQ
A
o\*
QQ‘

FORM NO. 56042525

f\

\

W

@&
0

(G

L]
Q

FROM DRIVE PUMP —A

(®

/7
L

@

(€

71013-4revE/1-06

FROM REAR OIL COOLER
7-33-02665

MAIN FRAME
BACKBONE




6/2017 | 7765

5/2009 | RETURN MANIFOLD & FITTINGS - MANUAL DUMP

ltem Ref.No. Qty Description
156002603 2Screw, 1/4-20 x 3.0 HHC

27-48-000191 Return Manifold

32-00-049291Reducer (O-Ring Face). ORS 8 to 4

42-00-049391 Nut for Reducer

52-00-0488520RFS 90° Elbow, 3/4-16 to 13/16-16

62-00-051771Plug. 7/16-20 O-Ring

756109204 1 Check Valve Kit

87-33-025511 Hose

92-00-004072Flat Washer, .56 x .26 x .063

102-00-05073 1 Fitting. Straight Barbed Stem. 1-11 1/2 x .50 x 2.57
112-00-04895 4 Fitting. ORFS Connector, 7/16-20 to 9/16-18
122-00-00518 2 Lock Washer. 1/4

137-33-02180 1 Hose

148-33-02200 1 Hose

158-33-02184 2 Hose

167-33-02186 1 Hose

172-00-02220 1 Clamp. 13/16 to 1.50 Hose

187-33-02244 1 Hose

197-33-02197 1 Hose

2056109203 1 Valve, Check

FORM NO. 56042525




_ CYLINDER CONTROL VALVE & FITTINGS 5/2009

96 7765 212020

(@
s

8 g 3

c4 9
(/(/
O c2 /0)/'

C3

S frf,( \(f . To Lonen sorr o

({f 8-33-02218

TO UPPER PORT OF
SCRUB DECK CYLINDER
7-33-02189

TO UPPER PORT OF
SQUEEGEE CYLINDER
8-33-02189

TO LOWER PORT OF
SCRUB DECK CYLINDER
7-33-02189

»

TO PORT "T" ON POWER STEERING UNIT

TO REAR CASE DRAIN
PORT ON RESERVOIR
7-33-02225

FORM NO. 56042525




5/2009 | CYLINDER CONTROL VALVE & FITTINGS

212020 | 7765

ltem Ref.No. Qty Description

156002689 2Scr Hex 1/4-20 X 3.50

27-88-000691 Valve

32-00-048956 _ Straight Fitting

42-00-0489220RFS 90° Elbow, 7/16-20 to 9/16-18

52-00-005182Lock Washer, 1/4 Split

62-00-051772 Plug

756002098 2 Wsh Fit Sae 1/4

87-12-020321  Cavity Plug

FORM NO. 56042525




_ AUXILIARY PUMP & FITTINGS [GAS] 5/2009

98 7765 212020

NO
p '\f(@

<Y

&)

&
AN

@ ////.0(5\0 73302334

et Wt
RN
\é & ~\-;-_j;\\‘®"y

- 8-33-02202

S
(1
BHC

/5 N
Wy,
[ ]
"\

Item Ref. No. Qty Description

1 7-60-05027 1 Aucxiliary Pump
[ 0780-410 1 Seal Kit (for 7-60-05027)
2 2-00-04921 2 Fitting. 90° Elbow
3 2-00-04928 2 ORFS Run Tee, 13/16 - 16
4 2-00-04957 1 ORFS Cap. #8 ORS
5 2-00-04932 1 Fitting, Reducer
6 2-00-04926 1 Fitting. 90° Elbow
7 56508846 1 Elbow Barbed Hydraulic Fitting NOTE 2
8 2-00-03404 1 Clamp-Witteck-C24P NOTE 2
9 2-00-05353 1 Fitting. 90° Elbow NOTE 1
10 56394037 1 Ftg-Nipple-Test Port-8-Forfs

NOTE 1: Used on machines up to Serial No. 1000032514.
NOTE 2: Used on machines Serial No. 1000032514 and above.

FORM NO. 56042525




52009 | AUXILIARY PUMP & FITTINGS [DIESEL]
212020 7765

Item Ref. No. Qty Description

1 7-60-05027 1 Aucxiliary Pump
[ 0780-410 1 Seal Kit (for 7-60-05027)
2 2-00-04921 2 Fitting, 90° Elbow
3 2-00-04928 2 ORFS Run Tee. 13/16 - 16
4 2-00-04957 1 ORFS Cap. #8 ORS
5 2-00-04932 1 Fitting, Reducer
6 2-00-04926 1 Fitting, 90° Elbow
7 56508846 1 Elbow Barbed Hydraulic Fitting NOTE 2
8 2-00-03404 1 Clamp-Witteck-C24P NOTE 2
9 2-00-05353 1 Fitting, 90° Elbow NOTE 1
10 56394037 1 Ftg-Nipple-Test Port-8-Forfs

NOTE 1: Used on machines up to Serial No. 1000032514.
NOTE 2: Used on machines Serial No. 1000032514 and above.

FORM NO. 56042525




5/2009
4/2012

BATTERY GROUP SYSTEM

7765

100

FORM NO. 56042525




5/2009 BATTERY GROUP SYSTEM
6/2017 | 1765 101

KititemRef. No. QtyDescription
156001939 6Wsh, Fit SAE 5/16
256002098 1Wsh, FIt SAE 1/4
356002701 6Nut, Hex Nyl Loc 5/16-18
456002708 1Nut, Hex Nyl Loc 1/4-20
556003720 3Scr-Carriage SS 5/16-18 X 1.00
62-00-035751Bolt Carr..25-20 X .75 Gr5 Zn
77-32-000231Hinge Battery Access Door
856514751 1Door-Battery Access
956514752 1Clamp Fuel Tank
102-00-03569  3Bolt, Carriage
112-00-05253  1Clamp. 3/4” Wire, Double
127-23-03106 _ 2Washer-Screw-Captivated
137-23-03108  1U Clip-Screw-Captivated
147-23-03113  1Fastener, Qtr. Turn
158-21-04016 1 Bumper

[]7-90-075141Cable, Battery (+) (to Starter) (Gas/LP)
[17-90-075151Cable, Battery (-) (to Ground) (Gas/LP)
[17-90-072621Cable, Battery (-) (to Ground) (Diesel)
[12-00-052531Clamp, 1/2" Battery Cable
[12-00-051711Boot, Protective (Red)
[12-00-051731Boot, Protective (Black)

[10875-008 1Battery (Gas & LP)

[10875-057 1Battery (Diesel)

FORM NO. 56042525




5/2009
11/2018

ENGINE COVER ASSEMBLY

7765

102

FORM NO. 56042525




52009 | ENGINE COVER ASSEMBLY
11/2018 | 7765 103

Item Ref.No. Qty Description

1 2-00-00203 2 Bolt. 1/4-20 X 1.5”, Screw. Hex Head
2 2-00-00221 6 Screw, HHC . 25-20 X .75 Gr8 Zn
3 2-00-00518 4 Lock Washer, 1/4” Med. Section Zn
4 2-00-02303 1 Lock Washer, 5/16” HS Med.
5 2-00-04794 2 Screw. #10-24 X .63 Bhs
6 7-29-00157 1 Gasket, Engine Cover Seal
7 7-31-06061 1 Grip, Cover Latch
8 7-55-08116 1 Pin-Striker
9 7-76-00106 1 Spring. Handle Return

10 7-78-05016 1 Engine Cover Stop

11 8-21-04038 1 Edging

12 8-41-00037 1 Latch, Slam

13 56001858 6 Screw, Hex 3/8-16 X 1.25

14 56001939 3 Washer, Flat SAE 5/16

15 56002037 1 Screw, Hex 5/16-18 X .86

16 56002098 5 Washer, Flat SAE 1/4

17 56002220 12 Washer, Flat STD 5/16

18 56002701 2 Nut, Hex Nyl Loc 5/16-18

19 56002708 5 Nut, Hex Nyl Loc 1/4-20

20 56002768 2 Hex. Nyl Loc 10-24

21 56002769 6 Nut, Hex Nyl Loc 3/8-16

22 56442054 1 Horn - 12 VDC

23 56514801 1 Engine Cover

24 56514802 1 Center Support Weldment

25 56514803 1 Handle Cover Latch

26 56514804 1 Bracket, Engine Cover

27 56109092  Ref Radiator Support Bracket

FORM NO. 56042525




| UG TAN<-GAS
104 7765

5/2009

10/2012

FROM MACHINE HARNESS TO

GROUND WIRE FROM
MACHINE HARNESS.

FORM NO. 56042525

8-26-04003 (FLOAT , FUEL LEVEL). -
SEE CONNECTION DIAGRAM. Y
"z Y




5/2009 FUEL TANK - GAS
72017 7765

105

Item Ref.No. Qty Description
156109112 1Gasoline Tank Weldment
27-13-072434 Clamp. Fuel Pump
*356305062 1 Fuel Pump
*47-11-040821Fuel Temp Manifold
*57-11-040834Fitting. -6 SAE x 5/16 Quick Connect
*67-11-040841Fitting. -3 SAE x 5/16 Quick Connect
*756305412 1 Fuel Filter
87-33-027351Hose, Low Permeation Fuel Line
97-33-027361Hose, Low Permeation Fuel Line

107-33-02737 1 Hose. Low Permeation Fuel Line
117-33-02738 1 Hose. Low Permeation Fuel Line
127-33-02739 1 Hose. Low Permeation Fuel Line
132-00-04721 3 Rubber Grommet

142-00-00198 2 Carriage Bolt. 1/4-20 x 2.0
152-00-03702 19 Washer, .625 x .281 x .063
165600270811Nut, 1/4-20 Fiber Insert

172-00-03575 4 Carriage Bolt. 1/4-20 x 3/4
182-00-06572 1 Nut, M4 Distorted Thread
192-00-06573 1 Nut, M5 Distorted Thread
208-26-04003 1 Float, Fuel Level

2156508354 1 Fuel Cap

2256514816 1 Cover (Weldment)

2356514817 2 Bracket, Clamp

2456514818 2 Bracket, Clamp

252-00-00518 8 Lock Washer, 1/4 Helical Spring
262-00-00221 11 Bolt. 1/4-20 x 3/4 LG Fin. Hex Head
2756486112 2 Clamp

*28 56109052 1 Fitting, Fuel Pump

2956009011 1Wsh. Int SHPRF #10

3056002147 5Scr-Pan Phil 10-32 x .50

* = Included with 0777-069 engine

See “Spare Parts” and “Engine Service Parts” pages for additional engine replacement parts.

FORM NO. 56042525




5/2009 ‘

GM 3.0 LITER - GAS ENGINE (AIR FILTRATION SYSTEM)
7765

106

71073-3/3-06

FORM NO. 56042525




1112018 | 7765

5/2009 | GM 3.0 LITER - GAS ENGINE (AIR FILTRATION SYSTEM)

107

Item Ref. No. Qty Description
10777-069 1Engine, GM 3.0 GAS (IMPCO)

56380127 1Engine-PSI, GM 3.0L GAS (PSI)

27-08-013241Bracket, Air Cleaner

37-13-072421 Clamp. Air Cleaner

47-24-040831Filter Assy., Air Cleaner

52-00-038652Cap Screw, 3/8-16 x 1.25 NOTE 1
62-00-045341Cap Screw, 3/8-16 x 2.0 NOTE 1
756002667 2Screw, Hex 5/16-18 x 3/4
856001939 2Washer, Flat SAE 5/16

956002701 2Nut, Hex Nyl Loc 5/16-18

107-33-02711 2 Hose, Air Intake
1156305240 1 Tube Weldment

127-33-02714 1 Hose, Air Intake
132-00-03778 1 Plug, 1/8 NPT
142-00-02216 5 Clamp, Hose
152-00-03407 1 Clamp, Hose

1656478461 1Filter Service Indicator

NOTE 1: Included with engine

See “Spare Parts” and “Engine Service Parts” pages for additional engine replacement parts.

FORM NO. 56042525




_ GM 3.0 LITER - LP ENGINE (AIR FILTRATION SYSTEM) IMPCO 5/2009

108 7765 5/2010

_ T TR
an(a‘.:\\\\\\é.—,\\\ a4
NP

Ny
N "z

X (’t"?d

o APPLY LOCTITE 262

FORM NO. 56042525




52010 | 7765

5/2009 GM 3.0 LITER - LP ENGINE (AIR FILTRATION SYSTEM) IMPCO

109

Item Ref. No. Qty Description
10777-068 1Engine, GM 3.0 LP (IMPCO)

27-08-013241Bracket, Air Cleaner

37-13-072421 Clamp. Air Cleaner

47-24-040831Filter Assy., Air Cleaner

52-00-038652Cap Screw, 3/8-16 x 1.25 NOTE 1

62-00-045341Cap Screw, 3/8-16 x 2.0 NOTE 1

72-00-002082Screw, 5/16-18 x 3/4 HHC

82-00-004092Flat Washer, .687 x .344 x .062

92-00-006442Nut, 5/16-18 Fiber Insert Hex

107-33-02711 1 Hose, Air Intake
1156305240 1 Tube Weldment

127-33-02712 1 Hose, Air Intake
137-33-02714 1 Hose, Air Intake
142-00-03778 1 Plug. 1/8 NPT
152-00-02216 5 Clamp, Hose
162-00-03407 1 Clamp, Hose

1756900921 1Fitting. 1/4 NPT x 1/8 NPT x 3/8 JIC Tee
1856418381 1Switch, Low Pressure

197-33-02721 1 Hose, LP High Pressure (64”)
2056478461 1Filter Service Indicator

212-00-05678 1 Fitting, 1/4” NPT Street Elbow, 90, Brass

NOTE 1: Included with engine

See “Spare Parts” and “Engine Service Parts” pages for additional engine replacement parts.

FORM NO. 56042525




_ GM 3.0 LITER - LP ENGINE (AIR FILTRATION SYSTEM) PSI
110 7765

5/2009

9/2010

FORM NO. 56042525




5/2009 GM 3.0 LITER - LP ENGINE (AIR FILTRATION SYSTEM) PSI
92017 | 7765
ltem Ref.No. Qty Description

156380126 1Engine-PSI. GM 3.0L LP (PSI) NOTE 2
56385139 1Enqine-PSI, NP1 3.0L LP (PSI) NOTE 3

256418381 1Switch, Low Pressure

356478461 1Filter Service Indicator

456900921 1Fitting, 1/4 NPT x 1/8 NPT x 3/8 JIC Tee

57-08-013241Bracket, Air Cleaner

67-13-072421 Clamp. Air Cleaner

77-24-040831Filter Assy.. Air Cleaner

92-00-004092F|at Washer, .687 x .344 x .062

102-00-02216 5 Clamp, Hose

117-33-02714 1 Hose. Air Intake

122-00-00644 2 Nut, 5/16-18 Fiber Insert Hex
132-00-00208 2 Screw, 5/16-18 x 3/4 HHC
142-00-03865 2 Cap Screw, 3/8-16 x 1.25 NOTE 1
152-00-04534 1 Cap Screw, 3/8-16 x 2.0 NOTE 1
167-33-02721 1 Hose. LP High Pressure (64”)

NOTE 1: Included with engine

NOTE 2: Used on machines up to Serial No. 1000065797.
NOTE 3: Used on machines Serial No. 1000065797 and above.

See “Spare Parts” and “Engine Service Parts” pages for additional engine replacement parts.

FORM NO. 56042525




5/2009
1172018

GM 3.0 LITER - GAS & LP ENGINES (SUPPORTS, BRACKETS)

7765

112

Before SN1000034942

FORM NO. 56042525




52009 | GM 3.0 LITER - GAS & LP ENGINES (SUPPORTS, BRACKETS)
11/2018 | 7765

113

ltem Ref.No. Qty Description
10777-068 1Engine, GM 3.0 LP (IMPCOQ)
0777-069 1Engine, GM 3.0 GAS (IMPCOQ)
156380126 1Engine-PSI, GM 3.0L LP (PSI) NOTE 3
56385139 1Engine-PSI, NP1 3.0L LP (PSI) NOTE 4
56380127 1Engine-PSI, GM 3.0L GAS (PSI)

27-08-013251Bracket, Engine Mount NOTE 1

37-08-013261Bracket. Engine Mount
47-08-013271Bracket, Engine Mount

52-00-0040219Washer, 25/64 ID x 3/4 OD
62-00-0231011Lock Washer, 3/8 Helical Spring
756002663 7Screw, Hex 3/8-16 x 1.00
856001858 7Screw, Hex 3/8-16 x 1.25

956002747 1Screw, Hex Thd to Hd 3/8-16 x 1.50

107-81-00289 1 Support, Engine
117-81-00290 1 Support, Engine

1256002769 4 Nut, Hex Nyl 3/8-16

137-35-00017 4 Isolator, Engine Mount (Red Dot)
142-00-05955 4 Washer

1556001879 2Flat Washer, SAE 1/2

1656002116 4Screw, Hex 1/2-13 x 3.25

172-00-05067 4 Spacer, Snubbing Washer
1856002770 4Nut, Hex Nyl Loc 1/2-13
197-21-04031 3 Edging, Brush Drive Support

2056514945 1Bracket, Engine Mount NOTE 2

NOTE 1: Used on machines up to Serial No. 1000034942.
NOTE 2: Used on machines Serial No. 1000034942 and above.
NOTE 3: Used on machines up to Serial No. 1000065797.
NOTE 4: Used on machines Serial No. 1000065797 and above.

FORM NO. 56042525




_ GM 3.0 LITER - GAS & LP ENGINES [EXHAUST SYSTEM]
114 7765

5/2009

52010

R
A )
“.'/// -(:f \\‘
o R
N\ 2=
; ar:"ﬁiiiinlm
«.‘C@‘l

FORM NO. 56042525

=\

IlII | & N )

: A\

\:%L 2\ I\ )
210 LU p /N

A\ ‘f—?ﬁg‘. 4 - -
\ = %,
H = 2 N




5/2009 GM 3.0 LITER - GAS & LP ENGINES [EXHAUST SYSTEM]
112018 | 7765

115

ltem Ref.No. Qty Description
10777-068 1Engine, GM 3.0 LP (IMPCOQ)
0777-069 1Engine, GM 3.0 GAS (IMPCOQ)
56380126 1Engine-PSI, GM 3.0L LP (PSI) NOTE 2
56385139 1Engine-PSI, NP1 3.0L LP (PSI) NOTE 3
56380127 1Engine-PSI, GM 3.0L GAS (PSI)

27-29-003441Gasket, Exhaust Flange NOTE 1
37-56-040811 Exhaust Downpipe

47-29-003452Gasket, Exhaust Flange NOTE 1
57-49-000451Muffler, Catalyst (Gas & LPG) (IMPCO engines only) NOTE 1
56109496 1Converter-Catalytic (Gas & LPG) (PSI engines only) NOTE 1 (TSBUS2011-0028)

67-31-070361 Hanger, Muffler

77-56-040821 Exhaust Tailpipe
87-11-04081202 Sensor, GM 3.0 NOTE 1
956001939 3Flat Washer, .SAE 5/16

102-00-00530 3 Lock Washer, 5/16

1156004054 3Screw, Hex M8-1.25 x 35-Din 931-Blk
122-00-00402 4 Washer, 25/64 ID x 3/4 OD
1356001858 4Boilt. 3/8-16 x 1.25 Hex Head

142-00-02310 4 Lock Washer, 3/8 Helical Spring
152-00-02360 4 Nut, 3/8-16 Hex

1656002098 4Washer. .Flat SAE 1/4
1756002093 2Scr-Hex 1/4-20 X 1.00
1856002708 2Nut, 1/4-20 Fiber Insert

NOTE 1: Shipped with the engine.
NOTE 2: Used on machines up to Serial No. 1000065797.
NOTE 3: Used on machines Serial No. 1000065797 and above.

See “Spare Parts” and “Engine Service Parts” pages for additional engine replacement parts.

FORM NO. 56042525




5/2009
52010

GM 3.0 LITER - GAS & LP ENGINES (FAN, RADIATOR HOSES)

7765

116

FORM NO. 56042525




5/2009 GM 3.0 LITER - GAS & LP ENGINES (FAN, RADIATOR HOSES)
212020 | 7765 17

ltem Ref.No. Qty Description
10777-068 1Engine, GM 3.0 LP (IMPCOQ)
0777-069 1Engine, GM 3.0 GAS (IMPCOQ)
156380126 1Engine-PSI, GM 3.0L LP (PSI) NOTE 1

56385139 1Engine-PSI, NP1 3.0L LP (PSI) NOTE 2

56380127 1Engine-PSI. GM 3.0L GAS (PSI)

27-33-027061Hose, Upper Radiator
37-33-027131Hose, Lower Radiator

456329145 2Clamp Hose Sae 24 E00047
52-00-022162  Clamp. Hose
67-75-012821  Spacer. Fan
756109130 1Fan. 18" 5-Blade Sickle

82-00-005304 Lock Washer, 5/16

92-00-065574Screw, 5/16-24 x 2.25 Hex Head

102-00-03829 1 Lock Washer, 3/8 Int./Ext. Tooth
112-00-04705 1 Bolt. 3/8-16 x 1.25 Fin. Hex Head

1256109184 1 Connector, O-Ring
1356305142 1 Hose Assy
1456462247 1 Plug, Hex 37 Flared

NOTE 1: Used on machines up to Serial No. 1000065797.
NOTE 2: Used on machines Serial No. 1000065797 and above.

FORM NO. 56042525




_ FUEL TANK ASSEMBLY - LP 5/2009

118 7765

ATTACHTO
FITTING 2-00-
05942 FROM
ASSEMBLY
#71074

SEAT PEDESTAL

FORM NO. 56042525




52009 | [FUEL TANK ASSEMBLY - LP
6/2017 | 7763 119

ltem Ref.No. Qty Description
156369675 1Coupling (Woodward N3-0042-1)

28-56-050261Fitting. 1/4 NPT x 1/4 FM 45° (Woodward N2-1106) NOTE 1
356456598 1Elbow. 45 Male 45 Flared

47-33-027401Hose, 5/16 ID x 44", #6 UL (Woodward 44” N8-3001)

68-56-050232Fitting. 1/4 NPT x_3/8 SAE 90° (Woodward N2-1107) NOTE 1
57-33-027211Hose, 5/16 ID x 64", #6 UL (Woodward 64” N8-3001)
756456624 1Vent 1/4 NPT (Woodward N3-0038-1) NOTE 1
82-00-065551Fitting, Bulkhead (Woodward N3-0037) NOTE 1

956514887 2 Weldt, LP Collar

1056514842 1 Lock
112-00-00220 2 Screw. 1/4-20 x .625 HHC
122-00-00518 2 Lock Washer, 1/4 Helical Spring

1356456590 1 LP Tank
14560026639 3/8-16 x 1.0 LG

152-95-04182 5 Nut, 3/8-16 Fiber Insert
162-00-03702 2 Washer, .625 x .281 x .063
177-50-05143 2 Pad

222-00-02310 4 Lock Washer, 3/8 Helical Spring
237-11-04035 1 Light, Low LP Indicator

24REF Fitting NOTE 2

25565148391 Guard, LP Tank
262-00-04721 1 Rubber Grommet

See “Spare Parts” and “Engine Service Parts” pages for additional engine replacement parts.
NOTE 1: Contained in LP Kit 7-11-04009.
NOTE 2: Comes with LP tank.

FORM NO. 56042525




_ MITSUBISHI S4Q2 TIER 2 - DIESEL ENGINE (FAN, EXHAUST, HOSES)
120 7765

5/2009

11/2009

FORM NO. 56042525




5/2009 MITSUBISHI S4Q2 TIER 2 - DIESEL ENGINE (FAN, EXHAUST, HOSES) _
1112018 | 7765 121

ltem Ref.No. Qty Description
10777-052 1Engine Assy., Mitsubishi S4Q2 Diesel
27-31-070171 Hanger, Muffler
37-33-027091Hose, Lower Radiator
42-00-034046 Clamp
57-33-027081Hose. Upper Radiator

67-87-022391Tube, Exhaust Downpipe
77-49-000311 Muffler

87-56-040551 Tailpipe
92-00-040402 Clamp. 1/4” Muffler

107-75-01248 1 Spacer, S4Q2 Engine Fan
1156109130 1Fan. 18" 5-Blade Sickle

122-00-00530 12 Lock Washer, 5/16
132-00-00196 1 Carriage Bolt, .31-18 x 1.0
142-00-00518 1 Lock Washer, 1/4” Helical Spring
152-00-00594 1 Nut, 1/4-20 Hex

1656003352 4 Nut, Hex M8-1.25

172-00-05981 4 Screw, M8 x 1.25 x 55mm HHC
187-34-09016 1 Sleeve, Insulating
197-13-07075 1 Clamp Muffler 1 5/8

See “Spare Parts” and “Engine Service Parts” pages for additional engine replacement parts.

FORM NO. 56042525




_ MITSUBISHI $4Q2 TIER 2 - DIESEL ENGINE (SUPPORTS, THROTTLE)
122 7765

5/2009

11/2009

FORM NO. 56042525




5/2009 | MITSUBISHI S4Q2 TIER 2 - DIESEL ENGINE (SUPPORTS, THROTTLE)
1112018 | 7765

123

ltem Ref.No. Qty Description
17-81-002731 Support. Engine
27-35-000174lsolator, Engine Mount (Red Dot)
32-00-050678Spacer, Snubbing Washer
47-08-013412Bracket, Engine Rear
57-08-013391Bracket. Engine Mount
67-08-013401Bracket. Engine Mount
72-00-023106Lock Washer, 3/8 Helical Spring
82-00-047056Bolt, 3/8-16 x 1.25 LG Fin. Hex Head

92-00-026984Screw. 1/2-20 x 3.50 LG HHC
102-00-00640 4 Nut, 1/2-20 Fiber Insert

112-00-04801 6 Flat Washer, 1.00 x .39 x .06
122-00-02312 2 Lock Washer, 1/2”

132-00-02360 5 Nut, 3/8-16 Hex

147-81-00290 1 Support, Engine

158-03-04321 1 Arm, Throttle

167-08-01209 1 Bracket, Forward/Reverse Cable
172-00-05043 8 Washer, 25/64 ID x 3/4 OD Plain
182-00-05370 2 Screw, M12 x 1.75 x 40mm HHC
1956009119 6Screw, Hex-Thd/Hd M12-1.75-10

202-00-05042 18 Lock Washer, M10 Helical Spring
212-00-05958 6 Screw, M10 x 1.25 x 20mm HHC
227-16-05045 1 Coupling, Engine

232-00-05963 8 Screw, M8 x 1.25 x 15mm 8.8 Blox
247-33-05144 1 Casting, Pump Plate
252-00-05961 12 Screw, M10 x 1.25 x 30mm HHC
268-90-07328 1 Wire, Ground to Frame
272-00-00232 1 Bolt. 3/8-16 Fin. Hex Head
282-00-03829 2 Lock Washer, 3/8 Int./Ext. Tooth
298-13-07094 1 Clamp. Conduit

302-00-00498 2 Lock Washer, #10 Ext.
312-00-00426 2 Flat Washer, .500 x .219 x .063
322-00-01246 2 Nut, #10-24 Elastic Stop
337-10-00024 1 Cable, Throttle (80”)
348-25-02036 1 Connector, Ball Joint
352-00-00626 1 Nut, 10-32

362-00-00633 1 Nut, 1/4-28 Fiber Insert
372-00-00518 2 Lock Washer, 1/4” Helical Spring
382-00-05279 2 Screw, M6 x1.0 x 20mm HHC
397-21-04031 4 Edging, Brush Drive Support
402-00-04795 2 Screw, 8-32 BHC

412-00-05955 8 Washer

See “Spare Parts” and “Engine Service Parts” pages for additional engine replacement parts.

FORM NO. 56042525




_ MITSUBISHI S4Q2 TIER 2 - DIESEL ENGINE [FUEL SYSTEM] 5/2009

124 7765 11/2009

ROUTE TO FUEL PUMP
ON THE ENGINE

—TUBE #7-87-02182 FROM FUEL TANK ASSEMBLY

FORM NO. 56042525




5/2009 MITSUBISHI S4Q2 TIER 2 - DIESEL ENGINE [FUEL SYSTEM]
1112018 | 7765 125

Item Ref.No. Qty Description

1 2-00-04801 2 Flat Washer, 1.00 x .39 x .06
2 8-08-00940 1 Bracket, Fuel Filter
3 56381949 1 Kit Fuel Filter Asm NOTE 1
4 2-00-00530 4 5/16” Lock Washer
5 2-00-06532 2 Screw, M8 x 1.25 x 40mm
6 56001858 2 Bolt, 3/8-16 x 1.25 Hex Head
7 2-00-00402 2 Washer, 25/64 ID x 3/4 OD
8 2-95-04182 2 Nut, 3/8-16 Hex Stop
9 2-00-05261 2 Insert, 1/4-20 Threaded
*10 8-60-05028 1 Pump, Fuel
11 2-00-00518 3 Lock Washer, 1/4” Helical Spring
12 2-00-00221 4 Bolt, 1/4-20 x .75 Fin. Hex Head
*13 2-00-05973 1 Hose Barb, 1/8 NPT x 5/16 90° Elbow
14 8-33-02145 1 Hose, Fuel (22"
15 722030 6 Clamp, Hose
16 2-00-03702 5 Flat Washer, .625 x .281 x .062
17 2-00-02587 1 Cap Screw, 1/4-20 x 1.25 Hex Head
18 2-00-00594 1 Nut, 1/4-20 Hex
19 8-08-00936 1 Bracket, Murphy
20 56002708 3 Nut, 1/4-20 Fiber Insert
21 2-00-00512 2 Star Washer
22 7-64-00040 1 Relay, Murphy
23 2-00-00052 2 Screw, #10-24 x .38 RHMS
24 8-08-00939 1 Bracket, Murphy
25 2-00-04363 2 Screw, M8 x 1.25 x 20mm
26 2-00-00503 2 Lock Washer, 1/4-20

27 7-64-00041
*28  8-74-00012
29  8-33-02172
30  8-08-07038
31 2-00-04873

Relay, Glow Plug
Solenoid, Starter
Hose, Fuel (15")
Bumper, Fuel Line
Clamp, Cable

[N |—= ==

32 56486112

33 2-00-00501
34 2-00-01490
35  7-21-04051
36 2-00-05983

Clamp

Washer, 1/4 ID x .44 OD x .046
Screw, 1/4-20 x .875 Hex Head
Edging, Frame

Fitting, 1/8 NPT x 5/16 Hose Barb

[N |—= ==

37 7-33-02641 1 Hose, 5/16 1D x 5" Fuel
38  2-00-03062 2 Screw, #10-24 x 5/8
39  2-00-01246 2 Nut, #10-24 Elastic Stop

* = Comes with Engine Assembly
See “Spare Parts” and “Engine Service Parts” pages for additional engine replacement parts.
NOTE 1: Fuel Filter Assembly 7-24-04078 is no longer available. If you need to replace 7-24-04078 please order Fuel Filter Kit 56381949.

FORM NO. 56042525




126

MITSUBISHI S4Q2 TIER 2 - DIESEL ENGINE (AIR FILTRATION SYSTEM)

7765

5/2009

1172009

FORM NO. 56042525

71082-4/2-06




5/2009 MITSUBISHI S4Q2 TIER 2 - DIESEL ENGINE (AIR FILTRATION SYSTEM) _
6/2017 7765 127
ltem Ref.No. Qty Description
1 7-08-01206 1 Bracket, Air Cleaner
2 56482621 1 Band, Air Cleaner Assy.
3 7-24-04083 1 Filter Assy., Air Cleaner
4 7-33-02613 1 Hose. Air Intake
5 2-00-05042 4 Lock Washer, M10 Helical Spring
6 2-00-05958 4 Screw, M10 x 1.25 x 20mm HHC
7 2-00-00409 2 Flat Washer, .687 x .344 x .062
8 2-00-00644 2 Nut, 5/16-18 Fiber Insert Hex
9 56001834 2 Screw, 5/16-18 x 1.25 Hex Head
10 2-00-02216 1 Clamp, Hose
11 2-00-02217 1 Clamp, Hose
12 2-00-05004 1 Fitting, 1/8 NPT Nipple
13 56478461 1 Filter Service Indicator

See “Spare Parts” and “Engine Service Parts” pages for additional engine replacement parts.

FORM NO. 56042525




5/2009
2/2012

MITSUBISHI S4Q2 TIER 4 - DIESEL ENGINE [FAN, EXHAUST, HOSES]

7765

128

FORM NO. 56042525




52009 | MITSUBISHI S4Q2 TIER 4 - DIESEL ENGINE [FAN, EXHAUST, HOSES]
212012 7765

129

Item Ref.No. Qty Description
156109130 1Fan, 18" 5-Blade Sickle
[156501005 3 Anti-Freeze, 50/50
32-00-00530125/16" Lock Washer
42-00-035691 _ Bolt, Carriage
52-00-034046 Clamp

656343236 2 Clamp, Muffler 1.50

756456833 1 Clamp, Muffler 1.62

856109479 1Engine Assy, Mitsubishi S4Q2 T4
97-31-070171__Hanger-Muffler

102-00-05981 4 HHC, M8 X 1.25 X 55mm
117-33-02709 1 Hose, Radiator Lower

127-33-02708 1 Hose, Radiator Upper

137-49-00031 1 Muffler

142-00-00644 1 Nut, Hex, Insert Fiber, 5/16-18

152-00-05964 4 Nut, M8 X 1.25

167-75-01248 1 Spacer, Fan Mitsubishi S4Q2

177-56-04055 1 Tail Pipe

187-87-02239 1 Tube, Exhaust Downpipe

192-00-00409 1 Flat Washer, .687 x .344 x .062
[1=Not Shown

NOTE 1: Tier 4 Diesel was implemented as of serial number 1000033463.

FORM NO. 56042525




D (AN
O ([
o O
N N
o (O
[T
-1
-
[
o
@
x
==
(7>}
=
[0'4
o
o
o
=)
2
I}
=
0]
=
1T}
-
w
77}
L
=)
1
<
o
w
[
N
(e}
<
n
=
2]
m
B ©
E g
= ©~
o
o
-

L
L
[a=
=
[aN]
[=3
[=3
<
o
NS
~

7-16-05045 REF

2-00-05963 REF

2-00-05961 REF

/
&

»’,“\"

@ C

e

o -

FORM NO. 56042525




6/2012 7765

52009 | MITSUBISHI S4Q2 TIER 4 - DIESEL ENGINE [SUPPORTS, THROTTLE]

131

Item Ref.No. Qty Description
156003368 1Scr, Soc Hd M6-1.0 X 20.0

256003638 1 Wsh, FIt SS 6mm

356109471 1 Arm Engine Throttle

42-00-006261 10-32 Nut

58-25-020361Ball Joint Connector

62-00-002321Bolt-Hex Head, Finished, 3/8-16

72-00-047056Bolt-Hex Head, Finished, 3/8-16 X 1.25 LG

87-08-013391Bracket, Engine Mount

97-08-013401Bracket, Engine Mount

107-08-01341 2 Bracket, S4Q2 Engine, Rear
118-13-07094 1 Conduit Clamp

127-21-04031 3 Edging-Brush Drive Support
132-00-04801 6 Flat Washer, 1.00 X .39 X .06
142-00-05958 6 HHC, M10 X 1.25 X 20mm
152-00-05957 8 HHC, M12 X 1.75 X 25mm
167-35-00017 4 Isolator, Engine Mount (Red Dot)
172-00-00498 2 Lock Washer, #10 Ext.
182-00-03829 2 Lock Washer, 3/8 Int./Ext. Tooth
192-00-05042 18 M10 Helical Spring Lw
202-00-00640 4 Nut 1/2-20 Fiber Insert
212-00-00633 1 Nut, Fiber Insert 1/4-28
222-00-02360 5 Nut, Hex, 3/8-16

232-00-01246 2 Nut-#10-24 Elastic Stop Nut
242-00-02698 4 Screw, 1/2-20 X 3.50 LG, HHC
252-00-04795 2 Screw, 8-32 BHC

262-00-05067 8 Spacer, Snubbing Washer
277-81-00273 1 Support, Engine

287-81-00290 1 Support, Engine

292-00-05955 4 Washer

302-00-02312 2 Washer, 1/2” Lock
312-00-00426 2 Washer-Flat .500 X .219 X .063
322-00-02310 6 Washer-Lock, 3/8”, Helical Spring
332-00-05043 8 Washer-Plain, 25/64 ID X 3/4 OD
348-90-07328 1 Wire, Ground To Frame

NOTE 1: Tier 4 Diesel was implemented as of serial number 1000033463.

FORM NO. 56042525




_ MITSUBISHI S4Q2 TIER 4 - DIESEL ENGINE [FUEL SYSTEM] 5/2009
132 7765 112014

ROUTE TO FUEL TANK
FRONT PORT BOTTOM

7-64-00041 REF

TUBE FROM FUEL
TANK ASSEMBLY

-00-05973 REF
@ INCLUDED WITH ENGINE

@ 8-60-05028 REF

INCLUDED WITH ENGINE

FORM NO. 56042525




5/2009 MITSUBISHI S4Q2 TIER 4 - DIESEL ENGINE [FUEL SYSTEM]
112018 | 7765 133
Item Ref.No. Qty Description

156002220 1 Wsh, FIt STD 5/16

256003178 1Scr, Hex M8-1.25 X 16mm

356481684 1Hose, Fuel Line 1/4 ID X 48" LG

42-00-030622Screw, #10-24 X 5/8 LG

556486112 1

Clamp

62-00-052612 Nutsert, 1/4-20

78-33-021721 Hose Fuel 15 LG

82-00-0149011/4-20 X 0.875", Hex Head Screw

92-00-002212Bolt-Hex Head, Finished, 1/4-20 x 3/4 LG

108-08-00936 1 Bracket, Murphy

112-00-04873 1 Cable Clamp

127-87-02182 1 Tubing-Fuel Line

137-21-04047 2 Edging, Hose

142-00-05983 1 Fitting, 1/8’NPT X 5/16” Hose Barb
158-08-07038 2 Hose

168-33-02145 1 Hose - Fuel 22" LG

177-33-02641 1 Hose, 5/16” ID Fuel Hose X 5” Long

1856002708 1Nut, Fiber Insert 1/4-20

192-00-00594 1 Nut, Hex 1/4-20

202-00-01246 2 Nut-#10-24 Elastic Stop Nut
212-00-00052 2 Screw - #10-24 X .38 Rhms
222-00-02587 1 Screw-Cap, Hex Head., .25-20 X 1.250
232-00-00501 1 Washer .25 ID X .44 OD X .046
242-00-03702 3 Washer, .625 X .281 X .063
252-00-00512 2 Washer, Star

262-00-00518 3 Washer, Lock, 1/4” Helical Spring

2756756364 7Clamp- Hose SAE #4

NOTE 1: Tier 4 Diesel was implemented as of serial number 1000033463.

FORM NO. 56042525




5/2009
112014

MITSUBISHI S4Q2 TIER 4 - DIESEL ENGINE [AIR FILTRATION SYSTEM]

7765

134

—~-._>
=5 \,...w.. I 1 .\.’.‘ﬂ@w\,\ MN\ o \\\~\_,
% ,I,»Jvh‘l.\..ﬁﬂfa./o\-m /) =/
VL ih‘\! A \‘

)= SV

/by
2

Y, = R !\.\4

8-74-00012 REF

INCLUDED WITH ENGINE

FORM NO. 56042525




6/2017 | 7765

52009 | MITSUBISHI S4Q2 TIER 4 - DIESEL ENGINE [AIR FILTRATION SYSTEM]

135

Item Ref.No. Qty Description
156001834 2Screw, Hex Head 5/16-18 X 1.25”

22-00-002212Bolt-Hex Head, Finished, 1/4-20 x 3/4 LG

37-08-012061Bracket, S4Q2 Air Filter

42-00-022171 _ Clamp, Hose

57-24-040831Filter, Air Cleaner Assy

656482621 1 Band Assy

77-24-040871Filter, Service Indicator 20" WC

82-00-050041Fitting, 1/8 NPT Nipple

92-00-004092F lat Washer, .687 X .344 X .062

102-00-05958 4 HHC, M10 X 1.25 X 20mm
112-00-02216 1 Hose Clamp

127-33-02613 1 Hose, S4Q2 Air Intake
132-00-05042 4 M10 Helical Spring LW
1456002708 2Nut, Fiber Insert 1/4-20

152-00-00644 2 Nut, Hex, Insert Fiber, 5/16-18
162-00-00501 2 Washer .25 ID X .44 OD X .046

NOTE 1: Tier 4 Diesel was implemented as of serial number 1000033463.

FORM NO. 56042525




_ FUEL TANK - DIESEL

136 7765

5/2009

11/2018

7-87-02182 REF

ROUTE TO FUEL PUMN/

FORM NO. 56042525

2, #34 WIRE TO CENTER POST

#49 WIRE TO GROUND

S @ 56481684 REF
N CONNECT TO THE RETURN FUEL
>~ __PIPELINE OF THE ENGINE,




52009 | IFUELTANK=DIESEL
1172018 | 7765

137

ltem Ref.No. Qty Description
156002098 10 Wsh. Fit SAE 1/4

256002147 5Scr, Pan Phil 10-32 X .50

356002155 8Scr, Hex 1/4-20 X .75

456002708 2Nut, Hex Nyl Loc 1/4-20

556009011 1 Wsh. Int Shprf #10

62-00-005182Lk Wsh, 1/4 Med. Section ZN

72-00-046181 Fitting

87-11-000291 Cap
97-29-003481Gasket. Sending Unit
108-56-05021 1 Fitting
118-83-04029 1 Fuel Tank

1256514816 1 Cover, Weldment

1356514817 2 Bracket, Clamp

1456514818 2 Bracket, Clamp

152-00-04494 1 Fitting 5/16 Tube X 1/8 NPT
168-26-04003 1 Float, Fuel Level
172-00-00503 2 Washer, Lock 1/4-20

FORM NO. 56042525




5/2009
5/2020

RADIATOR ASSEMBLY

7765

138

FORM NO. 56042525




52009 | RADIATOR ASSEMBLY.
512020 | 7765 139

Item Ref. No. Qty Description
1 56394337 1 Radiator
2 7-08-01337 1 Bracket, Oil Cooler
34 56001939 16 Flat Washer, SAE 5/16
4 2-00-05963 15 Screw, M8 x 1.25 x 15mm HHC
5# 56394470 1 Qil Cooler NOTE 1

6 2-00-03569 4 Carriage Bolt
7 56002701 6 Nut, Hex Nyl Loc 5/16-18
8 7-35-00017 2 Isolator, Engine Mount (Red Dot)
9 2-00-05955 2 Washer
10 2-00-05067 2 Spacer, Snubbing Washer
11 56001879 2 Washer, Flat SAE 1/2
12 2-00-02312 2 Lock Washer, 1/2”
13 2-00-02682 2 Screw, 1/2-13 x 2.75
14 56394241 1 Overflow Bottle
15 7-33-02723 1 Hose, 1/4” 1D x 20", Black
16 56385491 4 Clamp-P-.50 Dia G S
17 2-00-05363 1 Clamp, Hose
18 7-33-02724 1 Hose, 1/4” ID x 28", Clear
19 2-00-00530 2 Lock Washer, 5/16
21 56109092 1 Bracket, Radiator Support
22 2-00-05956 1 Plug, Radiator Outlet (Gasoline/LPG)
23 2-00-06571 1 Plug, Radiator Outlet (Diesel)
24 56382616 1 Clamp Constant Tension
25 2-00-04979 2 Fitting, Straight -8 ORS x -12 SAE
26 2-00-03266 2 Fan Washer
27 7-35-00028 1 Isolator, 32 x 32, M8-1.25
28 56394336 1 Bracket-Overflow Bottle
29 56384956 1 Clamp-Hose
30 56394338 1 Guard-Fan-Black
31 56756364 2 Clamp Hose SAE 4 E00047
32# 980205 4 Washer, Flat SAE 5/16

# = Revised or new since last update

#NOTE 1: Oil Cooler 7-62-01014 is obsolete and replaced by 56394470

FORM NO. 56042525




5/2009
1172018

DECALS
7765

140

FORM NO. 56042525




52009 | DECALS
212020 | 7765 141

ltem Ref.No. Qty Description
156014601 1 Decal, Caution
256015370 4 Decal. Tie Down
356015413 1Decal, LPG (LPG only)
456015424 1Decal. Warning Hydraulic
556015425 2Decal. Warning Broom

656015426 2 Decal. Warning Fan
756015427 1Decal, Warning Tip Over
856015428 2Decal. Warning Hopper
956015463 1Decal, Coolant Level
1056016363 2 Decal. Warning Hot

1156025496 2 Decal, Caution

1256030080 2 Decal, Hands Clear

1356016226 1Decal, Unleaded Fuel (Petrol only)
56109404 1Decal. Low Sulfur Diesel (Diesel only)

1456016163 3 Decal. No Step

158-18-00490 1 Bi-directional Pedal

Front Instrument Panel
178-18-00516 Top Instrument Panel
188-18-00521 Left Side Control Panel
198-18-00500 1 Side Broom-Pull to Raise
2056511928 1 Decal-Advance

168-18-00517

— [ | =

21565148211  Decal, 7765

228-50-05022 3 Pad (foot pedal)
237-50-05136 1 Pad (edge)
2456394232 1Decal, 7765 Left Side
2556394259 1 Decal. Prop 65

FORM NO. 56042525




5/2009
4/2012

STEERING & INSTRUMENT PANEL

7765

142

FORM NO. 56042525




52009 | STEERING & INSTRUMENT PANEL
6/2017 | 7765 143

ItemRef. No.QtyDescription
156001954 2Wsh, Flt SAE #10

256002043 6Scr, Pan Phil 10-24 X .38

356002063 4Wsh, FIt SAE 3/8

456002491 8Nut, Hex Nyl Loc SS 1/4-20

556002883 8Scr Hex Ss 1/4-20 X 1.00

65600285912Wsh, Flt SAE SS 1/4

756002947 4Scr.Hex Hd Loc 3/8-16x1.00

856009019 1Scr, Hex Thd Form 1/4-20 X .38

956009033 2Scr, Hex Thd Form 1/4-20 X .50

1056514760 1Blank Panel

1156514756 1Housing, Console Weldment

1256514759 1Cover-Panel

1356514761 1Housing. Steering Weldment

1456514762 1Bracket-Console Support

152-00-03466 _13Screw #10-16x1/2 Self Tapping

1656900737 8Washer, Sealing

172-00-04876  4Screw- 1/4-20 X .50 Bhcs W/ Nylok
187-70-05135 _ 1Steering Column Assy
197-89-08041  1Steering Wheel

208-11-00022  1Cap Steering Wheel
2156514758 1Panel-Circuit Breaker Mount
2256514757 1Instrument Panel

237-60-05029  1Steering Unit

*0880-675 1 Seal Kit

FORM NO. 56042525




_ INSTRUMENT PANEL CONNECTIONS 5/2009

144 7765 6/2017

" SIDEBROOM

3 SWITCH

SQUEEGEE
DECK SWITCH

BRUSH
DECK SWITCH

REC. HIGH
SHAKER MOTOR
SWITCH

SOL. LOW

LIGHT

GLOW PLUG
SWITCH

56514760 REF

FORM NO. 56042525




52009 | INSTRUMENT PANEL CONNECTIONS
1112018 | 7765 145

ItemRef. No.QtyDescription
156001954 3Wsh. FIt SAE #10 NOTE 2
256001993 3Scr, Pan Phil 10-24 X .50 NOTE 2
356002832 3Nut, Hex Nyl Loc-Thin 10-24 NOTE 2
456478363 1Meter-Hour
556516763 1Bracket Relay

67-82-00019  3Switch SPST On/Off L

756384050 3Rocker Switch W/Cover Assy

88-18-00516  1Decal. Control Top Control Panel

98-18-00517  1Decal. Control Front Inst Panel
1056418387 5Relay SPDT NOTE 2

1356514757 1Weldment-Instrument Panel
1456514758 1Panel-Circuit Breaker Mount
152-00-04896 2L ight-Blank NOTE 1

162-00-04942  1Plug .50 Dia
177-40-05028 2Light-(14v) Red
187-82-00026 1Switch, Key - Anti Re-Start
198-11-00044 10  Boot

2056482044 1Voltmeter

218-48-05027  1Gauge. Qil Pressure

228-48-05028 1Gauge, Water Temperature
238-48-05032  1Gauge, Fuel (Gasoline and Diesel only)
248-64-00008 10Circuit Breaker- 15 Amp

268-82-00024  1Horn, Push Button

270795-186 1Harness Instrument Panel
280795-111 1Harness Circuit Breaker
298-90-07434 2 Wire-Wing

307-11-04035  1Kit, Low LP Indicator (LPG only)
3156384747 2Switch-Rocker Spst-No 20a 125v

[ 1= Not Shown

NOTE 1: Only used on MD models
NOTE 2: Machines built before Serial No. 1000063922 should order Proximity Sensor Kit 56385042 when replacing the original reverse Proximity
Switch.

FORM NO. 56042525




I SPARE PARTS - GAS & LP

146 7765

5/2009

52010

SPARE PARTS - GAS & LP [VARIABLE DUMP]

Item Ref. No. Qty Description
BROOM & HOPPER COMPONENTS

7-25-08036 1 Flap. Broom Chamber Front
7-25-08032 1 Flap - Broom Chamber
7-25-08034 2 Flap - Broom Chamber Rear Sides
7-25-08033 2 Flap - Broom Door

7-29-00226 4 Gasket - Broom Door

7-25-08068 1 Flap - Hopper Lip

7-68-05019 1 Seal Outer Door

SQUEEGEE COMPONENTS
56514860 1 Kit, Rear Skirt, Squeegee
56514859 1 Kit, Side Skirt. Squeegee

FILTERS

7-24-04032 1 Hydraulic Return Filter Element

7-24-04046 1 Hopper Panel Filter

7-24-04086 1 Engine Air Filter (Safety)

56482029 1 Engine Air Filter (Main)
ENGINE-RELATED COMPONENTS
GM 3.0L Gas/LP Engine

56109023 1 Qil Filter

56305412 1 Fuel Filter (Gasoline)

56109049 1 Lock, Safety Valve Connector NOTE 1

56305410 1 Filter, Propane NOTE 1

56508936 1 Valve-Fuel Lockoff (Propane) NOTE 2

56508939 1 Filter (Propane) NOTE 2

56109028 1 Belt, Water Pump & Alternator

56504459 AR Seal, Front Crankshaft

SPARE PARTS - GAS & LP [MANUAL DUMP] MACHINES

Item Ref.No. Qty Description
BROOM & HOPPER COMPONENTS
7-25-08052 1 Flap. Broom Chamber Front
7-25-08051 1 Flap. Broom Chamber Upper
7-25-08050 4 Flap, Hopper Lip

SQUEEGEE COMPONENTS
56514860 1 Kit, Rear Skirt, Squeegee
56514859 1 Kit, Side Skirt. Squeegee

FILTERS
7-24-04032 1 Hydraulic Return Filter Element
7-24-04086 1 Engine Air Filter (Safety)
56482029 1 Engine Air Filter (Main)

ENGINE-RELATED COMPONENTS

GM 3.0L Gas/LP Engine
56109023 1 Qil Filter
56305412 1 Fuel Filter (Gasoline)
56109049 1 Lock, Safety Valve Connector NOTE 1
56305410 1 Filter, Propane NOTE 1
56508936 1 Valve-Fuel Lockoff (Propane) NOTE 2
56508939 1 Filter (Propane) NOTE 2
56109028 1 Belt, Water Pump & Alternator

56504459 AR Seal, Front Crankshaft

NOTE 1: Used on machines up to Serial No. 1000036509.
NOTE 2: Used on machines Serial No. 1000036509 and above.

FORM NO. 56042525




5/2009 | SPARE PARTS - DIESEL [VARIABLE DUMP]
8/2011 7765 147

Item Ref. No. Qty Description
BROOM & HOPPER COMPONENTS

7-25-08036 1 Flap - Broom Chamber Front
7-25-08032 1 Flap - Broom Chamber
7-25-08034 2 Flap - Broom Chamber Rear Sides
7-25-08033 2 Flap - Broom Door

7-29-00226 4 Gasket - Broom Door

7-25-08068 1 Flap - Hooper Lip

7-68-05019 1 Seal - Outer Door

SQUEEGEE COMPONENTS
56514860 1 Kit, Rear Skirt, Squeegee
56514859 1 Kit, Side Skirt, Squeegee

FILTERS
7-24-04086 1 Engine Air Filter (Safety) NOTE 1
56482029 1 Engine Air Filter (Main) NOTE 1
7-24-04032 1 Hydraulic Return Filter Element
7-24-04046 1 Hopper Panel Filter
ENGINE-RELATED COMPONENTS
Mitsubishi S4Q2 Diesel Engine
7-24-04097 1 Qil Filter
7-24-04089 1 Element Fuel Filter S4Q2/S4L2 NOTE 2
56109487 1 Fuel Filter Element NOTE 3
2-00-05968 1 Belt, Alternator/Fan
56504421 1 Solenoid & Linkage. Shut Down

56504455 A/R___ Ring Set, Piston
56504456 A/R __ Bushing, Con-Rod

NOTE 1: Both filters should be changed at the same time

NOTE 2: Only used on obsolete Tier 2 Fuel Filter Assembly 7-24-04078.

NOTE 3: Only used on Fuel Filter Assembly 56109485 and Fuel Filter Kit 56381949 which replaces obsolete Tier 2 Fuel Filter Assembly 7-24-
04078.

FORM NO. 56042525




_ SPARE PARTS - DIESEL [MANUAL DUMP] 5/2009

148 7765 8/2011

ltem Ref.No. Qty Description
BROOM & HOPPER COMPONENTS
7-25-08052 1 Flap, Broom Chamber Front
7-25-08051 1 Flap. Broom Chamber Upper
7-25-08050 4 Flap. Hopper Lip

REAR SQUEEGEE COMPONENTS
56514860 1 Kit, Rear Skirt, Squeegee
56514859 1 Kit, Side Skirt, Squeegee

FILTERS
7-24-04086 1 Engine Air Filter (Safety) NOTE 1
56482029 1 Engine Air Filter (Main) NOTE 1
7-24-04032 1 Hydraulic Return Filter Element

ENGINE-RELATED COMPONENTS
Mitsubishi S4Q2 Diesel Engine
7-24-04097 1 Qil Filter
7-24-04089 1 Element Fuel Filter S4Q2/S4L2 NOTE 1
56109487 1 Fuel Filter Element NOTE 2
1
1

2-00-05968 Belt, Fan/Alternator

56504421 Solenoid & Linkage. Shut Down
56504455 A/R  Ring Set, Piston

56504456 A/R  Bushing, Con-Rod

NOTE 1: Both filters should be changed at the same time

NOTE 2: Only used on obsolete Tier 2 Fuel Filter Assembly 7-24-04078.

NOTE 3: Only used on Fuel Filter Assembly 56109485 and Fuel Filter Kit 56381949 which replaces obsolete Tier 2 Fuel Filter Assembly 7-24-
04078.

FORM NO. 56042525




5/2009 ENGINE SERVICE PARTS - MITSUBISHI S4Q2 DIESEL
1112011 | 7765 149

TIER 2
Item Ref. No. Qty Description

0775-287 1 Alternator
7-23-000221 Fan, S4Q2 Engine
2-00-05968 1 Belt, Alternator/Fan
7-60-050481  Water Pump
7-29-00339 1Gasket, Water Pump
7-24-04097 1 Qil Filter
7-75-030054 Glow Plug
7-64-00041 1Relay, Glow Plug (installed on wire harness)
7-64-00040 1Relay, Murphy (installed on wire harness)
0769-029 1 Injector
7-56-040711 Pipe, Cylinder #1
7-56-040721 Pipe, Cylinder #2
7-56-040731 Pipe, Cylinder #3
7-56-040741 Pipe, Cylinder #4
7-56-04079 1 Pipe, Fuel Leak-Off
7-29-00312 1 Gasket, Thermostat
7-84-08016 1 Thermostat
0775-285 1 Starter
7-29-00338 1Gasket, Cylinder Head
56504421 1Solenoid & Linkage, Shut Down
7-24-04089 1Element Fuel Filter S4Q2/S4L.2 NOTE 1
56109487 1Fuel Filter Element NOTE 2
7-82-00052 1Switch, Water Temperature
7-82-00055 1Switch, Oil Pressure (for Murphy Shutdown)
56504485 1Manifold, Exhaust S4Q2
56504486 1Gasket, Manifold to Head
56504487 1Gasket, Manifold to Pipe
56504536 1Pump-Qil Feed-Mitsu-S4Q2

TIER4
Item Ref. No. Qty Description

0769-029

0775-285

0775-287
7-29-00312
7-84-08016
8-69-00014

Injector, Mitsubishi S4Q2

Starter, Mitsubishi S4Q2

Alternator, Mitsubishi S4Q2

Gasket, Thermostat Mitsubishi S4Q2
Thermostat, Mitsubishi S4Q2
Sender-Water Temp

56109487 1 Fuel Filter Element
56109470 1 Bracket Throtle Cable Mtg
56109481 1 Pipe Cylinder 1 S4Q2 T4
56109482 1 Pipe Cylinder 2 S4Q2 T4
56109483 1 Pipe Cylinder 3 S4Q2 T4
56109484 1 Pipe Cylinder 4 S4Q2 T4
56109492 1 Pipe Return Fuel
2-00-05968 1 Belt, Waterpump/Alternator Mitsu S4Q2
7-24-04097 1 Filter, Oil Mitsubishi S4Q2
7-56-04079 1 Pipe, Balance Mitsubishi S4Q2
7-60-05048 1 Pump, Water Mitsubishi S4Q2
7-75-03004 4 Glow Plug, Mitsubishi S4Q2

4

1

1

1

1

1

NOTE 1: Only used on obsolete Tier 2 Fuel Filter Assembly 7-24-04078.
NOTE 2: Only used on Fuel Filter Assembly 56109485 and Fuel Filter Kit 56381949 which replaces obsolete Tier 2 Fuel Filter Assembly 7-24-04078.
NOTE 3: Tier 4 Diesel was implemented as of serial number 1000033463.

FORM NO. 56042525




_ ENGINE SERVICE PARTS - GM 3.0 GAS-LP IMPCO 5/2009
150 7765 8/2012
Item Ref.No. Qty Description
56109000 1 ECU, 2006 LP Cert 3.0L NOTE 1
56109113 1 ECU, 2007 LP Cert 3.0L NOTE 1
56109001 1 ECU. 2006 Gas Cert 3.0L NOTE 2
56109114 1 ECU. 2007 Gas Certified 3.0L NOTE 2
0795-225 1 Harness, 3.0L LP
0795-228 1 Harness. 3.0L Gas
0795-220 1 Harness, Engine To Machine Interface
0795-226 1 Harness, Fuel Temp Extension
56109002 1 Sensor, Coolant
56109003 1 Sensor, Crankshaft Position
56305405 1 Sensor, TMAP
56109005 1 Sensor, O2 Pre Cat
56109006 1 Switch, Qil Pressure
56504476 1 Sender, Water Temp
8-69-00005 1 Sender, Oil Pressure
56109007 1 Water Pump
56109008 1 Qil Pump
56109009 1 Gasket, Cylinder Head
56381950 AR Bolt Head
56109010 1 Gasket, Valve Cover
56109011 1 Gasket, Lifter Cover
56109012 1 Gasket, Intake Manifold
56109013 1 Plate, Drive, SAE 13T B-B
56109014 6 Bolt, Drive Plate
56109015 1 Distributor Assembly (Complete)
56109016 1 Distributor Cap
56109017 1 Distributor Rotor
56109018 1 Ignition Module
56109019 1 Ignition Coil
56109020 1 Coil Wire
56109021 1 Spark Plug Wire Set
56109022 4 Spark Plug
56109023 1 Ol Filter
56109024 1 PCV Valve
56109025 1 Starter
56109026 2 Bolt, Starter
56305867 1 Alternator
56109028 1 Belt, Water Pump & Alternator
56109029 1 Thermostat, 180
56109030 1 Gasket, Thermostat
56109032 1 Gasket, Thermostat Housing
56381943 1 Outlet-Water 3.0L GM
56504540 1 Bracket-EPR Mounting (LPG)
56504541 1 Fitting-2 in. Pipe Nipple (LPG)
56382678 1 Pulley-Water Pump GM 3L

NOTE 1: Use ECU 56109000 for 2006 engine (P/N: 39000558). Use ECU 56109113 for 2007 engine (P/N: 39000653).
NOTE 2: Use ECU 56109001 for 2006 engine (P/N: 39000559). Use ECU 56109114 for 2007 engine (P/N: 39000655).

FORM NO. 56042525




5/2009 ENGINE SERVICE PARTS - GM 3.0 GAS-LP IMPCO [CONTINUED]

5/2011 7765

151

ItemRef. No.QtyDescription

56504513A/REngine-Long Block Assy 3.0L

56109033 1Throttle Body, Bosch 40mm

56109034 1Gasket, Bosch Throttle Body

56109035 1Mixer, IMPCO Model 100

56109036 1Gasket, Adapter — Mixer

56109040 1Adapter, Mixer - Throttle Body

56109041 2Seal, Mixer Adapter

56109042 10-Ring, Mixer Adapter

56109043 1Electronic Pressure Regulator

56109044 1Sender, LPG Temp - EPR

56109045 1Fitting Kit - EPR

56109046 3lsolator, EPR

56109047 1Hose, Water - EPR

7-88-00110 _ 1Valve, LP Safety

56109048 1Connector, Safety Valve

56109049 1Lock, Safety Valve Connector NOTE 3

56305410 1Filter, Propane NOTE 3

56508936 1Valve-Fuel Lockoff (Propane) NOTE 4

56508939 1Filter (Propane) NOTE 4

56109050 1Fuel Rail Assembly

56109051 4Fuel Injector

56109185 1Intake Manifold, GM 3.0L

56109186 1Exhaust Manifold, GM 3.0L

56504459A/RSeal, Front Crankshaft

56109084 Engine Service Kit

56504475 1Hose, Breather Cap

56504474 1Cap. Qil Fill

NOTE 3: Used on machines up to Serial No. 1000036509.
NOTE 4: Used on machines Serial No. 1000036509 and above.

FORM NO. 56042525




_ ENGINE SERVICE PARTS - GM 3.0 GAS-LP PSI

152 7765

5/2009

9/2017

ItemRef. No.QtyDescription
Engine 3.0L GM (PSI)

*0795-220 1Harness: Engine - Machine Patch
*56109002 1Sensor, Coolant
*56109003 1Sensor, Crankshaft Position
*56305405 1Sensor, Tmap
*7-11-04081 1 Sensor-02
*56380238 1Sender-3.01 Oil Pressure
*8-69-00013  1Sender. Water Temp
*8-69-00005 1Sender. Qil Pressure
*56109007 1Water Pump
*56109008 10il Pump
*56109009 1Gasket, Cylinder Head
*56109010 1Gasket, Valve Cover
*56109011 1Gasket, Lifter Cover
*56109012 1Gasket, Intake Manifold
*56109013 1Plate, Drive, SAE 13t B-B
*56109014 6Bolt, Drive Plate
*56109015 1Distributor Assembly
*56109016 1Distributor Cap
*56109017 1Distributor Rotor
*56109018 1lIgnition Module
*56109019 1Ignition Coil
*56109020 1Coil Wire
*56109021 1Spark Plug Wire Set
*56109022 4Spark Plug
*56109023 1Qil Filter
*56109205 1Valve-Pcv
*56109025 1 Starter
*56109026 2Bolt, Starter
*56305867 1Alternator, 7si
*56109028 1Belt, Alternator
*56109029 1Thermostat, 180°F
*56109030 1Gasket. Thermostat
*56109032 1Gasket, Thermostat Housing
*56109034 1Gasket. Throttle Body
*56381943 10utlet-Water 3.0L GM
*56381950A/RBolt Head
*56382678 1Pulley-Water Pump GM 3L
*56382691 1Housing — Thermostat 3.0L GM
*56385275 1Elbow — Valve Cover — PCV-3.0L NOTE 1

*56109084A/REngine Service Kit
* = Optional, Not Included

NOTE 1: Used on machines Serial No. 1000065797 and above.

FORM NO. 56042525




5/2009
12/2012

ENGINE SERVICE PARTS - GM 3.0 GAS-LP PSI [CONTINUED]
7765

153

ItemRef. No.QtyDescription

Engine 3.0L GM (PSI)
GAS/PETROL ONLY
* 56383130 1Harness-Main 3.0l Gm Gas
* 56109033 1Throttle Body. Bosch 40mm
* 56109050 1Fuel Rail Assembly
* 56109051 4Fuel Injector
* 56380128 1Ecu-PSI 3.0L Gas
* 0795-226 1Harness. Fuel Temp Extension
* 56305062 1Fuel Pump
* 56109052 1Fitting. Fuel Pump
* 56305412 1Fuel Filter
* 7-11-04082 1Manifold. Fuel Temp — Return
* 7-11-04083  4Fitting. -6 Stor - 5/16 SAE J2044
* 7-11-04084 1Fitting, -3 Stor - 5/16 SAE J2044
LPG ONLY

*56383231 1Harness-Main 3.0L LP

*56380129 1Ecu-PSI 3.0L LP

*56380136 1Depr-PSI 3.0L

*56380138 1Requlator-Dual Stage
*56109207 1Adapter-3.0L Mixer

56111892 1Elbow-90 Deg Reducer

*56380151 1Hose-Intake

*56109206 1Body

-3.0L Throttle

56380145 1Mixer-PS| 3.0L LPG

56109041 2Seal.

Mixer Adapter

56109042 10-Ring. Mixer Adapter

*56109044 1Send

er. LPG Temp - EPR

*56109045 1Fitting Kit. EPR

*56109046 3lsolator, EPR

*56109048 1Connector, Safety Valve

*56109049 1Lock. Safety Valve Connector

*56508936 1Valve-Fuel Lockoff

56508939 1Cartr

idge-LPG Filter

*56109208 1Manifold-3.0L Intake

* = Not Shown

FORM NO. 56042525




_ MACHINE HARNESS ROUTING DIAGRAM GAS-LP-DIESEL 5/2009

154 7765 5/2020

4

| Y T

—38

4—

| RECOVERY TANK
\ (BACK WALL)

T

\
SSINYVH 1INVd
INIWNYLSNI WO UL

SOLUTION 1
LOW FLOAT
’i " SEE INSTRUMENT \
m\ PANEL \
=i \
T N \
RS .

SOLUTION TANK
N (INSIDE WALL)/

i
O
O
O

mo
s NOTE:
~ ® =
ZZ wo w o TAPE INDIVIDUALLY
ms 9 2o WHEN NOT USED
[ W 4 = = 3
22— | 5., 3% z o \\ N
Q4 mm 2= Wy
le) ma o o / 28
xO =4 2 3 N
/ o S o o ~
‘o o2 c > 1= Foot pedal prox. connectors
°o® o0\ M » 3 Wires 12,55, & 46=Reverse
— 17 = 199,
/ 23 ﬁ'@ - 2 | Wires 1256, & 46=Forward
e == El
6,24,36,37 “ &3 m =
23529\ 88
2883 \3% go
soa3 \3 ERS
SRS \o m ® >
g8ss |2 E 8
rx-jold < FUEL TANK [l
90 - =
26 @ o2
PN Smm zs Y
- ~ Taa o= @
e ~N g.gz E;"
/ g0 =) N\ *FF o
/ 9 $33 >%
EE R 2z
| 282 2z
\

) [ ;4/1;(9 \L ] E//f : —

R L i
43, 44, 45, 46 8// 13/ 3\ \5\17
14

NOTE: THESE (3)'WIRES MUST EXIT i 4
MAIN HARNESS IN THE MIDDLE
OF THE OPENING FOR LIGHT 30,29,31,33

FORM NO. 56042525 THE HARNESS TO FIT




5/2009 MACHINE HARNESS ROUTING DIAGRAM GAS-LP-DIESEL
50020 | 1765 155

ItemRef. No.QtyDescription
17-82-00017 Ref.Switch, Float (Solution Low)

27-82-00021 Ref.Switch, Float (Rec. High)

30875-008Ref Battery (Gas/LP Only)

0875-057Ref.Battery (Diesel Only)

48-09-01083  1Bushing. Connector (Liquid Tight) NOTE 1

52-00-05171 _1Boot, Protective (Red)

62-00-00232 Ref.Screw, 3/8-16 x .75 HHC

756442054Ref.Horn

87-90-07515 Ref.Cable, Battery (Negative)(Gas/LP)

7-90-07262 Ref.Cable, Battery (Negative)(Diesel)

92-00-04952  1Boot, Protective (Red)

110795-187 17760 Machine Harness

122-00-03060 Ref.Screw, #10-24 x .25 THMS
137-13-07096  26Clamp Hose Single 1/2 O.D.
147-90-07514 Ref.Cable, Battery (Positive)(Gas/LP)

7-90-07280 Ref.Cable, Battery (Positive)(Diesel)
150880-705Ref.Motor, Shaker

16# DELETED

172-00-05173 Ref.Boot, Protective (Black)
188-90-07433  1Wire Assembly, Hopper (HO - WA)
192-00-04551  2Terminal-Bullet Male
2056486112 3 Clamp

212-00-03061 Ref.Screw. #10-24 x .50 RHM
222-00-04345 39Ty-Rap Thomas + Betts-Ty-28M
232-00-00056 Ref.Screw, #10-24 x .75 THM
242-00-03829 Ref.Lock Washer, 3/8 Int./Ext.

252-00-02360 Ref.Nut, 3/8-16 Hex
262-00-00519 4Lk Washer 10 Med Sec Zn
272-00-00460 Ref.Flat Washer, #10
280875-087 1Diode Assembly (D2)
292-00-00183  2Screw, 1/4 - 20 x .75 THM

302-00-00518  2Lock Washer, 1/4 ID Helical Spring
312-00-00594  2Nut, 1/4-20 Hex
328-90-07328 1Wire Contactor To Shunt
332-00-00498  2Lock Washer, 1/4 Ext.
342-00-00605  4Nut Hex Mac-Scr 10-24 Sti/Zn
350795-164 1Harness, Hopper
362-00-00402  2Flat Washer, 3/8
372-00-03829 2Lk Wash INT/EXT Tooth ZN
382-00-03878 1 Grommet
390795-221 1Harness-Power 7760 GM 3.0L
4056462360 4Conn Wr Pk Male 2 W
4156462361 4Conn.Wr.Pk.2 Way Fe
[42156409310 8Plug, Cavity Wp
[43]2-00-04603  2Clampdouble 1/2 Od
[44]56002155 2Scr Hex 1/4-20 X .75
[45]56002098 2Wsh Fit Sae 1/4
[46]56002708 2Nut Hex Nyl Loc 1/4-20
[47156056215 1Grommet Fo0059

[1=Not Shown
# = Revised or new since last update

NOTE 1: Used only with 0789-728 Clogged Filter Indicator Option.
FORM NO. 56042525




5/2009
2/2010

HYDRAULIC SCHEMATIC - VARIABLE DUMP

HI0Nd3STY

INVA

,1| TOHMINOONIVW |4

dANNd

AQVITIXNY B IAI-EA

T133IHM
qv3d

oo

Wad g

00z ( w

90-1/vZ88rd

(I¥NOILdO)

INIVA  SSVdAE
d3IMs  1IM

el

4OLOW

o

2o 1Od1LNOD
1lsnda

WdS 2’6

FENNIE]

YIANITAD dANd

SHOLOW
HSNYg dndos

Zé%

437000
110

T
0 a
(=]
N~ T
N~
s m
INTVA
TOHLNOD
d3ddOH
NI
j
(=4
0
-

10
Y3ANITAD
030
andos

Y3ANITAD
%o3a
33933N0S

20

€0
Q—Hvo

H3ANITAD
ONIY3ILS d3IMOJ

L1INN
ONIY33Ls
¥IMOd

HOLON
ANNNOVA

33933N0S

9]

I1Sd
00ce

dO10ON
WNOOdg 3Jdis

VA {%
TOYLNOD INTVA
YIANITAD @z

FORM NO. 56042525




o)
N~
) o
= S
d10Ad3S3d %
f 7 \ sl
[ S
dANd
AgVYITIXNY ® 3IAILd v HOLOW m
133HM ®)
Hv3ad hrd
m 90-L/€118d
NdY
INTVA ooze n
1L [TOHLNOOD NIV 5 ®
N
= (
Q,MWL L, SETRIE| 1L d
L = 3
HOLOW & U
~QT | INOOHSg
Z_<_>_ 0051
S — M
S0°€E
-
=
= | € Y
(=] Y2018
- T v NHNL3d
< SHOLOWN
W HSNdg9 9dNndOS I | 3 —t
< % _% %. _ L HIANITAD
= AHV m vy ONI¥3IALS ¥IMOJ
h.v ¥37002 110
= T
< g
& HO1lON Jo
O L WNNOVA || \esvo
”n HIANITAD 33933N0S -
C >1030 0oze,
u andos 2
) 20
M o MNHW noouh Sars
a © ISd 002
> I~ .
I M~
RN
1 ol = IAWVA
% mmoﬂwwm TOH1NOD
< 23952939 d3ANITAD
N
Te)




I CLECTRICAL SCHEMATIC [GAS-LP-DIESEL] - 1 of 5 5/2009
158 7765 11/2018
BT
BATTERY, 12 Vdc
P I
; I
M1
CB1 o SHAKER MOTOR
I
2 1 1.2 8 30 87 27 * /M\
15A. SHAKER RELAY "
1 CB2 s ﬂ
- m
2 1 T2 9 1 L2 28 1 2
LT
15A. HORN PUSH BUTTON R2 HORN /\Fﬁ
11 30 87 50 B [ o (OB
HOUR RELAY HOURMETER
b 11 R2
29 85 D 86 46
SWITCH, IGN. HOUR RELAY
St st 11 N-A
83 ;
U1 P2 101 N-C
BAT ICN THROTTLE SW N-H
& cB3
i -|
1 o2 10 10 N-K
M
ACC 15A. 1t 1 2 17 NP
CB4
B9 ( Y. g CHECK ENGINE LIGHT(GAS,LPG)
r WATER TEMP GUAGE
21 15A, Py
15A, I CS> 2 N-F
24 __|_O )
SEE SHEET 2
U CB5
0% r OIL PRESSURE GAUGE
== 115‘A2 12 12 Pm
R : & - NG
°cge ]
2 +O
7
GLOW PLUG SW.
) 154 2% N-J
LOW LPG PRESSURE LIGHT(LPG)
2 1 ®2 51 N-M
LT2
7
2% 12 B-

IltemRef. No.QtyDescription
BT0875-008Ref.Battery (Gasoline, LPG)
0875-057 Ref.Battery (Diesel)

ItemRef. No.QtyDescription
LT17-11-04080 1Light. Check Engine (Gasoline, LPG)

LT28-40-05057 1Light. Low LPG Pressure (LPG)

CB18-64-00008 1Circuit Breaker 15 Amp (Shaker)
CB28-64-00008 1Circuit Breaker 15 Amp (Horn)
CB38-64-00008 1Circuit Breaker 15 Amp
CB48-64-00008 1Circuit Breaker 15 Amp
CB58-64-00008 1Circuit Breaker 15 Amp
CB98-64-00008 1Circuit Breaker 15 Amp

H156442054 1 Horn

P156478363 1Hourmeter

P28-48-05028

1Gauge. Water Temperature

P38-48-05027

1Gauge. Qil Pressure

FORM NO. 56042525

M10860-623 1Motor, Shaker

R156418387 1Relay. Shaker
R256418387 1Relay, Hour

S$17-82-00026  1Switch. Ignition
S28-82-00024  1Switch, Horn Push Button
S32-00-05827  1Switch. Throttle

S456384747 1Switch-Rocker Spst-No 20a 125v




5/2009 | ELECTRICAL SCHEMATIC (GAS/LP/DIESEL) - 2 of 5 (ENGINE HARNESS) | |GGG

6/2012 | 7765 159
GM 3.0 GAS & LPG
ENGINE SYSTEM

Nd-A Na-A 1a-A 1-A

& O IGNITION 2 & IGNITION
Na-C 2a-K 2K
S THROTTLE

Nd-H XX Na-H 2a-S 28
&— 5 HOURMETER A LN ™ HOURMETER

Nd-K Na-K 1a-F 1-F
& (0) START/CRANK POWER &~ STARTICRANK POWER

NaP  12C 16
A T}
REFERENCE DRAWINGS:
NG-F Na-F 56380221, 56380222

&——(0) WATER TEMP SENDER (O WATER TEMP SENSOR

Nd-G Na-G
&0 OILPRESSURE SENDER £(© OIL PRESSURE SENDER

Nd-J z
&—— 5 GLOWPLUG INPUT

Na-M
£(©) LOW LPG SIGNAL
INTER FACE HARNESS GAS & LPG
ENGINE SYSTEM
S4Q2 DIESEL 0795-220

0895-136

FORM NO. 56042525




I CLECTRICAL SCHEMATIC [GAS-LP-DIESEL] - 3 of 5 5/2009
160 7765 6/2017
! 2 12 DRIVE PEDAL
REVERSE SENSOR 46
S5 5 R3
12 12 1 - 2) 55 85 [ ] 86
L
< 07 REVERSE RELAY
SG/\ Rd
4 2 56 85 [ ] 86
T~ 3
K@j} FORWARD RELAY
DRIVE PEDAL 46
VOLT METER FORWARD SENSOR
(L8
|
12 CG) 46
7 <)
RS
FUEL GAUGE s FUEL GUAGE SENDER
12 ﬁé\ GAS ONLY 341 2
= SHAKER MOTOR SW R1
REMOVE WIRE WHEN DUST 1, — 2 35 85 [ | 86 46
CONTROL SWITCH INSTALLED \ 5 SHAKER RELAY
S7 S8 ’
cB HO-SW HD-SW $10 ¥
by T 42 OPTION L
7 1 .2 13 C _s-NO. 57 C - NO. 15 1, 7
15A.  HELD CLOSED BY HOPPER HELD CLOSED BY HOPPER DUST CONTROL SW.
5 DUST CONTROL SOL (1)
St 12
1 L2 38
MAIN BROOM SW
MAIN BROOM SOL (2)
15 stz s
1 2 39
SIDE BROOM SW

ItemRef. No.QtyDescription
CB68-64-00008 1Circuit Breaker 15 Amp

D20875-087 1Diode Assembly

S57-82-00047 __1Sensor, Drive Pedal Reverse
S67-82-00047 __1Sensor, Drive Pedal Forward
S78-82-00058 1Switch, Hopper Open

$88-82-00058 1Switch, Hopper Door Open

S956384747 1Switch-Rocker Spst-No 20a 125v
$1056384050 1Switch, Dust Control (optional)
S1156384050 1Switch, Main Broom
S$1256384050 1Switch, Side Broom

FORM NO. 56042525

SIDE BROOM SOL (5)

ItemRef. No.QtyDescription

P456482044 1Voltmeter

P58-48-05032 _1Gauge, Fuel

R156418387 1Relay, Shaker

R356418387 1Relay. Reverse

R456418387 1Relay, Forward

R58-26-04003  1Fuel Gauge Sender

L1 1Solenoid, Dust Control (1)
L2 1Solenoid, Main Broom (2)
L5 1Solenoid, Side Broom (5)




5/2009 | ELECTRICAL SCHEMATIC [GAS-LP-DIESEL] - 4 of 5 I
112014 | 7765 161
L6 —
s RAISE 5 SCRUB BRUSH SOL. (6)
R4
7 ELB; 87a |y BRUSH PRESSURE SW L
Tt 2 18 30 87 %8 1 | 18+ L8 ™ SCRUB BRUSH SOL. (8
- FORWARD RELAY Sp3 LOWER 40 1 - 2 ©
SCRUB BRUSH SW 3
S14 16
0 Y 7] NORMAL ROTATION BRUSH (4)
15 P
" T " REVERSE ROTATION BRUSH (3)
Q% BRUSH ROTATION SW L]
3 46
18 Lo SCRUB BRUSH LOCK UP_SOL (9)
7 I |
" L10 ™ sQUEEGEE LOCK UP (10)
s16 RAISE
- SQUEEGE BLADE SW (TRAVERSE) 112 ™7 SQUEEGEE FAN MOTOR SOL. (12)
- 2
7 1 s 2 19 1 3 30 L
15A. L7 7 SQUEEGEE CYLINDER SOL. (7)
LOWER M 5
D2 L
19 30 Efg;a 48 To 1 ﬂz
REVERSE RELAY " BACK.UP ALARM
7
s17 L3 Rep
19 1 -2 20 1 2
® LOW SOLUTION WARNING LIGHT
SOLUTION LOW SW
s18 L™ Rrep
44 12 41 1 @ 2
O )\ HIGH RECOVERY WARNING LIGHT
RECOVERY HIGH SW
ItemRef. No.QtyDescription ItemRef. No.QtyDescription
CB78-64-00008 1Circuit Breaker 15 Amp LT37-40-05028 1Light, Low Solution Warning
CB88-64-00008 1Circuit Breaker 15 Amp LT47-40-05028 1Light, High Recovery Warning
D20875-087 1Diode Assembly R356418387 1Relay, Reverse
D4 1Diode Assembly R456418387 1Relay, Forward
H256409232 1Back-up Alarm S137-82-00019 1Switch, Brush Pressure
S14563840501Switch, Scrub Brush
L3 1Solenoid, Normal Rotation Brush (3) $157-82-00019  1Switch, Brush Rotation
L4 1Solenoid, Normal Rotation Brush (4) S167-82-00019  1Switch, Squeegee Blade
L6 1Solenoid, Scrub Brush (6) S177-82-00017 1Switch, Solution Low
L7 1Solenoid, Squeegee Cylinder (7) $187-82-00021  1Switch, Recovery High
L8 1Solenoid, Scrub Brush (8)
L9 1Solenoid, Scrub Brush Lock Up (9)
L10 1Solenoid, Squeegee Lock Up (10)
L12 1Solenoid, Squeegee Fan Motor (12)

FORM NO. 56042525




I CELECTRICAL SCHEMATIC [ESP RECYCLING OPTION] - 5 of 5

162

7765

5/2009

6/2012

INSTRUMENT PANEL HARNESS

0795-186

FROM WIRE #41 AT RECOVERY TANK FULL LIGHT

FROM WIRE #19 AT CONNECTOR Q-e
FROM WIRE #44 AT CONNECTOR Y-a

ESP RECYCLING OPTION

4A

M2 ESPPUMP

m ©

F

S21
LS-DMP e

9B 1 2 1A K 72
[

8A

+/M\. 10
Ny

M3 DETERGENT PUMP

R1
Y —

52 RHEOSTAT SWITCH

DL-SW
M1 2 1A KK

ETRY 10
\Z/

LT5

‘ A7 A
Ol
23

on 1 SHSW, 2 K K

1®2

DETERGENT LOW LIGHT

LT6

FORM NO. 56042525

Ot

IltemRef. No.QtyDescription

LT57-40-05028 1Light, Detergent Low

LT67-40-05028 1Light, Solution High

M27-60-05025 1 Pump, ESP

M37-60-05031 1Pump. Detergent

R17-64-05009  1Switch, Rheostat

S207-82-00022 _1Switch, ESP

$218-82-00036 _1Switch, LS-DMP

S227-82-00017 __1Switch, Detergent Low

S237-82-00017 _1Switch, Solution High

1®2

SOLUTION HIGH LIGHT




5/2009

OPTIONS

52020

7765

163

Item Ref.No. Qty Description

Factory Installed Options

*0780-377

1 Back Up Alarm

*

1ESP Option (OBSOLETE)

*0780-443

1 Seat Belt

*566510605

1 Fire Extinguisher Kit

*56514874

1 Overhead Guard

*0780-378

1 Spray & Vac Wand

*0780-382

1 Squeegee Wand

*#0780-109 1Suspension seat with RH Arm Rest (OBSOLETE)

*#56111535

1 Deluxe Seat Kit

*56514878 1Stainless Steel VD Hopper (in lieu of Standard)
*56514880 1125 Gal Solution & Recovery tanks (Manual Dump models only in lieu of standard)

*56514879

1Auxillary LP Tank Mount w/o Tank

*56514862

1Dual Feed LP Tanks (w/o auxillary tank)

*0780-723

1Extended 4 corner roller bumpers

*

1Bumper Frame Wrap Around (poly) (OBSOLETE)

*

1Curb Broom Light (OBSOLETE)

*

1Rotating Light Option (OBSOLETE)

*0880-359-1

1Flashing Light Option

*#0880-408-1 1 Rotating Light Option (for overhead guard) (OBSOLETE)

*0880-360-1

1Flashing Light Option (for overhead guard)

*56514868

1Head. Tail and Instrument Lights

*56514867

1Head. Talil. Instrument and Brake Lights

*

1Head. Talil. Instrument, Brake Lights. Turn Signals and 4-Way Flashers (OBSOLETE)

*0780-236

1Recovery Tank Debris Basket

*0780-381

1Wet Sweep Bypass (not available on manual dump)

*0780-710

1High Torque Drive Wheel Motor (in lieu of standard)

*0780-726

1 Timed filter shaker

*0780-728

1Clogged filter indicator

*0780-727

1Hopper High Temp Shutdown

*0780-729

1Solution Off in Neutral

*0780-098

1Urethane Front Tires

*0780-711

1Tire, Rear Wheel Non Marking

*56380882

1Directional Rear Wheel Kit

*7-85-060081Tire, Rear Wheel (Hvy Duty Option)

56504483

1Tire. Rear Wheel (Directional) TSBUS2008-1006

* = Optional, Not Included
# = Revised or new since last update

FORM NO. 56042525




5/2009
6/2017

OVERHEAD GUARD OPTION

7765

164

FORM NO. 56042525




52009 | OVERHEAD GUARD OPTION

6/2017 | 7765

165

ltem Ref.No. Qty Description
56514874 Overhead Guard Option
1 56001879 16 Wsh-FIt SAE 1/2
2 56001995 4 Scr-Hex 1/2-13 X 1.75
3 56514900 1 Ohg Weldment
4 56514901 1 Weldment-Support R.H.
5 56514902 1 Weldment-Support L.H.
6 2-00-00240 12 Screw, 1/2-13 X 1.250 Hhc
7 2-00-02312 16 Lk Washer 1/2 1d Med Sec Zn
8 2-00-02352 12 Nut, Hex, 1/2-13

FORM NO. 56042525




_ SIDE BROOM OPTION - MANUAL DUMP 5/2009

166 e

—

zo

FORM NO. 56042525




5/2009 SIDE BROOM OPTION - MANUAL DUMP
1112014 | 7765 167

Item Ref.No. Qty Description

12-00-042102 Clamp

22-00-000492 Screw, 10-24 x .50

32-00-005122 Lock Washer, 10

42-00-006052 _Nut, Hex 10-24

58-21-040301 Edging

67-10-000291 Cable

72-00-0058511 Nut, Hex 5/16-18

82-00-0053011Lock Washer, Helical Spring 5/16

97-08-007051 Cable Bracket

108-15-01003 1 Collar, 3/4 1D wisetscrew
117-09-01134 1 Bushing, 3/8-16 Thd.
127-79-00060 1 Lift Cable Strap
137-08-00841 1 Bracket Side Broom
142-00-00409 5 Flat Washer, 5/16
157-03-04154 1 Side Broom Arm
167-08-00859 1 Side Broom Bracket
172-00-03029 3 Screw, 5/16-18 x 1.0 HSFHC
180885-061 1Hydraulic Broom Drive Motor, w/Key
197-25-06038 1 Adapter Flange
208-08-03107 1 Side Broom
212-00-00447 1 Flat Washer 1.25 x .25
222-00-00518 4 Lock Washer, 1/4
232-00-03537 1 Screw, 1/4-28 x 2.0 HHC
242-00-03564 5 Screw, 5/16-18 x 1.0
252-00-02310 1 Lock Washer, Helical Spring 3/8
262-00-00232 1 Screw, 3/8-16 x .75- HHC
277-18-00215 1 Side Broom Label
2856384050 1 Switch

292-00-04918 2 Fitting

308-33-02216 2 Hose, ORS-4-Str. Ends
312-00-04895 2 Fitting

322-00-00218 3 Screw, 5/16-18 x 2.0 HHC
332-00-05350 3 Screw, 1/4-28 x .625 HHC

NOTE: This factory installed option is now obsolete.

FORM NO. 56042525




B | 5ROV 0PTIONS

168 7765

5/2009

ltem Ref.No. Qty Description
18-08-031801 Proex and Wire
18-08-031901 Proex
18-08-031911Natural Fiber and Wire
18-08-031931 Nylon
18-08-032001 Polypro Prolene
18-08-031961 Nylon, High Density
18-08-031981Fiber and Wire, High Density
28-08-031071  Poly Prolene
28-08-031771 Nylon

FORM NO. 56042525




52009 | BACK-UP ALARM OPTION

6/2017 | 7765

169

Item Ref.No. Qty Description
0780-377  Back-Up Alarm Option
156002708 2Nut-Ins-Fibre .25-20 Zn Pl
22-00-037022Wshr-F..625x.281x.063 Stl.Zn
356409232 1 Back-Up Alarm
42-00-002212Scr-Hex 1/4-20 x .75
556409538 2 Terminal Insulator
656409495 1 Wire Assy, Pigtail

FORM NO. 56042525




5/2009
8/2011

LIGHTS OPTIONS

7765

170

FORM NO. 56042525




5/2009 | LIGHTS OPTIONS
11/2018 | 7765 171

ltem Ref.No. Qty Description

56514867 Headlights/Taillights/Brake Lights/Instrument Lights
56514868 Headlights/Taillights/Instrument Lights

156381888 1Bracket-Headlight Right

256381890 1Bracket-Headlight Left

37-40-050461Light, 12VDC, 55W Headlight (2 headlights)
42-00-0487716Screw. 1/4 - 20 x 1.00 BHS W/Nylon
52-00-0050116Washer — 1/4 Lock Int

68-82-000271Light Switch, Push/Pull
72-00-000492Scw-Rhm 10-24 X .50 Zn PI (56514867 only)

88-82-000391Switch-Brake (56514867 only)
956002006 2Washer. Flat, #10 (56514867 only)

102-00-00519 2 Lockwasher — 10-24 (56514867 only)
112-00-00605 2 Nut, 10-24 Hex (56514867 only)
122-00-01246 8 Nut - #10-24 Elastic Stop Nut

1356384749 2Light-Tail/Brake-Red-12/24vdc

1456514885 2 Bracket, Rear Light

152-00-05261 8 Insert, 1/4-20

162-00-00049 8 Scw — RHM 10-24 x .50 Zn PI

[ 18-40-050304Instrument Light and Lead
[12-00-051831Spade Terminal, Female
[12-00-045786 Male Bullet Plug
[17-90-072291 Wire
[18-11-000151 Terminal

[ 1= Not Shown

FORM NO. 56042525




5/2009
8/2011

LIGHTS & TURN SIGNALS OPTION

7765

172

FORM NO. 56042525




5/2009 | LIGHTS & TURN SIGNALS OPTION
11/2018 | 7765 173

ltem Ref.No. Qty Description
Headlights/Taillights/Instrument Lights/Brake Lights & Turn Signals (OBSOLETE)

156381888 1Bracket-Headlight Right
256381890 1Bracket-Headlight Left
37-40-050461Light, 12VDC, 55W Headlight (2 headlights)
42-00-0487716Screw. 1/4 - 20 x 1.00 BHS W/Nylon
52-00-0050116Washer — 1/4 Lock Int
68-82-000271Light Switch. Push/Pull
72-00-000492Scw-Rhm 10-24 X .50 Zn PI
88-82-000391  Switch-Brake
956002006 2 Washer, Flat, #10

102-00-00519 2 Lockwasher — 10-24
112-00-00605 2 Nut, 10-24 Hex
122-00-01246 20 Nut - #10-24 Elastic Stop Nut

1356384749 2Light-Tail/Brake-Red-12/24vdc
1456514885 2 Bracket, Rear Light

152-00-05261 8 Insert, 1/4-20

162-00-00049 20 Scw — RHM 10-24 x .50 Zn PI
177-40-05048 4 Light. Amber Side Marker
188-82-00025 1 Turn Signal Switch

[ 18-40-050304Instrument Light and Lead
[12-00-051831Spade Terminal, Female
[12-00-0457811 Male Bullet Plug

[17-90-072291 Wire

[18-11-000151 Terminal
[12-14-031971Rubber Washer, 1.000 x .187 x .125

[ 1= Not Shown

FORM NO. 56042525




_ WARNING LIGHTS [WITHOUT OVERHEAD GUARD OPTION]
174 7765

5/2009

10/2015

OBSOLETE

WIRING HARNESS TO

FORM NO. 56042525

WIRING HARNESS TO
BE ADDED HERE




5/2009 | WARNING LIGHTS [WITHOUT OVERHEAD GUARD OPTION]
10/2015 | 7765 175

Item Ref.No. Qty Description
1Rotating Light Option (OBSOLETE)

0880-359-1 1Flashing Light Option

12-00-002414Bolt 1/2-13 X 1-3/4 LG

22-00-004054Flat Washer, 1.063 x .531 x .094

32-00-012462Nut-10-24 Elastic Stop Nut

42-00-023124 Washer. 1/2” Lock

58-40-050411Light, Emergency, Amber

656514904 1 Pole, Light

756109254 1Harness, Warning Light

856462360 1 Connector, 2-Way

98-40-050411Light, Emergency, Amber

FORM NO. 56042525




5/2009
10/2015

WARNING LIGHT for OVERHEAD GUARD OPTION

7765

176

0880-408-1

0880-360-1

FORM NO. 56042525




5/2009 | WARNING LIGHTS for OVERHEAD GUARD OPTION
5/2020 | 7765 177

Item Ref.No. Qty Description
#0880-408-1 Rotating Light Option NOTE 1
156002883 4Scr, Hex SS 1/4-20 x 1.00
256009039 1Scr, Hex Thd Form 10-24 X .50
356009096 4Wsh, Fit .193 X .875 X .060
42-00-005484 1/4” Lock Washer
52-00-012465Nut-10-24 Elastic Stop Nut
62-00-030623Screw, 10-24 X 5/8 LG
756486112 4 Clamp
88-40-050411Light, Emergency, Amber
956109253 1Harness, Warning Light
1056462360 1 Connector, 2-Way
1156514906 1 Plate, Flasher

Item Ref.No. Qty Description
0880-360-1 Flashing Light Option
42-00-005484 1/4” Lock Washer
52-00-012463Nut-10-24 Elastic Stop Nut
62-00-030623Screw, 10-24 X 5/8 LG
756486112 4 Clamp
956109253 1Harness, Warning Light
1056462360 1 Connector, 2-Way
1156514906 1 Plate, Flasher
1256009039 1Scr, Hex Thd Form 10-24 X .50
1356009096 4Wsh, Fit .193 X .875 X .060
142-00-00221 4 Bolt-Hex Head. Finished, 1/4-20x3/4 LG
158-40-05041 1 Light, Emergency, Amber

#NOTE 1: Rotating Light Option 0880-408-1 is obsolete and replaced by 0880-360-1.

# = Revised or new since last update

FORM NO. 56042525




5/2009
11/2009

CURB LIGHT OPTION

7765

178

@ 343

B .25

FORM NO. 56042525




5/2009 CURB LIGHT OPTION
712017 7765

179

ltem Ref.No. Qty Description
Curb Light Option (OBSOLETE)

18-40-050491 Light

22-00-048804Screw-1/4-20 x .75 BHS GR 8 ZN

32-00-052614 Nutsert, 1/4-20

456514898 1 Cover. Light

[156384743 1Switch- Headlight-20a-12vdc

[ 1= Not Shown

FORM NO. 56042525




_ FIRE EXTINGUISHER OPTION 5/2009

180 7765 11/2018

A,

|
7A

L7

\y

ltem Ref.No. Qty Description
(0780-380 Fire Extinguisher Option
18-83-040331Fire Extinguisher 2-1/2 Pound
256002894 4Screw-Pan Phil SS 10-24 x .750
356002916 4Wsh-FIt SAE SS #10
456002849 4Nut. Hex Nyl Loc-Thin SS 10-24

FORM NO. 56042525




5/2009 | IDEBRIS BASKET OPTION

212020 | 7765 181

ltem Ref.No. Qty Description
0780-236 _ Debris Basket Option

17-06-000011  Debris Basket

27-27-071561Debris Basket Frame

356002807 2Screw-Hex SS 1/4-20 x .75

456900737 2 Sealing Washer.1/4

556002859 2Wsh FIt SAE SS 1/4

656002850 2 Nut, Hex 1/4-20

7 DELETED

FORM NO. 56042525




ltem Ref.No. Qty Description
# 0780-109 Suspension Seat Option NOTE 1
1# 8-69-00019 1 Seat without armrests NOTE 2
5 2-00-02322 4 Lock Washer 5/16
6 2-00-00644 4 Nut, 5/16-18 Lock
7 8-03-04320 1 Armrest Kit (Includes both Armrests)

#56111535 1 Deluxe Seat Kit

8#56001939 4Washer, Flat SAE 5/16

9#56002856 4Nut, Hex Nyl Loc SS 5/16-18
10# 56002956 4 Screw-Hex Hd Loc 5/16-18 x .75
1# 56009122 4 Washer, Flat .344 x .938 x .125
12# 56110272 1 Plate, Seat Mount
13# 56111539 1 Seat, Deluxe

# = Revised or new since last update
#NOTE 1: Suspension Seat Option 0780-109005 is obsolete and replaced by 56111535.
#NOTE 2: Seat without Armrests 8-69-00019 is obsolete and replaced by 56111539.

FORM NO. 56042525

_ SUSPENSION SEAT OPTION 5/2009
182 7765 5/2020
Suspension Seat 0780-109
WEIGHT ADJUSTMENT LEVER
BACKREST ADJUSTMENT
FORWARD/BACKWARD
ADJUSTMENT LEVER
Deluxe Seat 56111535




5/2009 SEAT BELT OPTION FOR STANDARD SEAT
52011 | 7765 183

DETAILED
SEATBELT

AT TTTR TN,

B,

DETAIL SEATBELT

ItemRef. No.QtyDescription
0780-443 Seat Belt Option for Standard Seat
1 56109301 Seat Belt 60"
2 2-00-00241 Bolt 1/2-13 x 1-3/4 LG
3 2-00-00240 Screw, 1/2-13 x 1.250 HHC
4
5

1
1
1
2-00-00405 2 Flat Washer, 1.063 x .531 x .094
2-00-04936 2 Locknut-Elastic, 1/2-13

FORM NO. 56042525




5/2009
6/2012

ESP OPTION [DETERGENT & SOLUTION TANK]

7765

184

Solution Tank —— -

To Detergent Pump

FORM NO. 56042525




52009 | ESP OPTION [DETERGENT & SOLUTION TANK]
6/2017 | 1765

185

Item Ref. No. Qty Description
ESP Option (Detergent and Solution Tank) (OBSOLETE)

17-87-021291 Hose

22-00-0468541/4-20 X 0.75” Hex Head Screw, SS

32-00-050031Pipe Thread Reducer .25 To .13

42-00-050351Fitting, 1/4 Npt X 1/8 Npt, Street Elbow,90

52-00-046542Fitting. 1/4 Npt X 3/8 Hose Barb, 90

62-00-050221 Fitting Tee 1/4 NPT

72-95-042682EIbow-St-Galv .75 90 Deg

82-00-056741Ftg-1/4NPT Nipple Brass

92-00-053461Fitting. Bulkhead ( Detergent Tank)

107-25-02080 1 Fitting, Bulkhead (Detergent Float)

112-74-00001 3 Fitting-Plastic

127-25-02052 1 Fitting 3/4 Pipe To 3/4 Barbed
137-87-02147 2 Tube-Detergent Feed
147-13-07084 5 Hose Clamp

152-00-03407 1 Hose Clamp- Witteck #10p
162-00-04688 4 Nut - 1/4-20 Hex

177-81-00187 1 Support, Detergent Tank
187-82-00017 2 Switch, Liquid Level
197-83-04162 1 Tank, Detergent

202-00-04689 4 Washer, 11/16 OD X .260 ID X .050 Thk
2156900737 2 Washer, Sealing

222-00-04687 2 Washer-Lock, 1/4” Helical Spring
237-33-02328 1 Hose

FORM NO. 56042525




5/2009 ‘

ESP OPTION [RECOVERY TANK & DETERGENT PUMP]

7765

186

[

)

N

o

1

' To Solution Tank

To Solution Tank

FORM NO. 56042525




5/2009 ESP OPTION [RECOVERY TANK & DETERGENT PUMP]
6/2017 | 1765

187

Item Ref.No. Qty Description
ESP Option (Recovery Tank & Detergent Pump) (OBSOLETE)

17-24-040221 Solution Inlet Filter

22-95-042681EIbow, Street 3/4 NPT

32-00-047361Fitting. 3/4 NPT Connector

42-00-050152 Sealing Washer

52-00-050142 _ O-Ring Seal

656004012 1Washer-Flat 2.000 X 1.063 X .125 SST

72-00-044691 Fitting. 90° Elbow

82-95-025181Fitting, 3/4 NPT Close Nipple

92-00-046081Fitting, 3/4 NPT Coupling

102-00-04751 1 Fitting, 90° Swivel Elbow
112-00-03407 3 Clamp

127-33-02329 1 Hose, Pump to Recovery Tank
132-00-01246 6 Nut, 10-24 Hex

147-60-05025 1 Pump, ESP

56383084 1 Pump ESP (pump for 7-60-05025)

*56383085 1 Port Kit (elbows for 7-60-05025)

152-00-00426 6 Flat Washer

162-00-00089 4 Screw, 10-24 x 1.500 RHM
177-33-02328 1 Hose, Pump to Solution Tank
188-75-01207 2 Spacer

197-60-05031 1 Pump, Peristaltic Metering
202-00-05056 2 Screw, 10-24 x 2.00 SHC
212-00-05412 2 Fitting, Union-Reducer Connector
227-87-02147 2 Detergent Feed Tube 18"
232-00-05363 1 Hose Clamp

242-00-04655 1 Fitting, 90°

252-00-03261 1 Grommet

2656002708 1 Nut, Fiber

272-00-03702 2 Washer, Flat

282-00-00828 2 Terminal

292-00-01490 1 Screw

FORM NO. 56042525




_ ESP OPTION [INSTRUMENT PANEL] 5/2009

188 7765 8/2012

EXISTING INSTRUMENT INSTRUMENT

PANEL HARNESS

FORM NO. 56042525




5/2009 ESP OPTION [INSTRUMENT PANEL]
22013 | 7765

189

ltem Ref.No. Qty Description
ESP Option (Instrument Panel) (OBSOLETE)

10795-114 1ESP Wiring Harness

256514865 1ESP Instrument Panel

37-82-000221DPS ON/OFF Switch

47-90-072331Wire Assembly, Gr. for Detergent Low & Solution High
57-40-050282 Light

67-39-000211 Knob

77-18-001361Decal, Detergent Flow

82-00-030612 Screw, 10-24 x .50

92-00-022962Lock Washer. 10 Ext.

117-30-05057 1 Guard, Rheostat
122-00-00512 2 Lock Washer
132-00-01246 2 Nut, Hex 10-24

FORM NO. 56042525




_ ESP OPTION [WIRING]

5/2009

190 7765
/
DETERGENT
TANKﬁ
SOLUTION
RECOVERY TANK
TANK '
DL-SW
5
EXISTING b
9P HARNESS
CTIONA
(4) (
\ UMENT
\ ‘ NEL
5GPMF DETG.
PUMP[ PUMP
I " RED
- MACHINE X
WIRING GND
HARNESS —J— =
REMOVE EXISTING
TERMINALS 9
SOLUTION
ﬁf CONTROL
? mp LINKAGE
L N
\ (oL _[78, :
™~

FORM NO. 56042525




52009 | ESP'OPTION [WIRING]
6/2017 | 7765 191

Item Ref.No. Qty Description
ESP Option (Wiring) (OBSOLETE)

10795-114 1ESP Wiring Harness. Section A
20795-114 1ESP Wiring Harness. Section B
38-82-000361 LS - DMP Switch
456478246 9 Wire Tie
52-00-045513 Terminal. .156 Male
62-00-034182Terminal. .250 FISO Female
72-00-035752  Carriage Bolt
82-00-004072Flat Washer, .562 x .265 x .062
98-08-005321 Bracket
102-00-00426 2 Flat Washer, .500 x .218 x .062
1156002708 2Nut-Ins-Fiber 1/4-20 ZN PL

1256002768 2Nut. Hex Nyl Loc 10-24

132-00-04749 1 Roll Pin .125 x 1.375
142-00-03059 2 Screw, 10-24 x .375 THM
158-11-00015 2 Terminal, .250 FISO
163-61-02014 1 Conduit

FORM NO. 56042525




B T O7TONS

192 7765

5/2009

9/2010

ltem Ref.No. Qty Description
10780-711_1Tire, Rear Wheel Non Marking
[156380882 1Directional Rear Wheel Kit
[]7-85-060081Tire, Rear Wheel (Hvy Duty Option)
[ 156504483 1Tire, Rear Wheel (Directional) TSBUS2008-1006

20780-098 2Front Tire, Urethane
(7-89-08043 tire)

[1=Not Shown

FORM NO. 56042525




5/2009

VACUUM WAND OPTION

7765

193

Item Ref. No. Qty Description

0780-382 _ Vacuum Wand Option

17-13-0709710 ___ Clip

22-00-0431210Screw, 10 - 24 x .625 T/C HH

37-03-000401 Adapter

4634118 1 Clarke Hose

5639804  1Clarke 1 1/2” Wand Assembly

6638828 1 14" Squeegee

77-18-001211 Decal, Warning

FORM NO. 56042525




_ WET SWEEP BYPASS OPTION 5/2009

194 7765 6/2012

N ).~ TOPRESSURE SIDE OF
L DUST CONTROL MOTOR.
REFERENCE HOSE:
7.33.02332 OR 56379131

-\

WIRING HARNESS

o _— -

7
|
o ___A\

<

TO NO. 2 PORT

\_J MAIN CONTROL VALVE  TO MAIN BROOM MOTOR.
X\ UPPER PORT.
@ . REFERENCE HOSE:
f - 8-33-02214
TO RETURN SIDE OF DUST CONTROL MOTOR.
REFERENCE HOSE:
7.33-02332 OR 56379132
SHAKER MOTOR —_|
SWITCH

DUST CONTROL SWITCH

/WIRING HARNESS

X
W
A\
AN\
AN
N

INSTRUMENT PANEL
(BACK SIDE)

FORM NO. 56042525




5009 | WETSWEEP BYPASS OPTION
6/2017 | 7765

195

Item Ref.No. Qty Description
0780-381 Wet Sweep Bypass Option

12-00-049241Fitting- 3/4-16 X 13/16-16 Tee

22-00-050461Fitting, -8 Ors Swivel 90° Elbow

37-33-022051Hose Hyd-8 Ors Str To 90

456384050 1 Switch Spdt On-Off

57-88-000381 Valve, Solenoid No

67-90-072281Wire - Dust Vac Option

78-08-005901Bracket, Solenoid Valve

856002708 2Nut, Fiber Insert 1/4-20

92-00-016763Wshr-Flat, 1.063x.266x.063 Stl.

102-00-01980 2 14-20X2.5Lg
112-00-04978 1 Fitting-Hyd 8ors Branch Tee
127-15-01031 2 Collar-Clamp

FORM NO. 56042525




5/2009
6/2017

AUXILIARY LP TANK OPTION

7765

196

FORM NO. 56042525




5/2009 | AUXILIARY LP TANK OPTION
612017 | 7765 197

ltem Ref.No. Qty Description
56514879 Auxiliary LP Tank Option

156514909 1Plate. Bracket Mounting

27-08-000591Bracket, Tank Mounting

356002663 4Bolt, 3/8-16 x 1.0 Fin. Hex Head

456002841 4Nut, 3/8-16 Elastic Lock

52-00-004094Flat Washer, .687 x .344 x .062

62-00-027084Screw, 5/16-18 x 1.0 Hex Head

72-00-006444Nut, Hex, Insert Fiber, 5/16-18

FORM NO. 56042525




5/2009
6/2017

DUAL FEED LP TANKS OPTION

7765

198

TO PRIMARY TANK VALVE

RELIEF VALVE

~__T0 HYDROSTATIC

TO SECONDARY
TANK VALVE

FORM NO. 56042525



52009 | IDUALFEED LP TANKS OPTION
6/2017 | 7765

199

ltem Ref.No. Qty Description
56514862 Dual Feed LP Tanks Option

156002701 4 5/16-18, Hex Nut

27-88-001291Valve, Dual Tank Check

356002663 4Bolt-Hex Head. Finished. 3/8-16 X 1.00

47-08-000591Bracket. Tank Mounting

556369675 1Coupling, Lp Tank, Acme Rego 7141f
68-56-050231Fitting. 45 Flare Elbow. 1/4 Npt

72-00-004094Flat Washer, .687 X .344 X .062
88-09-010771 Grommet

97-33-027411Hose. Lp High Pressure 72

107-33-02718 1 Hose. Lp High Pressure, 24”
117-33-02719 1 Hose. Lp High Pressure, 28"
1256002841 4Locknut-Elastic, 3/8-16

1356514909 1Plate. Bracket Mounting

142-00-02708 4 Screw, Hex Head. 5/16-18 X 1.00”

FORM NO. 56042525




5/2009 ‘

SOLUTION OFF IN NEUTRAL OPTION

7765

200

13.00 ———=

0

)

0780-729

1.00

@ 283

FORM NO. 56042525




52009 | SOLUTION OFF IN NEUTRAL OPTION
6/2017 | 7765 201

ltem Ref.No. Qty Description
0780-729  Solution Off In Neutral Option

17-08-013341  Valve, Bracket

27-88-000881Valve, Solution (12VDC)

37-33-024431Hose. Solution Tube 1/2" ID x 6.2

42-00-034072Clamp. Hose (Witteck 10P)

52-00-001834Screw, 1/4-20 Round Head

62-00-037024Washer, .625 x .281 x .063

756002708 4Nut, 1/4-20 Fiber Insert

FORM NO. 56042525




_ STAINLESS STEEL VARIABLE DUMP HOPPER OPTION 5/2009

202 7765

0780-717/10-05

Item Ref. No. Qty Description
56514878 Stainless Steel Variable Dump Hopper Option
156514907 1Hopper, Stainless Steel
256514908 1 Door, Hopper Dump
356514891 1Clamp, Hopper Flap
456514889 1 Strap. Outer Seal
556514890 1 Strap, Inner Sea
656514892 2Clamp. Door Side Seal

FORM NO. 56042525




5/2009 STAINLESS STEEL MANUAL DUMP HOPPER OPTION
6/2012 | 1765

Item Ref. No. Qty Description
Stainless Steel Manual Dump Hopper Option
156514912 1Hopper, Stainless Steel
27-13-07169-1 4 Clamp. Hopper Flap
37-79-00091-1 4 Strap, Hopper Flap

NOTE: This option is now obsolete.

FORM NO. 56042525




5/2009
4/2014

EXTENDED BUMPERS OPTION

7765

204

FORM NO. 56042525




5/2009 | EXTENDED BUMPERS OPTION
42014 | T765 205

Item Ref. No. Qty Description
0780-723 Extended Bumpers Option

17-08-013314Bracket, Bumper Mount

256003791 8Wsh FIt SS .875 X 1.50 X .105

37-70-052064 _ Shaft, Bumper

42-00-007768Cotter Pin (1/8 dia. x 1.5” long)

52-00-0231224Lock Washer, 1/2"

62-00-0267624Screw, 1/2-13 x 3/4

77-66-050098 Roller, Bumper

FORM NO. 56042525




_ WRAP-AROUND BUMPERS OPTION 5/2009

206 7765

21.50

USE BUMPERS AS TEMPLATE FOR REMAINING SCREW LOCATIONS
DRILL 187 THRU PILOT HOLE (31 PLACES)

FORM NO. 56042525




512009 | WRAP-AROUND BUMPERS OPTION
212013 | 7765 207

Item Ref.No. Qty Description
Wrap-Around Bumpers Option (OBSOLETE)

17-08-071292 Bumper, Poly, 5"

27-08-071261 Bumper, Poly, 20"

37-08-071252 Bumper, Poly, 93.5"

47-08-071271 Bumper, Poly, 10”

57-08-071282 Bumper, Poly, 7.5”

62-00-0040931Flat Washer, .687 x .344 x .062

72-00-0655631Screw, 1/4-20 x 2.0

FORM NO. 56042525




I H/GH TORQUE DRIVE WHEEL MOTOR OPTION 5/2009
208 7765 712013
TORQUE TO 70-90 FT-LB

\ \ @» A \\ | TORQUE TO 475 FT-LB (DRY)
\ \ \\ \J \; 375 FT-LB (LUBRICATED)

ltem Ref.No. Qty Description
0780-710 _ High Torque Drive Wheel Motor Option
156109737 1 Wheel Motor Kit
22-00-007761Cotter Pin, 1/8 dia. x 1.5” long

FORM NO. 56042525




52009 | HOPPER HIGH TEMP SHUTDOWN OPTION

212020 | 7765

209

ItemRef. No.QtyDescription
0780-727  Hopper High Temp Shutdown Option

18-08-008031Bracket, Thermostat Switch

256418405 1Switch Temperature

356002127 1Scr Hex 3/8-16 X .75

456002769 1Nut Hex Nyl Loc 3/8-16

52-00-000492Screw, 10-24 x 1/2 RHM

656002768 2Nut Hex Nyl Loc 10-24

[156383156 1Decal-Hopper Fire

[ 1= Not Shown

DRILL HOLE TO
MOUNT BRACKET
@ .328

FORM NO. 56042525







5/2009

12/2012

CLOGGED FILTER INDICATOR OPTION
7765

211

ItemRef. No.QtyDescription

0780-728 Clogged Filter Indicator Option

18-63-05014

1Regulator, Differential Pressure Switch

22-00-04518

1Fitting, 1/8 NPT Barbed End

38-24-04075

1Filter, Vent Plug

48-09-01083

1Connector, Bulkhead

57-87-02155

1 Hose

62-00-00049

2Screw, 10-24 x 1/2 RHM

72-00-01246

2Nut, 10-24 Elastic Stop

[156383155 1Decal-Hopper Filter

On Control Panel (not shown):
[ 156305660 1Light, Red LED Indicator

[1=Not Shown

FORM NO. 56042525




_ 125 GALLON SOLUTION & RECOVERY TANKS OPTION
212 7765

5/2009

6/2017

FORM NO. 56042525




5/2009

125 GALLON SOLUTION & RECOVERY TANKS OPTION

6/2017

7765

213

Item Ref.No. Qty Description

56514880

125 Gallon Solution & Recovery Tanks Option (Manual Dump Only)

1*56514911 1 Solution Tank

256514919 1 Bracket, Filler

3*56514913 1 Recovery Tank

4<7-08-01338 1 Support, Debris Basket

556900737 3 Washer, Sealing
62-00-046853Screw. 1/4-20 x 3/4 SS Hex Head

72-00-046873Lock Washer. 1/4 Helical Spring

82-00-046883 Nut. 1/4-20 Hex

*In lieu of standards 56514775 & 7-83-04168

<Required only if equipped with debris basket (Option 0780-236)

FORM NO. 56042525




5/2009
712016

POWER SPRAY WAND OPTION

7765

214

FORM NO. 56042525




5/2009 POWER SPRAY WAND OPTION
612017 | 7765

215

ltem Ref.No. Qty Description
0780-378  Power Wand Option

156003053 2Nut, Hex Nyl Loc-Thin 10-32

256054691 1Barb, Adapter 3/8 X 3/8 Npt

356220055 2 Plug

456382545 2Barb. 90 Elbow 3/8 X 3/8npt

556382892 1Clamp Turn Key Hose

656383097 1Bulkhead Fitting 3/8 Npt

756383131 1Hose Solution 3/8 X 75

856459264 2Terminal, Weather Pack, Male

956462074 2 Seal Green

1056462360 1Connector, W.P., Male, 2-Way

11722030 4 Clamp-Hose

12638828 1 Tool Assembly

13639804 1 Wand Assembly

142-00-00071 4 SCREW #10-24 X 1.25 Lg

152-00-00089 2 Screw #10-24 X1.5 Lg, Rhm
162-00-00460 4 Washer-Flat .438 X .192 X .031
172-00-01246 4 Nut-#10-24 Elastic Stop Nut
182-00-03499 1 Switch, Toggle, On-Off

192-00-04578 2 Terminal (.156 Male)

202-00-04626 2 Terminal (.156 Female)

212-00-04655 1 Fitting-90$ Elbow (Nylon)

222-00-04808 2 Terminal, #8 Spring Spade Tongue, 16-14 Awg
232-00-05206 2 Reducer-Male Pipe 1/4 X 1/8
242-00-05207 2 Adapter, 1/4 Hose X 1/8 Npt
252-00-05913 1 Fitting, 3/8” Npt-1/8” Npt Reducer Nipple
262-74-00059 1 Boot

273-61-00193 1 Wire, Red, 16 Awg X 15’ (15ft.)
283-71-03025 1 1/2 Od X .375id Cobon Tubing (5 ft.)
2959232A 1 Hose Assembly

307-03-00040 1 Adapter, 3"OD - 1.5" OD

317-13-07139 2 Clamp, Valve

321586 4Strap-Hose-Velcro-8.5 X 1.5

337-18-00217 Decal-Power Wand

1
347-33-02306 1 Hose-Solution Feed
357-50-01002 1 Spray Nozzle
367-60-05022 1 Pump, Water 12v Dc
377-88-00058 1 Valve-Solution 1/4 Npt
388-56-05026 1 45 Street Elbow
392-00-04312 10 Screw, HWH 10-24 x .63
407-13-07097 10 Clip, Tool

FORM NO. 56042525




_ TIMED FILTER SHAKER OPTION 5/2009

216 7765 10/2012

Item Ref. No. Qty Description

0780-726 Timed Filter Shaker Option
1 8-64-05011 1 Timer
2 2-00-04897 2 Screw, 10-24 x 1.25 long
3 2-00-00426 2 Flat Washer, .500 x .219 x .063
4 2-00-01246 2 Nut, 10-24 Elastic Stop
[1 2-00-03418 3 Spade Terminal-Female
[1 2-00-01128 2 Conn-Butt Splice Insulated
[1 3-61-00249 12" 16 Stranded Green Insul
[1 3-61-00189 12" 16ga Stranded Blk Insul Wire
[ 1= Not Shown

FORM NO. 56042525




5/2009 | BROOM SELECTOR GUIDE

7765 217

Main Broom: PN8-08-03180 Proex & Wire (STD.) (8 Double Rows) 8 Double Row
This broom has a more aggressive cleaning action, used to Length....ooo. 50" (127 ¢m)

ick up heavier debris. ,
ICI;N:s-olt[:-oens)e, Nylon (Optional) (8 Double Rows) Diameter-.............. 14” (35.5 cm)
General purpose broom that can be used for all types of ‘ I
light soil. High wear material so uneven surfaces do not
cause excessive wear. Nylon has a high heat deflection
temperature, is chemical resistant and will absorb water in
wet conditions. Truly a general purpose broom.
PN8-08-03190 Proex (Optional) (8 Double Rows)

Synthetic fiber made of polypropylene designed to pick up
paper, gravel, sand and other lighter less bulky litter.

PN8-08-03198 High Density Fibre/Wire (Optional)

Fiber and wire bristles offer dust control from the natural
vegetable fibers and a light cutting action from the crinkle wire.
Designed for applications with fine dust and light compacted
soilage.

PN8-08-03196 High Density Nylon (Optional)

PN8-08-03200 Polypropylene (Optional) (8 Double Row)

Side Broom: PN8-08-03107 Polypropylene (STD. on Variable Dump)
The side broom function is to sweep the dirt and debris
away from the curb, walll, pallet, etc. into the path of the
main broom.

PN8-08-03177 Nylon (Optional)

Diameter................ 247 (60.9 cm)

FORM NO. 56042525




_ BRUSH SELECTOR GUIDE 5/2009

7765 112014

218

We provide brushes and pad holders that will give you the best possible performance between machine and floor. Following are descriptions of the
materials and their applications when used on the 7765.

SuperGrit: The most aggressive grit filament available. Used primarily on concrete floors in factories to remove heavy built up soilage.
The color of the filament is orange with bristle diameter of .070 and grit size of 46.
Clean Grit: The most widely used grit filament. Ideal for concrete or sealed concrete surfaces. The color of the filament is blue with a

bristle diameter of .050 and a grit size of 80.
Soft and Black Nylon: Resistant to many chemicals. Do not use with acids. Soft nylon is used for light cleaning and Black nylon is used where

a more aggressive brush is required combined with a long life. Soft nylon is white and blacknylon is black.
Polypropylene: Used for general purpose scrubbing of most hard surfaces. Commonly offered in .040” diameter bristles. Color is black.
Straight Wire: Used when scrubbing floors with impacted build up. A grit brush may be a better alternative.

ltem  Ref.No. Qty

Description

Disc Brushes: 18” one piece disc brushes & pad drivers (3 req.)

1 7-08-03170-1 3 Black Nylon Brush
1 7-08-03172-1 3 Polyprolene (.040)
1 7-08-03269 3 Clean Grit Brush
1 7-08-03173-1 3 Straight Wire Brush
1 7-08-03205-1 3 Super Grit (60/45/25) Brown
1 7-08-03262-1 3 Soft Nylon Brush
Sectional Brushes:
3 0760-283 3 Brush Drive Disc Assy
4 7-19-02024 3 Brush Disc
5 56003142 18 Pin-Spr .38 x 1
Plastic Back: (18 req. per machine. Must also order 3 Brush Plates)
6 7-08-03207 18 Super Grit
6 7-08-03193 18 Straight Wire
6 7-08-03194 18 Nylon (Black)
6 7-08-03248 18 Soft Nylon
6 7-08-03196 18 Polyprolene/Amerfil (.040)
6 7-08-03197 18 Amergrit
7 2-00-01951 18 Carriage Bolt 1/4-20 x 1.25 Lg
8 2-00-00518 18 Washer, Helical Spring 1/4 Med
9 2-00-00594 18 Nut, Hex 1/4 - 20 x .437 x .218
10 0772-074 3 Pad Holder-18 2lug
Individual service pieces which can be ordered separately include:
2 7-45-05026 Lug (2 required)
11 7-70-00098 Center-Lok Il

FORM NO. 56042525







9435 Winnetka Ave North
Minneapolis, MN 55445
www.advance-us.com
Phone: 800-989-2235

Fax: 800-989-6566

©2020 Nilfisk, Inc.

© Advance

by Nilfisk



	Blank Page

